


CONTENTS

IR 7Y V-1 - e 3
2. Removal Procedures . .........c.ccuotoceentnnessosnsusenseeasoneasnasansanreasssaasssanseses 5
2. 1. Side Panel ASS Y . i it i e et e e e e e e 5
2. 2. T oD GOV ASS Y & i ittt it et e e e et e 5
2. 3. BOTtOM COVEr ASS'Y . v i vt ettt ca e s m et e 5
2. 4. Cassette Case Cover Ass’y and Azimuth Alignment Cover Ass’y . . .. ... vt i it e cnaennn 5
2. b, Front Panel Ass Y . v v it ittt it et et et e e e e e e 5
2. 6. Headphone Jack Ass Y . . v v v vt it ittt et et et ettt e i i e e 5
2. 7. MeEChaNiS M ASS Y . i i ittt it et e e e e e e 5
2. 8. 032 1Y T - 6
2. 9. AUto AzZimUth P.C.B. ASS Y & it ittt it et ettt et i i e e e e 6
2. 10. Logic Pl B. ASS Y i ittt it i et et e s 6
2. 11, SWItCR P B, ASS Y o i it it it it it e e ettt e e 6
2. 12, Main Pl B, ASS Y i ittt it ittt e e et e 6
2. 13. VOlUME P C B, ASS Y v i vt ittt it et ittt e et et e e e 6
2. 14. Record Cal. P.C.B. ASS'Y . .t vttt it it it et ittt ittt e 6
2. 16, oL Y 1 o o L 6
2. 16. Lamp P.C.B.B Ass'y and Lamp P.C.B. C AsS’Y . . . . i ittt it it et ie e e s es 6
2. 17. Control Switch P.C.B. ASSY . v vttt et it ettt ittt et et e e 7
2. 18. RAMM Pl B, ASS Y v ittt st ittt it e s ce et attae et siasensneanansannens 7
2. 19. Rear Panel Ass Y . . . v it i it it et e e et e e 7
2. 20. Power Transformerand Fuse P.C.B. Ass'y . . ... ... . ittt s 7
2. 21.  Cassette Case Ass’y and Cover Plate Ass’y . . . .. .ottt et ii it ees cn e 7
2. 22.  Tape Counter Ass’y, Memory Switch and Pitch Control Volume ... ..... ... ... .. v 7
2. 23. Capstan Motor Ass’y and Flywheel Ass'y . .. ..o it ittt i i i e 7
2. 24, Sub Mechanism Chassis ASS Y . . .. v it ittt i it ettt s st is i aenaa s annen s 7
2. 25. Control Motor Ass'y and Reel Motor AsS'Y . . .o oottt ittt it e i 7
2. 26. Cam Control VolUmE . .. it ittt it i et ettt e et s ettt e e e 8
2. 27. AZIMUTh MOTOr ASS Y & .t ittt it ettt et e e e e e e 8
2. 28. Reel Hub Ass'y and Idler Ass’y . .. ... ittt ittt it ittt eae e e 8
2.29. CamDriveGearand Control Cam . . ... .. ittt ittt i it e i e e 8
2. 30. Head MoUNt Base ASSY . v it ittt it ae ettt it ae et anete et in e nae s meaen 9
2. 31. Pressure Roller Ass'y and Erase Head . . .. .. ... .. .. . i ee e 9
2. 32, Playback Head Ass'y and Record Head AsS’Y . . . . ..o i it ittt it e i i e e 9
3. Measurement Instruments . . ... ... ...t ueeenuensanenanessnnssaansssasssasananascssansss 10
4. Mechanical AdjJuStmMENtsS . .. ... ... ... aueinorooeetnenassanosansssaaanaransnsansansascss 1
4, 1. Mechanism Control Cam Adjustment .. . .. .. ittt ittt e it ittt enne e 11
4, 2. Tape Speed AdjUStMeNnt . . . . .\t ittt it i e et et e e 12
4, 3. Record Head and Playback Head Tilt Adjustment . . .. . .. .ttt it neeenmasoansns 13
4. 4. Head Base Stroke Adjustmentin Playand CueModes ... ... ... ... ... . e 14
4. 5. Tape Guides Adjustment and Erase Head Stroke Adjustment ... ....... ... ... ... ccoonnnn 15
4, 6. Erase Head Heightand Tilt Adjustment . .. ... ... ittt ennareanenannens 15
4, 7. Back Tension Adjustment . ... .. ...ttt it it ittt it i e e e e 16
4, 8. Playback Head and Record Head Height Adjustment and Azimuth Alignment . .. .. ... ........ 18
4, 9. Record Head Stroke AdjJUstment . . ... .ttt it i it it ittt e s e e e 19
4. 10. Tape Travelling Adjustment . ... .. .. .. ittt et eranaaaasenssaesaaasss 20
4. 11. Record Switch Linkage AdJUstment . . ... ... .utt i s it nneennaencneeanaens naansnns 20
4. 11. Flywheel Holder Adjustment . . .. ... .. ..ttt iinanitenoiitiorennanesoenssns 20
4. 12. [T o5 1o T 2 20
5. Parts Location for Electrical Adjustment . .. ... ... ...ttt eieeoeosneacttanaronsnnnassssnss 21
6. Electrical Adjustments and Measurements . . .. ...... ...ttt tnnrneanrsnarenacanaecnsnn=s 22
6. 1. Adjustment and Measurement Instructions . . ... ... ...ttt ittt et 22
6. 2. Frequency Response Adjustment. . . . .. .. ittt ittt e i iiiane s e 27
6. 3. Dolby NR Circuit Check . .. .. .. it ittt it ittt i an s oa mmanesns 28
7. Mounting Diagrams . . . . oo it i it i ia ittt s ce ettt s et e e e 28
7. 1. Control SWitch P.C.B. ASS Y . v v it it it it i ittt et seaaean et eataaanaaaes s 28



7. 2. Lamp P B. B ASSY . . i ittt it i i e e e et e e e e 28

7. 3. LI 0 a0 T8 o O = T O 3L 28

7. 4. RAMM P C B, ASS Y it i ittt it it it e it s ettt caeetacat et 28

7. b. Fuse P.C.B. ASS Y . ittt ittt ittt et e et et e e et e e e e 29

7. 6. Auto AZIMUth P.C.B. ASS Y o ittt ittt it s i e e e e e et e e e e 30

7. 7. PinJack P.C. B, ASS Y . v ot it ittt ittt e it ettt ettt e e e 30

7. 8. Auto Shut-off Pl B. ASS 'Y . o i it i it it et e a e 30

7. 9. SWItCh P C B, ASS Y . ot i it ittt e et e ettt e 31

7. 10. Record Cal. PoC.B. ASS Y & it ittt it ittt it inascn e saeeaane e snnneeea 31

7. 11. VolUME P C B, ASS Y v it it ittt it it ettt it ettt et et e e e e 31

7. 12, Main Pl B, ASSY . ittt it it it i ettt st et et e s e 33

7. 13. Logic P.C. B, ASS Y & i it i it ittt e e ittt e et e et e e e 35

8. Mechanism Ass'yand Parts List . . . ... ... .0 0iinenintcnereansenscarssaasartsnssencnnensns 37
8 1. £ 11 37

8. 2 Front Panel Ass'y (ADT) . ..ttt t it ittt i it ettt s ctie s aneeeanaaeasnesennns 40

8. 3. Mechanism Ass'y B60ZX (AD2) . ... it ittt ittt et e ie i et e e 41

8. 4. Chassis Assy (ADS) . .. ittt it it ittt et e e e e e e e e e 44

8. b. Front Panel Escutcheon Ass'y (BOT) .. .. .. . ittt it n e it e nnnoanns 44

8. 6. Control Button Ass'y (BO2) . ... ittt ittt it e ittt et e e e e e 44

8. 7. Flywheel Holder Ass'y {COT) . . it it ittt ittt ettt ettt en e tee e aasnnanns 44

8. 8. Sub Mechanism Chassis Ass'y (CO2) . .. i vttt i ittt ettt ie i et ts et ae s aannesans 45

8. 9. Main Mechanism Chassis Ass'y (CO3) . . ... i ittt it i ittt s e e e eae s 48

8. 10. Record Calibration Ass’y (DO1) . . . . i it it it i e it it et e teeem e et s 53

8. 11.  Volume Holder Ass'y (D02) . ... ..t ittt it ittt ettt iann et s enn 53

8. 12, Headphone Jack Ass’'y (DO3) . . ...t ittt ittt ittt ittt et e s ennan s 53

8. 13. Reflector Ass’y (DO4) . .. .. .. ittt it it te sttt asteen e 53

8. 14. Counter Lamp Ass'y (DOB) . .. ittt it ittt sttt it et e e 53

8. 15. Power Switch Holder Ass’y (DOB) . ... v ii it ittt ittt e et e st aetenaaeaneanns 53

8. 16. RearPanel Ass'y (DO7) . ... i it it it ettt it ettt te et saeeae s enees s 54

8. 17. Reel Motor Ass'y (EOT) & . i ittt it ittt it i e et e it es s ancannaeananann s 56

8. 18. Control Motor Ass’y (ED2) . .. v i i ittt i it it et e teeemesaeetaansanaeaasnsanes 56

8. 19. Azimuth Alignment Motor Ass’y (E03) . . . . ... ittt ittt e it e i e e e 56

8. 20. Head Mount Base Ass'y (FOT) . v ittt ittt it ittt sttt tateas e snaaae e 56

8. 21.  Supply Pressure Roller Ass’y (FO2) . .. ... . it i ittt ety 56

8. 22. Take-up Pressure Roller Ass'y (FO3) . . . oottt ii it it i it ettt ettt te st e e s aas 56

8. 23. HeadBase Ass'y D (FO4) . .. .. .. ittt ittt it st taneneaeetansens 56

8. 24. Cassette Case Holder L Ass'y (FOB) . .. ... . ittt i ittt it i einece s anns 56

8. 25. Cassette Case Holder R Ass'y (FOB) . . .. ... it ittt it ittt tiieeaareneennas 56

8. 26. AUto Shut-0ff Ass Y (FO7) Lt it it it it ittt et ittt e e ne e tses e aneeannn 57

8. 27. Pneumatic Damper Ass'y (FOB) . .. .. . i it it ittt i ettt ta et e 57

8. 28. Pitch Control Holder Ass’'y (FOQ) ... . it ittt ittt it ittt et eneasse s s 57

8. 29. Azimuth Motor Ass’y (GOT) . . . i it it ittt it i it et ittt sttt canaee s 57

8. 30. P-8LPlayback Head Ass'y (HOT) . .o i ittt ittt e it ittt ittt et iaee e ce s tneaeanns 57

8. 31. R-8L Record Head Ass'y (HO2) . . ... .. ittt i it it it e e it sttt e s s miea s 57

9., Overall Timing Chart .. . .. ... .. ...t it cit it csncccaesasesassssceasoseasssnasenanans 58
10. Eq.Amp. Frequency Respomse .. ... .. . ut cnnoeesnaeensasassesosesonsasassorsoansennsoes 58
10. 1. Playback Frequency Response . ... o i ittt in tit et cieeaesseaneanneneaneeseenan 58

10. 2. Record Current Frequency Response . . ... .. cit ittt et tnnneeeeaataarneseansonenns 58

11, Block Diagrams . .. .. . ..ot i it ittt ettt e et e et et ettt et e 59
M. 1 N3 1T T 59

". 2. Mechanism Control . .. . .. ... i it it it i i ittt et c e 60

12, Wiring Diagram . .. .. .. ...ttt i ittt e e et i ct ettt e ettt m et aaa s 61
13. Schematic Diagrams .............................................................. 63
L Z TR - 4 o o T 63

3. 2 Mechanism Control . .. .. i it i it it i i ittt ettt st et o s oo onenascnonanras 64

T4, Specifications . ... ... ..ttt netrcacataarontasenaaacesanansaneaastasasacatonnenn 65



1.1. Control Functions
Nakamichi 660ZX control functions are shown below:

ONONO, DO @O ©

-

@) @ @Ee) @ ©

Fig. 1.1 Front View

Fig. 1.2 Rear View




1. Eject Lever 17. Master Input Level Control
2. Headphone Jack 18. Input Level Controls

3. Cassette Holder (with see-thru cover) 19. Output Level Control

4. Pitch Control 20. Record Button

B. Tape Start Memory Switch 21, Fast-Forward Button

6. Counter Reset Button 22, Stop Button

7. Tape Counter 23. Play Button

8. RAMM Display 24. Pause Button

9. Peak Level Meters 25. Rewind Button
10. Record Calibration Controls 26. Auto Azimuth Alignment Cover
11. Tape Switch (EX/SX/ZX) 27. Input Jacks
12. Eq. Switch (120 us/70 us) 28. Output Jacks
13. Dolby NR/MPX Filter Switch 29, DC Output Jack
14. Auto. A/Tone Switch 30. Remote Control Socket
15. Timer Switch 31. Voltage Selector
16. Power Switch 32. Power Cord

1.2. Voltage Selector
Volitage selector is installed on the rear panel for other versions of the Nakamichi 660ZX.

This voltage selector can select either 120 V or 220 — 240 V at customer’s disposal.



660ZX
2. REMOVAL PROCEDURES

2.1. Side Panel Ass'y

Refer to Fig. 2.1.

Remove FO1 and F02, then disassemble FO3 (Side Panel
Ass’y).

2.2. Top Cover Ass'y

Refer to Fig. 2.1.

(1) Remove Side Panel Ass’y referring to item 2.1,

{2) Remove F04 and FO05, then disassemble FO6 (Top
Cover Ass'y).

2.3. Bottom Cover Ass’y
Refer to Fig. 2.1.
Remove F07, then disassemble FO8 (Bottom Cover Ass’y ).

24. Cassette Case Cover Ass’y and Azimuth Alignment
Cover Ass'y

Refer to Fig. 2.1.

(1) Turn fully counterclockwise two screws which are
mounted on the Cassette Case Cover, then disassem-
ble FO9 (Cassette Case Cover Ass'y).

(2) Turn fully counterclockwise two screws which are
mounted on the Front Panel Escutcheon Ass'y, then
disassemble F10 (Azimuth Alignment Cover Ass’y).

FO4 FOS

FO1 FO2 FO3

2.5. Front Panel Ass'y

Refer to Fig. 2.2,

(1)} Refer to Fig. 2.1. Remove Top Cover Ass’y and
Bottom Cover Ass'y referring to items 2.2 and 2.3.

(2) Pull out FO1 (Volume Knob A}, FO2 (Volume Knob
B) and FO3 (Pitch Control Knob).

(3) Remove F04, F05 and FO06, then disassemble FO7
(Front Panel Ass’y including 3 connectors).

2.6. Headphone Jack Ass'y

Refer to Fig. 2.2,

(1) Remove Front Panel Ass'y referring to item 2.5.

(2} Remove F08, then disassembie F09 {Headphone Jack
Ass'y).

2.7. Mechanism Ass'y

Refer to Fig. 2.2

(1) Remove Front Pane!l Ass'y referring to item 2.5. ]

{2) Remove F10, then disassemble F11 (Mechanism
Ass'y including 7 connectors).

FOB

/

J—a




2.8. Level Meter

Refer to Fig. 2.3.

(1) Refer to Fig. 2.2. Remove Front Panel Ass'y referring
toitem 2.5.

(2) Remove FO01, then disassemble FO2 (Level Meter
Holder) and FO3 {Level Meter).

2.9. Auto Azimuth P.C.B. Ass’y

Refer to Fig. 2.3.

(1) Refer to Fig. 2.2. Remove Front Panel Ass’y referring
toitem 2.5.

{2) Remove one connector and the wires connected by
wrapping.

(3) Remove F04, then disassemble F05 (Auto Azimuth
P.C.B. Ass'y).

2.10. Logic P.C.B. Ass’y

Refer to Fig. 2.3,

(1) Refer to Fig. 2.2. Remove Front Panel Ass’y referring
toitem 2.5.

(2) Remove 7 connectors and the wires connected by
wrapping from F0O7 (Logic P.C.B. Assy).

{3) Remove FO0B, then disassemble FO7 {Logic P.C.B.
Ass'y).

FO6

FO1 FO4

Fig. 2.2

2.11. Switch P.C.B. Ass'y

Refer to Fig. 2.3.

{1) Refer to Fig. 2.2. Remove Front Panel Ass'y referring
to item 2.5.

(2) Pull out FO8 (Function Switch Knob Ass'y).

(3) Remove the Flat Cables, connector and wires con-
nected by wrapping from F11 (Switch P.C.B. Ass'y).

(4) Remove F09 and F10, then disassemble F11 (Switch
P.C.B. Ass'y).

2,12, Main P.C.B. Ass'y

Refer to Fig. 2.3.

(1) Remove Level Meter and Switch P.C.B. Ass’y refer-
ring to items 2.8 and 2.11.

(2) Remove the Flat Cables, 3 connectors and wires con-

nected by wrapping from F13 (Main P.C.B. Ass'y).
(3) Remove F12, then disassemble F13 (Main P.C.B.
Ass'y).

2.13. Volume P.C.B. Ass'y

Refer to Fig. 2.3.

(1) Remove Level Meter referring to item 2.8.

(2) Remove F14 and the Flat Cable from F15 (Volume
P.C.B. Ass’y), then disassemble F15 (Volume P.C.B.
Ass'y).

2.14. Record Cal. P.C.B. Ass'y

Refer to Fig. 2.3.

(1) Refer to Fig. 2.2. Remove Front Panel Ass’y refer-
ring to item 2.5.

(2) Remove F16, then disassemble F17 (Calibration Case
Ass'y).

(3) Remove F18, then disassemble F19 (Record Cal.
P.C.B. Ass'y).

F17 F21 F20

2.15. Power Switch

Refer to Fig. 2.3.

(1) Refer to Fig. 2.2. Remove Front Panel Ass'y referring
to item 2.5,

(2) Remove F20, then disassemble F21 {(Power Switch
Knob).

{3) Remove F22, then disassemble F23 (Power Switch
Holder Ass'y).

{4) Remove F24, then disassemble F25 (Power Switch).

2.16. Lamp P.C.B. B Ass’y and Lamp P.C.B. C Ass'y

Refer to Fig. 2.3.

(1) Refer to Fig. 2.2. Remove Front Panel Ass’y refer-
ring to item 2.5.

{2) Remove F26, then disassemble F27 (Insulator) and
F28 (Lamp P.C.B. B Ass'y).

{3) Remove F29 (Lamp P.C.B. C Ass'y) by releasing the
self-interiocking pin of the Reflector.



FO1

Fo8

2.17. Control Switch P.C.B. Ass’y

Refer to Fig. 2.4.

(1) Refer to Fig. 2.2. Remove Front Panel Ass'y referring
to item 2.5, ,

(2) Remove F01, F02, FO3 and F04, then disassemble
FO5 (Control Button Ass'y).

(3) Remove F06, then disassemble FO7 {Control Switch
P.C.B. Ass'y).

2.18. RAMM P.C.B. Ass'y

Refer to Fig. 2.4,

(1) Refer to Fig. 2.2. Remove Front Panel Ass'y referring
to item 2.5, .

(2) Remove FQ08, then disassemble FO9 (RAMM P.C.B.
Ass'y) and F10 (LED Filter).

2.19. Rear Panel Ass'y

Refer to Fig. 2.5.

(1) Refer to Fig. 2.1. Remove Top Cover Ass'y and
Bottom Cover Ass'y referring to items 2.2 and 2.3.

(2) Remove FO1 and F02, then disassemble FO3 (Rear
Panel Ass’y).

2.20. Power Transformer and Fuse P.C.B. Ass'y

Refer to Fig. 2.5.

(1) Refer to Fig. 2.1. Remove Top Cover Ass'y and
Bottom Cover Ass'y referring to items 2.2 and 2.3.

(2) Remove F04 and FO05, then disassemble F06 (Power
Transformer) and FO7 (Transformer Plate).

(3) Remove FO8 and F09, then disassemble F10 (Fuse
P.C.B. Ass'y).

2.21. Cassette Case Ass’y and Cover Plate Ass'y

Refer to Fig. 2.6.

(1) Refer to Fig. 2.2. Remove Mechanism Ass'y referring
toitem 2.7.

(2) Press the Eject Button to open the Cassette Case
Ass'y.

(3) Remove FO1 and F02, then disassembie FO3 (Cas-
sette Case Holder L Ass'y) by releasing the self-inter-
locking pin of the Damper Lock Arm and FO04
(Cassette Case Ass'y).

(4) Remove FO5, then disassemble F06 (Cover Plate
Ass'y).

2.22. Tape Counter Ass'y, Memory Switch and Pitch
Control Volume

Refer to Fig. 2.6.

(1) Refer to Fig. 2.2. Remove Mechanism Ass’y referring

toitem 2.7.
(2) Remove F07, then disassemble FO8 (Tape Counter
Ass'y),

(3) Remove FQ9, then disassemble F10 (Pitch Control
Holder Ass'y).

(4) Remove F11, then disassemble F12 (Memory Switch).

(6) Remove F13, then disassemble F14 (Pitch Control
Volume).

2.23. Capstan Motor Ass’y and Flywheel Ass’y

Refer to Fig. 2.7.

(1) Refer to Fig. 2.2. Remove Mechanism Ass’y referring
to item 2.7.

(2) Remove FO1 and F02, then disassemble FO3 (Fly-
wheel Holder Ass’y) and FO8 (Capstan Belt).

(3) Remove F04, then disassemble FO5 (Capstan Motor
Ass'y).

(4) Remove FO06, then disassemble FQ7 (Speed Cal.
P.C.B. Ass'y).

(5) Remove F09 (Supply Flywheel Ass'y), then dis-
assemble F10 (Take-up Flywheel Ass’y).

(6) After removing both Flywheel Assemblies, disassem-
ble F11 (Thrust Washer 3 mm), F12 (Thrust Washer
2.6 mm), F13 (Flange Thrust Cap) and F14 (Thrust
Spring).

2.24. Sub Mechanism Chassis Ass’y

Refer to Fig. 2.8.

(1) Remove Flywheel Holder Ass'y referring to item 2.23.

(2) Remove FO1 and F02, then disassemble FO3 (Sub
Mechanism Chassis Ass'y).

2.25. Control Motor Ass’y and Reel Motor Ass'y

Refer to Fig. 2.8.

(1) Remove Sub Mechanism Chassis Ass'y referring to
item 2,24,

(2) Remove FO04, then disassemble FO5 {Control Motor
Ass'y).

(3) Remove FO06, then disassemble FO7 (Reel Motor
Ass’y).



2.26. Cam Control Volume

Refer to Fig. 2.8.

(1) Remove Sub Mechanism Chassis Ass'y referring to
item 2.24,

(2) Remove FO08, then disassemble FO9 (Volume Cou-
pler).

(3) Remove F10, then disassemble F11 {Cam Control
Volume).

2.27. Azimuth Motor Ass'y

Refer to Fig. 2.8.

(1) Remove Sub Mechanism Chassis Ass'y referring to
item 2.24.

(2) Remove F12, then disassemble F13 {Azimuth Align-
ment Motor Ass'y).

(3} Remove F14, then disassemble F15 (Azimuth Motor
Ass'y) and F16 {Drive Pulley Ass'y).

2.28. Reel Hub Ass'y and idler Ass’y

Refer to Fig. 2.8.

(1) Remove Sub Mechanism Chassis Ass'y referring to
item 2.24.

(2) Remove F17 (Reel Hub Head), then disassemble F18
(Reel Hub B Ass'y), F19 (Reel Hub Take-up Ass’y),
F20 (Reel Hub Supply Ass’y), F21 (Back Tension
Ass'y) and F22 (Back Tension Spring).

(3) Remove F23, then disassemble F24 (ldler Ass'y).

2.29, Cam Drive Gear and Control Cam

Refer to Fig. 2.8.

(1) Remove Sub Mechanism Chassis Ass’y referring to
item 2.24.

(2) Remove F25, then disassemble F26 {Cam Drive Gear).

(3) Remove F27, then disassemble F28 (Counter-Load
Arm Ass'y).

{4} Remove F29, then disassemble F30 (Control Cam).




2.30. Head Mount Base Ass'y

Refer to Fig. 2.9.

(1} Refer to Fig. 2.6. Remove Cassette Case Ass'y refer-
ring to item 2.21.

(2) Remove FO1, then disassemble F02 (Head Mount
Base Ass'y).

2.31. Pressure Roller Ass'y and Erase Head

Refer to Fig. 2.9.

(1) Remove Head Mount Base Ass'y referring to item
2.30.

(2) Remove FO03, then disassemble F04 (Supply Pressure
Roller Ass'y).

(3) Remove FOB5, then disassemble FO6 (Erase Head).

{4) Remove FO7, then disassemble FO8 (Take-up Pressure
Roller Ass'y).

2.32. Playback Head Ass’y and Record Head Ass’y

Refer to Fig. 2.9.

(1) Remove Head Mount Base Ass'y referring to item
2.30.

{(2) Turn FO9 by 90° by pushing it, then disassemble F10
(Playback Head Ass'y).

{3) Turn F10 by 90° by pushing it, then disassemble F12
{Record Head Ass'y) and F13 (RH Azimuth Align-
ment Plate).

F11

Fig. 2.9

rFO2




3. MEASUREMENT INSTRUMENTS

(1)
(2)
(3)
(4)
{5)
(6)
(7)
(8)
9)
(10)
(11)
(12)
{13)
(14)
(15)
(16)
(17)
(18)
(19)
(20)
(21)
(22)
(23)
(24)
(25)
(26)
(27)
(28)
(29)

Notes: 1. {10) — (29) are the products of Nakamichi Corporation.

Audio Generator (20 Hz — 200 kHz)

AC Millivolt Meter {with dB measures)
Oscilloscope (DC — 5 MHz)

Distortion Meter

Speed & Wow/Flutter Meter

Frequency Counter (DC — 1 MHz)

Ohm Meter

DC Volt Meter

AC Volt Meter

Torque Gauge (DA09013A)

15 kHz Azimuth Tape (DAO9004A)

3 kHz Speed & Wow/Flutter Tape {(DAOS006A)

1 kHz Track Alignment Tape (DAOQ007A)

400 Hz Level Tape (DA0Q9005A)

20 kHz PB Frequency Response Tape (DA0S001A)
15 kHz PB Frequency Response Tape (DA09002A)
10 kHz PB Frequency Response Tape (DA0S003A)
Reference EXII Tape (DA09021A)

Reference SX Tape (DA09025A)

Reference ZX Tape (DA09037A)

Tilt Check Gauge M-9039 (DAO9S039A)

EH Tilt Check Gauge M-9040 (DAO9040A)

EH Stroke Check Gauge M-9042 (DAQ9042A)

EH Stroke Check Gauge M-9051 (DA09051A)
Stroke Check Gauge M-9047 (DA09047A)

Record Head Mounting Gauge M-9048 (DA09048A)
Back Tension Gauge (DAOS055A)

Tension Arm Adjustment Cassette (DAQ9056A)}
Audio Analyzer T-100

(including Distortion, Wow/Flutter, Speed, Oscillator and dB meter)

2. EH Stroke Check Gauge M-9042 (DA0S042A) should be used for the Models serial Nos. from A30701001 to
A30702750, and EH Stroke Check Gauge M-9051 (DA09051A) is for the Models bearing serial Nos.

A30702751 and greater.

3. Back Tension Gauge (DAO9055A) and Tension Arm Adjustment Cassette (DAO9056A) are used for the Models

bearing serial Nos. A30704141 and greater.

10



4.

4.1.

MECHANICAL ADJUSTMENTS

Mechanism Control Cam Adjustment

Before adjustment, disassemble the Front Panel Ass'y,
then remove the Cover Plate Ass'y referring to items
2.5 and 2.21.

(1
(a)

(b)

(c)

(d)

{e)

(f)

Offset Adjustment of Control Motor Driver
Refer to Figs. 4.1 and 4.2.
Adjust VR402 and VR403 on the Logic P.C.B. to
locate approximately at the middle of the variable
range. Then turn ON the Power Switch.

VR402 {for Cam Position Stop)

VR403 (for Cam Position Play)
Press the Stop Switch to set the N-660ZX in stop
mode.
Adjust VR402 (for Stop) so that the ““S” mark on
the Cam corresponds to the pointer on the mecha-
nism chassis.
Press the Play Switch to set the N-660ZX in playback
mode.
{Cam will rotate, and the position marked with “PY"’
comes to the pointer.)
Adjust VR403 (for Play) so that the ““PY" mark on
the Cam corresponds to the pointer.
Repeat above (b) and (c} 2 — 3 times so that the "’S"”
and “PY’” marks on the Cam correspond to pointer
accurately in stop and playback modes respectively.
(This adjustment is required because the position
adjusted by one volume will be slightly changed when
the other volume is adjusted.) )
Set the N-660ZX in FF, pause, record, or cue mode
by pressing each switch (press FF and Pause Switches
to set the N-660ZX in cue mode) and check to insure
that the pointer is in a range of "“F"’, “PS", ’R", or
“CU" mark respectively.
If out of the range, precise adjustment for each posi-
tion according to */(2) Offset Fine Adjustment of
Control Motor Driver’” will be required.

Mechanism
Chassis
Pointer

Fig. 4.1

11

{2) Offset Fine Adjustment of Control Motor Driver
Adjust only if a satisfactory result is not obtained in “(1)
Offset Adjustment of Control Motor Driver”.

This adjustment is made by changing the value of the
fixed resistors on the Logic P.C.B. (Note: The vaiue of
voltage is typical value.)

(a) Observation Point of Reference Voltage
Observe the each voltage at the sliding contact of the
Cam Control Volume VR405 (10 k£2) in stop, fast
(FF or REW), pause, record and playback modes.
Note: When Record and Play Switches are pressed
to set N-660ZX in record mode, the Cam is
first set to the record position in a short
period of time then stays at the play position.
Therefore to keep the Cam at the record posi-
tion, following procedure is required:
Short the both leads of capacitor C450 (4.7
uF 25 V) on the Logic P.C.B. with a jumper
wire, then press the Record and Play Switch-
es.

(b) Reference Voltage
Reference voltage at the sliding contact of VR405
(Cam Control Volume) in each mode is as foliows:

Mode Reference Voltage (Typical Value)
Record 41V 104V

— 1.1V 02V
Stop 3oV :j— 1.7 V #0.25 V
Fast (FF/REW) 13V
Pause -2.8V —

—2.6 V04V
Play 54V —

{c) Resistors for Adjustment
Mode Ref. No. Typical Value
Stop R461 9.1 kQ (F)
Fast (FF/REW) R462 4.32 k2 (F)
Pause R445 287 k& (F)
Play R443 174 kS (F)
Record R601 27 k2
—i2v +1i2v

0VR403 5K
R519

0VR402 SK




(d)
1)

2)

3)

4)

5)

(3)
{a)

(b)

(c)

(d)

(e)

Adjustment Procedures

Press the Stop Switch to set the N-660ZX in stop

mode.

Adjust the value of R461 to obtain 3.0 V (£0.6 V) at

the sliding contact of VR405.

Note: When R461 is adjusted, the reference voltage
in fast (FF or REW) mode is changed. There-
fore, re-check of the reference voltage in fast
(FF or REW) mode is required.

If the reference voltage is out of the range,
re-adjustment of R462 according to next step
2) is necessary. '

Set the N-660ZX in FF mode, then adjust the value

of R462 so that the voltage of VR405 will become

lower by 1.7 V (£0.25 V) than in stop mode.

Press the Pause Switch to set the N-660ZX in pause

mode.

Adjust the value of R445 to obtain —2.8 V (+0.4,

-0.15 V) at the sliding contact of VR405.

Set the N-660ZX in playback mode, then adjust the

value of R443 so that the voltage of VR405 will

become lower by 2.6 V (+0.4 V) than in pause mode.

Short the both leads of capacitor C450 with a jumper

wire.

Set the N-660ZX in record mode, then adjust the

value of R601 so that the voltage of VR405 will be-

come higher by 1.1 V (+0.4, -0.2 V) than in stop
mode.

Note: Remove the short of C450 after completion
of adjustment.

Cam Timing Adjustment

Remove the wires from the Control Motor Terminals
to set the motor open.

Without loading a cassette tape and with pressing the
Record Protecting Switch with your finger tip, press
the Record and Play Switches to set the N-660ZX
in record mode.

Turn the Cam and bring the “PY’’ mark toward the
pointer by hand.

Reel Motor will rotate before the ‘‘PY" mark reaches
the pointer. Adjust the value of R483 and R484 so
that the voltage at the sliding contact of VR405 be-
comes —3.6 V {+0.3 V) when Reel Motor starts rota-
tion.

Observe the mute signal at the Q418 collector.

Turn the Cam referring to above step (c¢) and check
to insure that the voltage at the sliding contact of
VR405 is —3.8 V (0.3 V) when mute is released
(mute signal changes from H to L). (This voltage is
determined by the adjustment of R483 and R484 in
above step (c).)

Observe the Rec. signal at the 0417 collector.

Turn the Cam referring to above step(c)}and adjust
the value of R488 to obtain —2.1 V (0.4 V) at
the sliding contact of VR405 when Rec. signal

12

changes from H to L (bias oscillation will begin).
(f)} Upon completion of above adjustment, re-connect
wires to the motor terminals.

4.2, Tape Speed Adjustment

(1) Remove the Top Cover.

(2) Connect a Frequency Counter to the Output Jack.

{3) Load a 3 kHz Speed Wow/Flutter Tape (DA09006A)
and play it back.

(4) Referring to Fig. 4.3, adjust the Tape Speed Adjust-
ment Volume VR407 on the Speed Cal. P.C.B. to
obtain 3,000 Hz on the Frequency Counter.

CCW: Motor drives slowly.
CW: Motor drives fast.

ﬂ Increase

Decre\

& O




560ZX

43. Record Head and Playback Head Tilt Adjustment

Note: On items 4.3—4.9, please refer to Fig. 4.4 flow
chart.

Refer to Figs. 4.5 and 4.6.

(1) Load a Tilt Check Gauge M-9039 (DAO9039A) in the

N-660ZX.

Clip the grounding terminal of the Tilt Check Gauge

with one end of the cord with clip, and the other end

to the chassis of the N-660ZX.

Remove both of the Height Gears.

Set the N-660ZX in play mode. Check to insure

whether the Beacons Playback Head ‘‘Upper” or

“’Lower’’ and Record Head ‘“Upper’’ or “‘Lower’’ are

illuminating. In order not to give damages onto the

head surfaces, push both of slide knobs of the Gauge

to the direction of arrow marks, then return it to

the original place to be in contact with record head

and playback head surfaces after play mode is se-

(2)

(3)
(4)

curely locked.

(5) Check to insure freedom from contact between the
Gauge and pad lifter.

(6) Beacon Playback Head “‘Lower’” will light on when
height adjustment screw (P) turned clockwise but
Playback Head ‘‘Upper” when counterclockwise.
Adjust so that both “Upper’* and *‘Lower’” will light
on even when you move the slide knob to the direc-
tion of an arrow mark and then return it to the origi-
nal place.

(7) Same procedures will apply to the Beacons Record
Head "“Upper”’ and “‘Lower”, except for the height
adjustment screw (R).

(8) Set the N-660ZX in stop mode and fit both of the
serrated height gears. Then set the N-660ZX again in
play mode and insure all of the 4 Beacons are illumi-
nating. If not, (3) through (7) will have to be re-
peated till satisfactory results are obtained.

s il

Record Head and Playback
Head Tilt Adjustment

|

Head Base Stroke Adjustment
in Play and Cue Modes

Tilt Check Gauge
M-9039

Stroke Check Gauge
M~9047

Record Head NG

Stroke Check

Remove Head Mount
Base Ass'y

Tape Guides and Erase Head
Stroke Adjustment

[

Erase Head Height and
Tilt Adjustment

Assemble Head Mount
Base Ass'y

Back Tension Adjustment

Record Head/
Playback Head
Tilt Check

Head Base
Stroke Check

Playback Head Height
Adjustment and
Azimuth Aligoment

|

Record Head Height
Adjustment and
Azimuth Alignment

EH Stroke Check Gauge
M~9042 or M-9051

EH Tilt Check Gauge
M-9040

Remove Head Mount
Base Ass'y

Record Head Stroke
Adjustment

Assemble Head Mount
Base Ass'y

Record Head
Mounting Gauge
M-9048

Tension Arm Adjustment Cassette M-9056
Back Tension Gauge M-9055

Tilt Check Gauge
M-9039

Stroke Check Gauge
M-9047

Fig. 4.4

13

—
@ecord Head Playback Head

Lower Upper {ower Upper

\Height Adj. Screw (P}

Height Adj. Screw (R)/
Fig. 4.5



Height Gear (PH)
Height Gear Stopper (PH)

Height Adj. Screws (PH) )

Height Gear (RH)
Height Gear Stopper (RH)
Height Adj. Screws (RH)

Fig. 4.6
O Cue
ox | D43l R492
332 ¢ l
3]
(] - .
L o Qs
S <
3 =
g::
b4
o
---

Fig. 4.8

4.4, Head Base Stroke Adjustment in Play and Cue
Modes
Note: Before you conduct this adjustment, adjust with a
“Tilt Check Gauge' to insure freedom from tilt on
the playback head and record head.

(1} Head Base Stroke Adjustment in Play Mode

Refer to Fig. 4.7.

(a) Load a Stroke Check Gauge M-9047 (DA09047A) in
the N-660ZX.

Move Record Head Indicator and Playback Head In-
dicator to the direction of arrow mark *A*’ with your
finger tip and then set the N-660ZX in play mode.
Then slowly release the Indicators and insure whether
each of the Indicators is in contact with record and
playback heads.

Check to insure whether the ’P" pointer on the Play-
back Head Indicator locates between the 2 lines on
the Indicator Plate.

If the playback head stroke is noted to be misaligned,
adjustment can be made by moving the stroke adjust-
er assembled in the head base assembly (either for-
wardly or backwardly).

Check to insure whether the ‘P’ pointer on the Play-
back Head Indicator locates between the 2 lines on
the Record Head Indicator, thus check can be made
on record head stroke.

(b)

(c)

(d)

{e)

Play

A

Cue

14

L

Mode

Mode

Fig. 4.7

(f) If the record head stroke is noted to be misaligned,
adjustment can be made with a Record Head Mount-

ing Gauge M-9048 (DAQ9048A).

{2) Head Base Stroke Adjustment in Cue Mode

Refer to Fig. 4.8.

(a) Load a Stroke Check Gauge M-9047 (DAQ9047A) in
the N-660ZX.

Move Record Head Indicator and Playback Head In-
dicator to the direction of arrow mark “A’" with
your finger tip and then set the N-660ZX in cue
mode (F.F. and Pause).

Then slowly release the Indicators and insure whether
each of the Indicators is in contact with record and
playback heads.

Check to insure whether the */C’* pointer on the Play-
back Head Indicator locates between the 2 lines on
the Indicator Plate.

If the playback head stroke is noted to be misaligned,
adjust VR401 on the Logic P.C.B. Ass'y till satis-
factory results are obtained.

After completion of the Head Base Stroke Adjust-
ment, check to insure accuracy of the Head Base
Stroke Adjustment in play mode.

If the above are inaccurate, items (1) and (2) will
have to be repeated till satisfactory results are obtain-
ed.

(b)

(c)

(d)

{e)



560ZX

45. Tape Guides Adjustment and Erase Head Stroke
Adjustment

Remove Head Mount Base Ass'y referring to item 2.30.

Refer to Figs. 4.9 and 4.10.

(1)
(a)

Supply Tape Guide Height Adjustment

Load an EH Stroke Check Gauge M-9042/M-9051
in the N-660ZX.

(b) Set the N-660ZX in play mode.

(c) Slide the Supply Tape Guide Check Bar down against
the supply tape guide, thus check can be made on
supply tape guide height.

If the supply tape guide is misaligned, the Supply
Tape Guide Check Bar will not come into the supply
tape guide. If such is noted, turn to adjust the height
adjustment nut A till the Supply Tape Guide Check
Bar is accepted by the supply tape guide.

If the above are insured, set the N-660ZX in pause
mode, then in play mode to see whether adjustments
are appropriately made. If not, (b) through (e) will
have to be repeated till satisfactory results are ob-
tained.

(d)

(e)

(2) Take-up Tape Guide Height Adjustment

(a) Load an EH Stroke Check Gauge M-9042/M-9051
in the N-660ZX.

Set the N-660ZX in play mode.

Slide the Take-up Tape Guide Check Bar down
against the take-up tape guide, thus check can be
made on take-up tape guide height.

If the take-up tape guide is misaligned, the Take-up
Tape Guide Check Bar will not come into the take-
up tape guide. If such is noted, turn to adjust the
height adjustment nut B till the Take-up Tape Guide
Check Bar is accepted by the take-up tape guide.

If the above are insured, set the N-660ZX in pause
mode, then in play mode to see whether adjustments
are appropriately made. If not, {b} through (e) will
have to be repeated till satisfactory results are ob-
tained.

{b)
(c)

(d)

{e)

(3)
(a)

Erase Head Stroke Adjustment

Load an EH Stroke Check Gauge M-9042/M-9051
in the N-660ZX.

Set the N-660ZX in play mode, thus check can be
made on erase head stroke through the EH Stroke
Indicator.

Check to insure whether the erase head surface is
aligned with red line on the EH Stroke Indicator. If
not, adjust the erase head stroke by loosening 2
screws that assembled erase head and erase head plate.
After completion of adjustment, 2 pcs. of screws shall
be locked with lock tight paint.

{b)

{c)

(d)

15

Note:

EH Stroke Check Gauge M-9042 (DA09042A) should be
used for the Models serial Nos. from A30701001 to
A30702750, and EH Stroke Check Gauge M-9051 (DA-
09051A) is for the Models bearing serial No. A30702751
and greater.

Fig. 4.9

Supply Tape Guide Check Bar Take-up Tape Guide Check Bar

EH Stroke Indicator

4.6. Erase Head Height and Tilt Adjustment

Refer to Figs, 4.11 and 4.12,

(1) Remove Head Mount Base Ass'y referring to item
2.30.

Load an EH Tilt Check Gauge M-8040 (DAO9040A)
in the N-660ZX.

Set the N-660ZX in stop mode.

Check to insure whether one of the 3 Beacons is illu-
minating. Look down the mirror as shown by an
arrow mark and slowly turn the Screw ‘‘Height”
counterclockwise {or clockwise) so that the two hori-
zontal lines on the mirror will become superposed on
the line (in different color) of the erase head, and
check to insure whether Beacon “1°’ is illuminating.

(2)

(3)
(4)



(5) Turn Screw “Tilt” counterclockwise {or clockwise}
to light on Beacon “2’’. Excessive turning will cause
the Beacon ‘’1"” to light off. Adjustments of Screw
“Tilt” will therefore be conducted till both of the
Beacons “’1'" and *’2’* iluminate.

Turn Screw ‘‘Azimuth’’ counterclockwise (or clock-
wise) to light on Beacon *3"’. Excessive turning will
cause either Beacon “1" or ‘2" to light off, and
therefore adjust with Screw ‘‘Azimuth” until all of
the 3 Beacons ‘1", ‘2"’ and 3" illuminate.

(6)

Fig. 4.11

4.7. Back Tension Adjustment

Note: This adjustment is required for the Models bearing
serial Nos. A30704141 and greater.

Refer to Figs. 4.13 — 4.16.

(1) Load a Tension Arm Adjustment Cassette (DA

09056A) referring to Fig. 4.13.

Set the N-660ZX in play mode.

Bend the Back Tension Arm with pliers so that the

gap between the Cassette Holding Spring assembled

with the Head Base Ass'y and the Back Tension Arm

becomes 0.5 mm as shown in Fig. 4.14. Do not bend

the pointed end of the Back Tension Arm.

(2)
(3)

16

_660ZX

(7) Check to insure whether the horizontal line on the
mirror corresponds to that on the erase head. If not,
{4) through (7} will have to be repeated till satis-
factory results are obtained.
(8) After completion of adjustment, 3 pcs. of screws shall
be locked with lock tight paint.
Note: Before use of this gauge, check to insure freedom
from dust or dirts, or overflow in the groove of
the erase head surface.

@1
30 @2

[o]

O Q|(H)

e

Il\k Tilt

Fig. 4.12

Azimuth Height

DAQS056A

Tension Arm
Adjustment Cassette




560ZX

(4) Set the N-660ZX in stop mode, and remove the
Tension Arm Adjustment Cassette (DAO9056A),
then set the N-660ZX in cue mode.

In cue mode, check to insure that the gap is found
between the Supply Reel Hub B Ass’y and the Felt
of Back Tension Ass'y as shown in Fig. 4.15.

(5) Load a Back Tension Gauge (DA09055A).

(6) Set the N-660ZX in play mode and read the torque
value of Back Tension Gauge.

If the value is in a range of 6 g-cm to 10 g-cm, adjust-
ment is not necessary. If not, change the installation
point of the Back Tension Spring as shown in Fig. 4.
16, and obtain the torque of 7 g-cm to 9 g-cm range.

Fig. 4.15

Increase

PH Height Adjustment RH Height Adjustment
Toke-up Tape Guide Adjustment
PH Azimuth Alignment t RH Azimuth Afignment

Supply Tape Guide Adjustment

g i

L e — )
bt 1 rg—l. p = -
| — T
/:  m— % _l-,\
= —
Fig. 4.17
Slide Lever

(Do not move at this stage.)

) Slide Lever
Azimuth

Motor Pulley ) Azimuth Alignment
Wire

Azimuth Alignment

Pointer

Alignment indicator

Alignment Indicator

Azimuth Alignment

Azimuth Alignment
Motor Assly

Motor Ass’y

Fig. 4.18 Fig. 4.19

17



4.8. Playback Head and Record Head Height Adjustment

(1)

and Azimuth Alignment
Playback Head Height Adjustment and Azimuth
Alignment

Refer to Fig. 4.17.

(a)
{b)

(c)
(d)
(e)

{f)

(2)

Connect a VTVM to the Qutput Jacks.

Load a 1 kHz Track Alignment Tape (DAQS007A),
then set the N-660ZX in play mode.

Turn the PH Height Gear until the outputs of both
channels become minimum.

Load a 15 kHz Azimuth Tape (DAOS004A), then set
the N-660ZX in play mode.

Turn the PH Azimuth Alignment Screw until the out-
puts of both channels become maximum,

Repeat above steps (b) through (e) one or two times
to obtain optimum performance.

Record Head Height Adjustment and Azimuth
Alignment

Refer to Figs. 4.17 — 4.20.

(a)

(b)

(c)

(d)

(e)

(f)

{g)

Set the N-660ZX in stop mode.
Turn the Azimuth Motor in the Azimuth Alignment
Motor Ass’y by hand so that the Alignment Indicator
corresponds to the pointer of the Azimuth Alignment
Motor Ass’y as shown in Fig. 4.18.
Remove the Azimuth Alignment Wire by pulling out
from the Azimuth Alignment Motor Ass’y. In this
case, do not move the Slide Lever of the Azimuth
Alignment Wire. Short both leads of capacitor C903
on the Auto Azimuth P.C.B. Ass’y with a jumper
wire.
Connect a VTVM to the Playback Eq. Amp. Outputs,
terminals 29 (L ch) and 30 (R ch) on the Main P.C.B.
Ass'y, or terminals 1 (L ch) and 2 (R ch) on the Auto
Azimuth P.C.B. Ass'y.
Load a Reference SX Tape (DAQS025A). Set the Eq.
Switch to the 70 us position and Tape Switch to the
SX position. Then set the N-660ZX in record and
play mode.
Set the Auto. A/Tone Switch to the Cal. position,
then turn the RH Height Gear until the outputs of
both channels become maximum.
Feed in 15 kHz (—20 dB), then set the N-660ZX in
record and play mode. Turn the RH Azimuth Align-
ment Screw until the outputs of both channels be-
come maximum.
Repeat above steps (d) and (e) one or two times to
obtain optimum performance.
After completion of the above adjustments, perform
the following electrical adjustment by using the same
side of the same tape as used in the above steps.
1) Set the Auto. A/Tone Switch to the Cal. position,
then set the N-660ZX in record and play mode.
2) Adjust VR901 on the Auto Azimuth P.C.B.
Ass’y so that the Azimuth Motor stops its rota-
tion.

18

(h)

i)

(i

Leh i
Reh &
Rch i

Leh i

Set the N-660ZX in stop mode.
Mount the Azimuth Alignment Wire on the Azimuth
Alignment Motor Ass’y referring to Fig. 4.19. (Cor-
rect the position of the Slide Lever of the Azimuth
Alignment Wire by sliding by hand, then insert the
Slide Lever into the receptacle of the Azimuth
Alignment Motor Ass’y).
Remove the shorting jumper wire from C903 on the
Auto Azimuth P.C.B. Ass'y.
After completion of the above adjustments, record
400 Hz tone to the same portion of both side A and
side B of the tape.
Immerse the recorded tape in a magnetized develop-
ing solution. In turn, check to insure that the record-
ing head tracks across the center are separated with a
distance of 0.55 to 0.75 mm (typically 0.65 mm) as
illustrated in Fig. 4.20.
Note: Liquid for tape magnetized development
solution
“MAGNA-SEE, SOUND CRAFT a product of
CBS RECORD a division of Columbia Broad-
casting System, Inc., Danbury, Conn. 06810
U.S.A,, or equivalent”.
After development, clean the tape otherwise
pressure rollers and heads will become dirty.

l

G55~ 0.75mm

f

Typical : 0.65mm

Fig. 4.20



4.9. Record Head Stroke Adjustment

Refer to Figs. 4.21 and 4.22.

Note: This adjustment will be required only to insure
freedom from misalignment of the record head
stroke in the record head stroke check mode.

(1) Check the accuracy of the record head stroke.

(2) Remove Head Mount Base Ass’y referring to item

2.30. '

(3) Remove the record head assembly.

(4) Adjustment of Record Head Mounting Gauge M-

9048 (DA0S048A)

(a) Mount the Block B onto the Mounting Gauge
Plate.

{b) Loosen the 2 screws fixing the Block A,

{c) As shown in Fig. 4.21 hold the Gauges (3.05
mm and 0.1 mm thickness) between the Block A
and Block B, fix the Block A with screws, push-
ing the Block A to the 2 guide pins.

(5) Remove the Block B from the Mounting Gauge Plate.

(6) As shown in Fig. 4.22, mount the R-8L record head

assembly onto the Mounting Gauge Plate, then check
the location of the R-8L record head surface. (If
record head contacts to the Block C, loosen 2 pcs.
of screws that assembled record head and R-8L re-
cord head assembly, then place the R-8L record head
assembly onto the Plate.)

(7) Remove the R-8L. record head assembly from the

Mounting Gauge Plate.

144

005mm Olmm O2mm 0O.3mm 3.05mm

Block 8

19

(8)

(9)
(10)

(11

(12)

{13)
(14)

(15)

Readjustment of Record Head Mounting Gauge

M-9048 (DA0OY048A)

{a) Mount the Block B onto the Mounting Gauge
Plate.

{b) Loosen the 2 screws fixing the Block A.

{c) As shown in Fig. 4.21 hold the Gauges (3.05
mm and either one of 0.05, 0.15, 0.2, 0.25, 0.3
or 0.35 mm thickness) between the Block A and
Block B, fix the Block A with screw, pushing the
Block A to the 2 guide pins.

Remove the Block B from the Mounting Gauge Plate.

Mount the R-8L record head assembly onto the

Mounting Gauge Plate.

As shown in the Fig. 4.22, loosen the R-8L record

head with 2 pcs. of screws onto the record head plate.

As the location of the Block A is secured by the item

(8)-(c), push the record head to the directions A and

B, then tighten 2 pcs. of screws.

Check to insure freedom from gap between the Block

C and record head surface, then tighten the 2 pcs. of

screws on the record head plate with lock tight paint.

Assemble the record head assembly to the head

mount base assembly.

Assemble the head mount base assembly to the

mechanism assembly.

Check the record head stroke.

If the above are inaccurate, items (1) through (15)
will have to be repeated till satisfactory results are
obtained.

Mounting Gauge Plate

Mounting Gauge Plate

Record Head Assy



4.10. Tape Travelling Adjustment

The adjustment shall be made with a modified version of

the current type EXIl C-90 as shown in Fig. 4.23 (error

will be made if a current type Tape Travelling Cassette

(DA09011A) should be used for this purpose).

While modifying an EXIlI C-90, the tape guides in the

cassette housing shall be kept protected to avoid tilt.

Check shall be made in the following procedures:

(1) An EXII C-90 Tape thus modified shall be loaded
onto the N-660ZX.

(2) Release the back-tension (rotate the Supply Reel and
feed out some length of tape) and set the N-660ZX
in play mode.

(3) In this juncture, check to insure whether the tape is
free from waving or slippage from the tape guide.

(4) When the modified EXIl C-90 is played back, check
to insure whether the tape is freedom from waving
from head surface or at pressure rollers.

(5) If either of waving or slippage from the tape guide
should be noted, adjustments of ‘‘4.3. Record Head
and Playback Head Tilt Adjustment”. “4.4. Head
Base Stroke Adjustment’’, "'4.5. Tape Guides Adjust-
ment and Erase Head Stroke Adjustment’’, ‘‘4.6.
Erase Head Height and Tilt Adjustment’, ‘‘4.7. Back
Tension Adjustment’”, ‘‘4.8. Playback Head and
Record Head Height Adjustment and Azimuth
Alignment’’, "“4.9. Record Head Stroke Adjustment’’,
etc. will be required.

As a case may be, the said waving or slippage may have

been caused from defective Supply Pressure Roller Ass'y

or Take-up Pressure Roller Ass’y without parallel contact
with capstans. If such are noted, the Pressure Roller

Assemblies will have to be replaced.

Further, excessively weak take-up torque or strong take-

up torque may cause defective tape travelling.

The N-660ZX is intended to be an adjustment-free Model,

however if the similar matters as above should be noted,

please replace the Reel Hub Ass'y to obtain appropriate
take-up torque.

20

4.11. Record Switch Linkage Adjustment

(1) Set the N-660ZX in stop mode.

(2) Loosen the screw of the Record Spring Holder, and
shift the Record Spring Holder in order to remove
the looseness of the Linkage Wire as shown in Fig.
4.24.1. Then tighten the screw for fixing the Record
Spring Holder. (In this case, the Record Switch
should be positioned at Play side. If in the Record
position, it will be defective.)

(3) Set the N-660ZX in record and pause mode. Check to
insure that the gap between the top of the wire and
the Record Spring Holder is approx. 1 mm as shown
in Fig. 4.24.2.

(Check that the Record Switch is in Record position.)

(4) Upon completion of the above adjustments, apply a
quantity of lock tight paint.

Record Switch

Adj. Screw

Rec. Spring Holder

Rec. Switch Spring

Main P.C.B.

Linkoge Wire

Fig. 4.24.1

Fig. 4.24.2

4.12. Flywheel Holder Adjustment

(1) Refer to Fig. 4.25.
Tighten the Thrust Screws until the gap between the
Flywheel Assemblies and Thrust Screws becomes
minimized when both of the Capstan Shafts are
moved backwardly and forwardly (the Thrust Springs
between the Capstan Flanges and Flywheel Thrust
Caps are in a flat state).
Excessive tightening of the Thrust Screws however
will give damages on the Flywheel Assemblies, to
which careful attention is invited.

(2) Return the Thrust Screws by 1/2 turn.

(3) Fixing the Thrust Screw with a screwdriver, lock the
Lock Nut.

(4) Apply a quantity of lock tight paint to the Thrust
Screws.

\ )

.. R \’ )

Flywheel Holder Lock Nuts

Thrust Screws

Fig. 4.25

660ZX

4.13. Lubrication
N-660ZX is a lubrication-free cassette deck except when
parts are replaced. Apply the following lubricant for each
replaced part:
(1) LAUNA #100
Capstan Shaft
Pressure Roller Shaft
Thrust Cap
(2) FLOIL GB-TS-1
Reel Hub Shaft
Thrust portion on the Capstan Shaft
FLOIL GB-TS-1, made by Kanto Chemicals Co., Ltd.,
in Japan.
We suggest you use the above or equivalent type. If
unavailable please contact Kanto Chemicals Co., Ltd.,
1-7 Kanda Suda-cho Chiyoda-ku, Tokyo 101 Japan.
(3) Silicon Oil #3000 CST
Air Damper Piston
Note: Excessive lubrication may cause defective
damper action as the 0.2¢ hole at the end
of the cylinder may be filled with oil.



560ZX

5. PARTS LOCATION FOR ELECTRICAL ADJUSTMENT

@VRM)I
VR402 Cue
Stop
VR403
Play

Logic P. c.B.)

Main P. C .B.

Auto Azimuth P C.B,

VR901
Phase

| L103
(_- @Vmo,_l L102

Playback Level

Playback Bias Trap

|;LZOS

r—uos

Rec. Bias Trap Peaking

|—-L205
L204

®©

VR102 —
@ Meter Level
5Q) wraos

J

|
r ! 1
EX SX X

VR703 VR803 VR702 VR802 VR701 VR80f

QO OO VD

T301
Bias Osc,
Frequency
\
Record Calibration
Rec.Cal. P.C.B,
Fig. 5

Bias

VR202
e -~ -7
VR -
102 [ﬁ Pr EX
- VR203
-7 [ﬁ -7
7
VR m e
103 PR
r
b

Switch P.C B.

@ VR301
Tone Level

VR104 VR204
;T__J
Meter Level(Cagl.)

21




6. ELECTRICAL ADJUSTMENTS AND MEASUREMENTS

6.1. Adjustment and Measurement Instructions
Note: Electrical adjustment should be performed after mechanical adjustment is completed.
STEP ITEM SIGNAL SOURCE OUTPUT CONNECTION MODE ADJUSTMENT REMARKS
3 kHz Speed and Wow/Flutter | Frequency Counter to OUTPUT Speed Cal. P.C.B. . .
P + 0.5%.
1 Tape Speed Tape (DAO900GA) Jacks layback VR407 Adjust VR407 to obtain 3 kHz + 0.5%.
1. Set the Auto. A/Tone Switch to CAL.
2 Tone Calibration Test Tone VTVM to TP101 (A), Record, Pause Switch P.C.B. Turn output level control fully clockwise (maximum position).
400 Hz TP201 (B) on the Main P.C.B. Auto. A/Tone SW — CAL VR301 2. Adjust VR301 to obtain 100 mV + 0.2 dB at TP101 and TP201 on the
VTVM.
1. Adjust VR102 (VR202) to obtain O dB on the level meters at 100 mV
level on the VTVM.
s | Motor Level 400 Hz (0 dB/-10 dB/-20 dB) | VTVM to TP101(A), TP201(B) | Record, Pause Main P.C.B. 2 zec(;;is‘i’n ”:.‘:\t.r:;v:" z:v: c:i dnB/fi? ‘fotze; | szhg M 'ozpi:eﬁl\f: ::Zg?s)
to INPUT Jacks on the Main P.C.B. Auto. A/Tone SW — CAL/OFF VR102, VR202 amn mint ate .
(Perform at -10 dB and -20 dB.)
3. Again increase input level so that output will become 100 mV, then re-
adjust VR102 (VR202) to obtain O dB on the level meters.
1. Turn output level control fully clockwise (maximum position).
. 2. Adjust input level control to obtain 1 V on the VTVM.
. 19 kHz + 100 Hz to Auto. A/Tone SW — OFF Main P.C.B. R . X
4 MPX Filter INPUT Jacks VTVM to OUTPUT Jacks Dolby NR SW — OUT/MPX L102, L202 3. Set the Dolby NR Switch to MPX position, then adjust L102 (L202) to
obtain minimum reading on the VTVM (minimum reading will be less than
-30 dB).
Playback djust the Playback Head Height Adj. S btain mini ding of
5 Playback Head Track 1 kHz Track Alignment Tape VTVM to OUTPUT Jacks Auto. A/Tone SW — OFF Playback Head : just the Rayh ac | ead h elgTi/M - c'r'i\:v to oktf;n ;“,'_:"f";""A;e.a ing ©
Alignment (DA09007A) Eq. SW — 70 us Height Adj. Screw oth L,"’"dh channels on the V Y See “Playback Head Height Adjustment
Dolby NR SW — OUT and Azimuth Alignment’’ in item 4.8,
Playback Head Adjust the Playback Head Azimuth Alignment Screw to obtain maximum
Playback Head Azimuth 15 kHz Azimuth Tape X R reading of both L and R channels on the VTVM. See “‘Playback Head Height
6 Alignment (DA09004A) VTVM to OUTPUT Jacks Same as above :Czrl;nuth Alignment Adjustment and Azimuth Alignment”’ in item 4.8.
w Note: Repeat steps 5 and 6 one or two times to obtain optimum performance.
7 Plavback level 400 Hz Level Tape VTVM to TP101, TP201 Same as above Main P.C.B. Adjust VR101 (VR201) to obtain 100 mV on the VTVM or 0 dB on the level
v (DA0S005A) on the Main P.C.B. aa VR101, VR201 meters.
s ICIOl  pA7300PC
10 n 12
Ri03
o
87 Rios s
Wy @
oS
O<:
ol &
23 ! 0
ag : 6 H 9
- - o
© =20
ol R0z L {
; S
VRIO2 (VR202) 202
mm\ R0 30,5 R3os ook e | 0,
NS RC4558D, w /WO vy et 23mH LI03(L203)
53 6 RI32 (R232) R133  10.5mH
s 560 _ (R233) (/]
C104 Qut R ——
| | 7 oo oL o st o
ol 5L " o cio2 ol 1
8= 3 1t e ° » R MPX &3 N L
°T °T N VRIO4 (VR204)  On UT P23
5K RI02 {
Fig. 6.1 2. Tone Calibration Fig. 6.2 3. Meter Level Fig. 6.3 4. MPX Filter Fig. 6.4 7. Playback Level

22

- 660ZX



STEP ITEM SIGNAL SOURCE OUTPUT CONNECTION MODE ADJUSTMENT REMARKS

1. Load the 400 Hz level tape and play it back. Adjust the output level
control to a certain level (for example 0 dB).

400 Hz Level Tape 2. Load the 10 kHz, 15 kHz and 20 kHz PB frequency response tapes and
(DAO9005A) adjust the playback head azimuth to give maximum levels on the VTVM
10 kHz PB Frequency Playback Main P.C.B. with each tape.

8 Playback Frequency Response Tape (DAO9003A) VTVM to OUTPUT Jacks Auto. A/Tone SW — OFF R132. R232 Short R132 (R232) or R133 (R233) to obtain the following levels against

Response Adjustment 15 kHz PB Frequency Eq.SW — 70 us R1 33: R233 400 Hz level tape. Refer to Fig. 6.5.

Response Tape (DA09002A) Dolby NR SW — OUT 10 kHz: —20dB —1 dB to +2 dB
20 kHz PB Frequency 15 kHz: —20dB —1 dB to +3 dB
Response Tape (DA09001A) 20 kHz: —20 dB —1 dB to +4 dB

3. Conduct step 6 ‘‘Playback Head Azimuth Alignment’’.
4. If above is not sufficient, refer to ‘’Playback Frequency Response Adjust-
ment’’ in item 6.2.

1. Adjust T301 to obtain 105 kHz on the frequency counter.

P . .
Bias Oscillation Connect an additional 0.1 Q VTVM and Frequency Counter Record, Pause Main P.C.B. 2. Check the erase current 'by the VTVM. Erase current will be in a range of
. . . i Tape SW — Z2X 310 mA to 400 mA (typically approx. 350 mA).
9 Frequency resistor in series to the across the additional 0.1 Q T301 X . X R .
dE c nt Erase Head resistor Eq. SW — 70 us R304. R305 If erase current is not sufficient, increase it by shorting R304 or R305.
and Erase Lurre Dolby NR SW — OUT ! 3. After completion of the erase current adjustment, recheck the bias oscil-
lation frequency.
Record, Pause
. — OF . . i - ip si f the Main P.C.B.
Record Amplifier 23 kHz (20 dB) to INPUT | VTVM to CN2-1, CN2-3 Auto, AfTone SW — OFF Main P.C.B. 1. Remove the bias-cut-jumper from the dip side of the Main P.C
10 E i Jack on the Main P.C.B Tape SW — ZX L104. L204 2. Adjust L104 (L204) to obtain peak reading at 23 kHz on the VTVM.,
qualizer acks e Eq. SW — 70 us ! 3. Re-solder the bias-cut-jumper.
Dolby NR SW — OUT
1 Bias Trap Remove input signals Same as above Same as above Main P.C.B. Adjust L105 (L205) to obtain maximum reading on the VTVM
(Record Amp.) L105, L205 ’
VTVM to Playback Eq. Amp.
Output;
Bias T Terminals 29, 30 on the Main P.C.B
12 (I;Iaasyb;aci Amp.) Remove input signals Main P.C.B. or Same as above L103, I-_2.03' Adjust L103 (L203) to obtain minimum reading on the VTVM.

Terminals 1, 2 on the
Auto Azimuth P.C.B.

LI03(L203)

Rz o) R '3 I l ®
%4 — 3
32 10 B2 5T 22 s
E§ 5: T o =3 =T O
g g
h¥3
P X x
w8 L EX §§<’ S E—S«' X crol R701 3
| 70 Tli*“"@o Loy
. > 13 R705
Fig. 6.5 8. Pl'ayback Frequency Response o(vvw;;gé”w % 2 s 3 gJ_ e L e
12. Bias Trap (Playback Amp.) . 1 © g
sx € (VR202) 20K @ /704
o———t L sl 8l 5x
R304 > s 8= 8
3o o Ex & sy soK B &3 5 ¢370 | g
W—W- +2v i_ﬁw____ @ E
%¥R305 ~
82 2w 5 LI0S (L205) . . <]
— , ase T o Fig. 6.8 13. Record Head Height g °I
6 T and Azimuth I
) | cgol R8O
o (/] Re h ——{F——g—Ar S
RBO5
—i— S V;".%‘ov.?m’ R143 g o :
3 g 137 i
&9 o RIS4 = Qo7
T . ! 7 RB04
1 e i ot iy Q106 g
3 —wW— (K] €
301 LY gt B3 fieg %, - R : g
- 105KHz 3 °1 S8 VRIOA (vR204)  OM * "’I
Bios Cut Jumper 5K . . ”
Fig. 6.6 9. Bias Oscillation Frequency Fig. 6.7 10. Record Amp. Equalizer Fig. 6.9 13. Record Head Height Fig. 6.10 13. Record Head Height
and Erase Current 11. Bias Trap (Record Amp.) and Azimuth and Azimuth

23




STEP ITEM SIGNAL SOURCE OUTPUT CONNECTION MODE ADJUSTMENT REMARKS
1. In stop mode, turn the Azimuth Motor by hand so that the Alignment
Indicator corresponds to the pointer of the Azimuth Alignment Motor
Ass'y as shown in Fig. 4.18. Remove the Azimuth Alignment Wire by
pulling out from the Azimuth Alignment Motor Ass'y. (In this case, do not
move the Slide Lever of the Azimuth Alignment Wire.) Short both leads of
capacitor C903 on the Auto Azimuth P.C.B. Ass’y with a jumper wire.
2. Record Head Height Adjustment:
a. Set the Auto. A/Tone Switch to OFF.
b. Feed in 400 Hz, then adjust input level controls to obtain 0 dB on the
level meters.
c. Record signals on the reference SX tape (DA09025A), then play it
back.
d. Adjust the Record Head Height Adj. Screw to obtain maximum read-
ings of both channels on the VTVM,
3. Record Head Azimuth Alignment:
a. Set the Auto. A/Tone Switch to OFF.
b. Feed in 400 Hz, then adjust input level controls to obtain O dB on the
Head Height: level meters.
Record Head Height c. Record signals on the reference SX tape (DA09025A), then play it
Adj. Screw back.
d. Adjust Record Cal. VR702 (VR802) to the center position.
e. Adjust Bias VR102 (VR202) to obtain maximum reading on the
Azimuth Alignment: VTVM.
Record Head Azimuth f. Adjust Record Cal. VR702 (VR802) to obtain the same reading as the
Alignment Screws source monitor level on the level meter.
VTVM to Playback Eq. Amp. g. Decrease the Generator output level by 20 dB, then feed in 15 kHz
Output; Record, Playback Rec. Cal. P.C.B. (—20 dB).
z:(i::r:?:dejit:tment :r?g Hz (0 dB) Terminal 29, 30 on the Auto. A/Tone SW — OFF/CAL (Level) h. Record signals on the reference SX tape (DA0S025A), then play it
13 and 15 kHz (—20 dB) Main P.C.B. Tape SW — SX VR702, VR802 back.
or Eq. SW — 70 us i. Adjust the Record Head Azimuth Alignment Screw to obtain maximum

Azimuth Alignment

to INPUT Jacks

Terminal 1, 2 on the
Auto Azimuth P.C.B.

Dolby NR SW — OUT

Switch P.C.B.
VR102, VR202
VR104, VR204

Auto Azimuth P.C.B.
VR901

readings of both channels on the VTVM.

Adjust finely VR102 (VR202) to obtain the same reading as the source
monitor level on the VTVM.

Repeat above substeps 2 and 3 one or two times to obtain optimum
performance.

Set the Auto. A/Tone Switch to CAL.,

. Record signals on the reference SX tape (DA09025A), then play it
back.
Adjust VR901 so that the Azimuth Motor stops its rotation.

o. Adjust VR104 (VR204) so that the level meter indicates O dB for

both channels.
(Note that this adjustment is required only when the Auto. A/Tone
Switch is turned to the CAL position.)

4, After completion of above steps, mount the Azimuth Alignment Wire on
the Azimuth Alignment Motor Ass'y.
Remove the shorting jumper wire from C903 on the Auto Azimuth P.C.B.
Ass'y.

5. Check the Auto Azimuth Alignment function as follows:

a.
b.

g.

h.

Set the Auto. A/Tone Switch to OFF,

Load a reference tape, then depress the Record Button and Play Button
simultaneously to start recording.

Change the Auto. A/Tone Switch to the CAL position and check to
insure that the play lamp will keep flashing.

After the flashing is completed, check to insure that the playback level
is indicated on the level meter for both channels.

Set the Auto. A/Tone Switch to OFF, then feed in 15 kHz (—20 dB).
Record signals on the reference SX tape (DA09025A), then play it
back.

Check to insure that the playback level is the same as the source moni-
tor level for both channels.

If above is insured, the Auto Azimuth Alignment function is accurate.

24

660ZX



STEP ITEM SIGNAL SOURCE OUTPUT CONNECTION MODE ADJUSTMENT REMARKS

For each tape to be used, perform the Auto Azimuth Alignment operation by

depressing Record and Play Buttons simultaneously after setting the Auto.

A/Tone Switch to CAL.

To minimize the influence of interference between each volume, adjustment

1 should be made in the order of ZX, SX and EX.
! 1. Set the Auto. A/Tone Switch to CAL.

2. Record signals on the reference ZX tape (DA09037A), SX tape (DA09025A),

or EXII tape (DA09021A), then play it back.
Rec. Cal. P.C.B. 3. Adjust Record Cal. VR701 (VR801) (for ZX), VR702 (VR802) (for SX),
Record, Playback (Level) or YR703' (VR803) (for EXII) to the center position.
Record Level Calibration Test Tone 400 Hz Auto. A/Tone SW — CAL/OFF ZX_: VR701, VR8O1 4. Adjust Bias VR101 (VR201) (for .ZX)' V!=(102 (VR.202) (for §X), or
and or VTVM and Distortion Meter Tape SW — EX/SX/ZX SX: VR702, VR802 VR103 (VR203) (for EXI!) to obtain maximum n.aadmg on the VTVM.
14 . . EX: VR703, VR803 5. Set the Auto. A/Tone Switch to OFF, then feed in 15 kHz (—20 dB).
Recording Bias Current 400 Hz and 15 kHz (—20 dB) to OUTPUT Jacks Eq. SW — 120 us (EX) i )
Adjustment to INPUT Jacks 70 us (SX/ZX) Switch P.C.B. (Bias) 6. Adjust finely VR101 (VR201) (for ?X), VR102 (VR?OZ) (for SX), or
Dolby NR SW — OUT ZX: VR101, VR201 VR1.03 (VR203) (for EXII) to obtain the same reading as the source
SX: VR102, VR202 monitor level on the VTVM.,
EX: VR103, VR203 7. Set the Auto. A/Tone Switch to CAL.

8. Adjust Record Cal. VR701 (VR801) (for ZX), or VR702 (VR802) (for
S$X), or VR703 (VR803) (for EXII) to obtain O dB on the level meter.

9. Repeat 5 through 8 as above two or three times to obtain optimum per-
formance.

10. Check whether the total harmonic distortion (T.H.D.) is less than 0.8%
(for ZX), or 1.0% (for SX and EXII).
Note: Typical bias current
ZX: approx. 4.6 mA
SX: approx. 2.5 mA
EXII: approx. 1.6 mA

For each tape to be used, perform the Auto Azimuth Alignment operation by

depressing Record and Play Buttons simultaneously after setting the Auto.

A/Tone Switch to CAL.

{ 1. Feed in 400 Hz (0 dB) and adjust input level controls to obtain 0 dB on

i Record, Playback the level meters.
400 Hz (0 dB) and 20 Hz Auto. A/Tone SW — OFF 2. Switch the Generator output level to —20 dB, then record and play it back.
15 Overall 10 22 kH2/20 kHz (—20 dB) | VTVM and Distortion Meter Tape SW — EX/SX/ZX Main P.C.B. 3. Feed in 20 Hz to 22 kHz (—20 dB) (for ZX), or 20 Hz to 20 kHz (—20 dB)
Frequency Response t0 INPUT Jacks to OUTPUT Jacks Eq. SW — 120 us (EX) L104, L204 (for SX and EXII), and check to insure if the output levels are within

70 us (SX/ZX) —20dB + 3 dB.
Dolby NR SW — OUT 4. If above is not sufficient, adjust L104 (L204) to obtain approx. —20 dB

on the VTVM.

5. Conduct step 14 "“Record Level Calibration and Recording Bias Current
Adjustment’’,

6. If above is not sufficient, precise re-adjustment of step 8 ‘‘Playback Fre-
quency Response’, replacement of Playback Head or Record Head, or
check on item 4.10 “Tape Travelling Adjustment’’ will be required.

2Eigrij;i:iagvt\)laikOFF 1. Erase the tape with bulk eraser.
1 kHz Band Pass Filter and 2. Adjust input level controls to obtain O dB on the level meters, and record
16 Crosstalk 1 kHz to INPUT Jacks VTVM to OUTPUT Jacks 'é'apeSVSVW _75)( the signals on the reference tape.
D?J-Iby NTR SV\;‘s— ouT 3. Turn the cassette tape the other way round and play it back.

4. Measure the difference between 2 and 3.

1. Erase the tape with bulk eraser.

17 Channel Separation 1 kHz to INPUT Jacks Same as above Same as above 2. Adjust Lch (Rch) input level control to obtain 0 dB on the level meters,

and close Rch (Lch) input level control.
3. Record and play it back, then measure the Rch (Lch) level.

25




STEP ITEM SIGNAL SOURCE OUTPUT CONNECTION MODE ADJUSTMENT REMARKS
Record and Playback 1. Erase the tape with bulk eraser.
. Auto. A/Tone SW — OFF 2. Adjust input level controls to obtain O dB on the level meters, and record
18 Erasure 1 kHz to INPUT Jacks 1 kHz Band Pass Filter and Tape SW — ZX the signals on the reference tape.
VTVM to OUTPUT Jacks Eq. SW — 70us 3. Rewind the tape then close input level controls.
Dolby NR SW — OUT 4. Record and play it back, then measure the difference between 2 and 3.
Record and Playback 1. Fet?d in 400.Hz and record, and play it b.ack. o o
. 2. Adjust the input level controls to obtain 3% total harmonic distortion in
Monitor SW — Tape playback mode
. ion M _ .
19 Signal to Noise Ratio 400 Hz to INPUT Jacks VTVM and Distortion Meter Auto. A/Tone SW — OFF 3. Close the input level controls then record.
to OUTPUT Jacks Tape SW — ZX .
Eq. SW — 70 us 4. After rewound, play back and check the output level difference between 2
; and 3.
Dolby NR SW — MPX Note: The filter of IHF-A curve shall be used in the measurements.
Record and Playback
Auto. A/Tone SW — OFF 1. Adjust input level controls to obtain 0 dB on the level meters.
Total Harmonic Distortion Meter to Tape SW — EX/SX/ZX 2. Record and play it back.
400 H P ki
20 Distortion Zto INPUT Jacks OUTPUT Jacks Eq. SW — 120 us (EX) 3. Read the distortion meter and check to insure that the distortion is less
70 us (SX/ZX) than 0.8% for ZX tape and 1.0% for SX and EXI| tapes.
Dolby NR SW — OUT
Playback
Monitor SW — Tape
H d W F M
21 Wow/Flutter 3 kHz Speed an ow/Flutter | Wow/Flutter Meter to Auto. A/Tone SW — OFF Play back and read the wow/flutter meter.

Tape (DAO9006A)

OUTPUT Jacks

Eq. SW-70 us
Dolby NR SW — OUT

VR703

—®
3
81 5T 32 52 8
£ oL 8§36
R
=3
3 b
gL Ex 8-b sx BN1
=3 SNS e
570 |%27@ |58T @
8 s g
@ = 2
= O]
—®
ISPy |l
B2 B B
®
Fig. 6.11
. 5
5
3
RI53
A
Wy
PR B
3 o CI37  Risa

VRI03

VRIOI
@) (VR201) 10K

X, VRI02
sx @(VR2Q2) 20K

exq @)(VR203) 50K

14. Recording Level and Bias Current

L105 (L205)

RIS6 Ci39
RI57 I_l
o
.
% ﬁ %
o
m
oS
(L204) 10.5mH

Fig. 6.12 15. Overall Frequency Response

26

660ZX



660ZX

6.2. Frequency Response Adjustment (b) Peaking Adjustment (for high frequency response)

(1) Playback Frequency Response Adjustment

Refer to Figs. 6.13 and 6.14.

(a) Level Adjustment (for middle frequency response)
This adjustment will be required when playback level
is not sufficient at 10 kHz PB Frequency Response
Tape (refer to step 8 in “’6.1. Adjustment and Mea-
surement Instructions.”’).

Playback equalization level can be varied by the
modification of R130 (R230) and R131 (R231).
Following are the details for level modification:

Approx. +1dB......... R131 (R231): 3.0K
R130 (R230): 4.3K

0dB........ R131 (R231): 3.3K

R130 (R230): 4.7K

Approx. -1dB......... R131 (R231): 3.6K

R130 (R230): 5.1K

This adjustment will be required when playback
level is not sufficient at 20 kHz PB Frequency Re-
sponse Tape (refer to step 8 in “6.1. Adjustment
and Measurement Instructions’’).

Peaking portion compensates the gap loss of the play-
back head. |
Peaking level is varied by the short circuit of R132
(R232) or R133 (R233) as illustrated in the figure.

Li03
RIZ2 RI33 (L203)10.5mH
(R232) 560 (R233) 390 3/
Playback 55 Gi
Heod C126 (C226)
220P(J) P —
— 3=
C128(C228) 3, ' | &ls 55
00154 1) (Ro31)3:3K e Teg3 s
_ 2% I8
RI30 v§ r Top
(R230) 471 2
7Ops
120 s
(Ea]
Fig. 6.14 Playback Eq. Amp.
\
N
©
=
z (o]
<
o
N
\ ® short
\ +1dB approx. 2dB N | |
LIy @ short
20ns \ approx. 2dB / | |
—-1dB /// @, open
|
\ +1dB 23K
———— 1 1
70us ¥
=
—1dB
100 400 1K 2K 10K 20K
FREQUENCY (Hz)

Fig. 6.13 Playback Equalization Curve

(2) Record Current Frequency Response Adjustment
Record eq. peaking is adjusted for compensating the over-
all frequency response when playback frequency response
is completed.

Normally however peaking frequency is pre-adjusted to
approx. 23 kHz in record mode. See Fig. 6.15.

(a) For ZX Tape

1) Feed in 400 Hz (0 dB), then record and play it
back.
Adjust bias current by VR101 (VR201) on the
Switch P.C.B. to obtain a 0.8% distortion.

2) Feed in 10 kHz and 400 Hz (—20 dB), then record
and play it back.
Check the difference of the levels between 10
kHz and 400 Hz, and mount an additional ca-
pacitor in parallel with the C118 (C218) on the
Main P.C.B. from the dip side of the printed cir-
cuit board depending upon the difference of the
levels against 400 Hz. See Fig. 6.16.

Add Total
0dB 0 680 pF
-1dB 330 pF 1010 pF
-2dB 680 pF 1360 pF
3) Feed in 22 kHz (—20 dB), then record and play it

back.
Adjust record peaking coil L104 (L204) to ob-
tain flat overall frequency response.

(b) For SX Tape

1) Feed in 15 kHz and 400 Hz (—20 dB), then re-
cord and play it back.
Adjust bias current by VR102 (VR202) on the
Switch P.C.B. to obtain flat overall frequency
response.

2) Feed in 20 kHz and 400 Hz (—20 dB), then re-
cord and play it back.
And check to insure that the overall frequency
response is flat.

(c) For EX Tape

1) Feed in 15 kHz and 400 Hz (—20 dB), then re-
cord and play it back.
Adjust bias current by VR103 (VR203) on the
Switch P.C.B. to obtain flat overall frequency
response.

2) Feed in 20 kHz and 400 Hz (—20 dB), then re-
cord and play it back.
And check to insure that the overall frequency
response is flat.

27

GAIN (dB)

approx. 13 dB

(23K)

1K 10K 20K
FREQUENCY (Hz)

Fig. 6.15 Record Peaking Curve

C
r—Ak—n

l'ciis (caia) |
| 680P (J)

—iF—

RIIT
(R217) 15K
AAA

AAAS

Fig. 6.16



7. MOUNTING DIAGRAMS

6.3. Dolby NR Circuit Check Note: Mounting diagram shows a dip side view of the printed circuit board.
Dolby NR circuit incorporates a Dolby B-Type NR IC 7.1. Control Switch P.C.B. Ass’y
(uA7300PC) which has no adjustment point. CH-5 & f‘””’*’“";?uxoa
Perform the following checks and make sure that the IC ! ] .ﬂ’&go@() w2
. 2 Sz o swa03
operates accurately i.e., frequency response through IC < | -ry
is accurate. _2_ { - FN
Signal Source: 5 kHz to INPUT Jacks tovogic PCBI 11T L™ ab o
Output Connection: VTVM to the output side of 61— Yt e CN-4
C117 (C217) on the Main e o vrios, :
P.C.B. | 8 | ’9& w@ﬁg_wioi i 3
Mode: Record, Pause ‘;51 » 4 | 1o Logic P.C.B.
MPX SW — IN y 5
6
(1) Remove the Bias-cut Jumper from the dip side of the —17
Main P.C.B. Fig. 7.1
(2) Connect a VTVM to TP101 (TP201) on the Main e
P.C.B. 7.2. LampP.C.B. B Ass'y 7.4. RAMM P.CB. Ass'y
Feed in 5 kHz and adjust the input level so that the vl A vE RAR M
VTVM may read 100 mV (0 dB) at each test point. A
Pointer on the meter will indicate O dB. 22 e
fi Logic PC.B.
(3) Remove the VTVM from TP101 (TP201) and re- L oo
connect it to the output side of C117 (C217). Check
to insure that the VTVM indicates approx. 560 mV.
(4) Decrease the input level (0 dB) by 20 dB or 30 dB. Fig. 7.2
Check to insure that the level at output side of C117 Locic B.C.5
0gic B L.B.
(C217) corresponds to the following with the Dolby 7.3. famp P.C.B. C Ass'y eN-o
NR Switch IN and OUT. - PLATE
S A0
(5) After completion of the adjustment, reconnect the 3:: - N
. DR M T
Bias-cut Jumper. LAME ?9 W—“ 9 :.::i'c?c,e.
Input Level Capacitor Output Level Fig_ 73
(=5 kHz) | Dolby NR OUT Dolby NR IN ?J‘f::"a“zu";'“““
-20 d8 -20 d8 -16.8 dB * 1.5 dB 32 dB £ 15 dB
-30 dB -30 d8 -21.8 dB * 1.5 dB 8.2 dB t 1.5 dB
s;::‘nr\"a;.ic Part No. Description s;::_ ";:;Ec Part No. Description
BAO04071A | Control Switch P.C.B. Ass'y BAO04209A | RAMM P.C.B. Ass'y
0B07832A | Control Switch P.C.B. 0B07871A | RAMM P.C.B.
SW401-406 | 0B07219A | Semi-switch CN9 0B08712A | 9P-H Connector Ass'y
PL401406 | 0BO8552A | Lamp 12V 25mA 0B06246A | Segment LED (1 pce.)
CN4 0B08631B | 7P-H Connector A Ass'y
CN5 0B08630B | 8P-H Connector A Ass'y
BA04062A | Lamp P.C.B. B Ass'y
0B0O7838A | Lamp P.C.B. B
PL408 0B0O8586A | Lamp 12V 60mA
BA04063A | Lamp P.C.B. C Ass'y
0B0O7840A | Lamp P.C.B.C
PL409 0B0O8586A | Lamp 12V 60mA

28



Schematic

Ref. No. Part No. Description
BAO04202A | Fuse P.C.B. Ass’y (U.S.A. & Canada)
0B07842A | Fuse P.C.B.
F1 0B08374A | Fuse 1A 250V
M2 0B08342A | Spark Killer
OMO04075A | Fuse Caution A112 (1 pce.)
O0MO3782A | Fuse Label 1A (1 pce.)
0J03834B | Fuse P.C.B. Holder (1 pce.)
OEO0606A | Screw M3x6 Philips Pan Head (3A)
(2 pcs.)
0EQ00752A | Eyelet (6 pcs.)
BA04203A | Fuse P.C.B. Ass'y (Japan)
0B07842A | FuseP.C.B.
F1 0B08686A | Fuse 1A 250V
M2 0OB08363A | Spark Killer
OMO3782A | Fuse Label 1A (1 pce.)
0J03834B | Fuse P.C.B. Holder (1 pce.)
OEOO606A | Screw M3x6 Philips Pan Head (3A)
(2 pcs.)
0E00752A | Eyelet (6 pcs.)
BA04206A | Fuse P.C.B. Ass’y (Others)
0B07842A | Fuse P.C.B.
F1 0B08263A | Fuse T 315mA 250V
F4,5 0B08161A | Fuse T 630mA 250V
M2 0B08240A | Spark Killer
0B08349A | Fuse Clip (4 pcs.)
OMO04073A | Fuse Label 315mA (1 pce.)
0OMO04072A | Fuse Label 630mAx2 (1 pce.)
0J03834B | Fuse P.C.B. Holder (1 pce.)
OEO0606A | Screw M3x6 Philips Pan Head (3A)
(2 pcs.)
0E00752A | Eyelet (6 pcs.)
BA04205A | Fuse P.C.B. Ass'y (UK & Australia)
0B07842A | Fuse P.C.B.
F1 0B0O8665A | Fuse T 160mA 250V
F4,5 0B08161U | Fuse T 630mA 250V
M2 0B08240A | Spark Killer
0B08349A | Fuse Clip (6 pes.)
OMO4066A | Fuse Label 160mA (1 pce.)
0MO04072A | Fuse Label 630mAx2 (1 pce.)
0J03834B | Fuse P.C.B. Holder (1 pce.)
OEOO606A | Screw M3x6 Philips Pan Head (3A)
(2 pcs.)
0E00752A | Eyelet (6 pcs.)
BAO04204A | FuseP.C.B. Ass'y (220V Class 2)
0B07842A | Fuse P.C.B.
F1 0B08665A | Fuse T160mA 250V
F4,5 0B08161U | Fuse T630mA 250V
M2.3 0B08445A | Spark Killer
0B08349A | Fuse Clip (6 pcs.)
OMO04066A | Fuse Label 160mA (1 pce.)
O0MO04072A | Fuse Label 630mA x 2 (1 pce.)
0J03834B | Fuse P.C.B. Holder (1 pce.)
OEOO606A | Screw M3x6 Philips Pan Head (3A)
(2 pes.)
0E00752A | Eyelet (6 pcs.)

7.5. Fuse P.C.B. Ass'y

Fi 1A 250V s
v { v
R ] 120V
. =2, i o—s— oo,
§ : L il i 2 WD) | power  Transformer
~Spark  Killer ov
Power sw.{ : i ' o—t— 8K _
. &
RN R gl .
: : L : i g YEL
Logic P.C.B. YEL ]Powef Tryansformer
€|
L DO s ERTIRR (T {
@ { & o §
Fig. 7.5.1 U.S.A., Canada and Japan
@ @ * & B
Wsaor
bogav 1
& Fi. T315mA 250V, .
° . v
A.C. Power { & { ]
o &
‘ ' M2 iy
@ \ | o
o 2 % O—L—"—’\Nv—i—o Voltage
@ Spork Kilier Selector
—0 4
Power SW. { - ? ¢ o
! @
F4 T630mA 250V . .
=t —F— ¢ { | {
) | 4 YEL )
Logic PCA e j Power Transformer
) F5 T630mA_ 250V ’
YEL 4 L 4
7 —f~— ¢ {
© e ¢ & %

Fig. 7.5.2 Others

o o 3 @
-
ﬁz&
[ e,
Power SW{
Fi_ TI160mA 250V @
&
A.C. Power ’ 220v
o RED
2
M2 & 240v_ | Power Transformer
é TG " ORN Primary
Power SW. b= ov
Common |~ Spork  Killer o S
&
va ‘ F4' T630mA 250V 4
— T ¥ §
YEL
. Power Transformer
Logic PCB. YEL dary
, F5..T630mA 250V P
S Loy {
¢ & ®
Fig. 7.56.3 UK and Australia
@ @ . -] &
5
B
BaY -
Power SW.{
FI. T160mA 250V o
A.C. Pow : 240V
o he— ‘ T omn ~
&
. 220v. Power Transforme
o - er stormer
o M3 00iu 450V i RED Primary
jt’{ © 1t
Power Sw.{ “
Common (*—————0 oL OV
p BLK
F4. T630mA 250V y
oo $ 4
% X * YEL
Logic PCB. YEL } PowerJTransformr
F5 T630mA 250v ) y
ORN £ & §
o § ¢

Fig. 7.5.4 220V Class 2

29



Schematic

Schematic

Ref. No. Part No. Description Ref. No. Part No. Description
BA04207A | Auto Azimuth P.C.B. Ass'y BA04176A | Pin Jack P.C.B. Ass'y
0B07872A | Auto Azimuth P.C.B. 0B07835A | Pin Jack P.C.B.
1C901,905 | 0B06124B | IC uPC4558C FC5 0B05238A | 5P Flat Cable 50mm
1C902 0B06216A | IC RC4556D 0B08709A | Jack Unit (1 pce.)
1C903 0B06213A | IC TC4013BP 0EO00037A | Earth LugB-5 (1 pce.)
1C904 0B06244A | IC TC4073BP
Q901,902 | 0BO1872A | Transistor 2SC945 (L) BA04070A | Auto Shut-off P.C.B. Ass'y
905,906
907,909 0B07839A | Auto Shut-off P.C.B.
910 Q449 0B01872A | Transistor 25C945 (L)
Q903 0BO6066A | Transistor 2SD471 Q450 0B06228A | Photo Transistor PH104
Q904 0BO6069A | Transistor 25B564 D470 0B06181A | Silicon Diode 18853
Q908 0B06013A | Transistor 2SA733 R603 0B05671A | Carbon Resistor 2.2M ERD-25T J
D701,702 | 0B0O6181A | Silicon Diode 18853 R604 0B05615A | Carbon Resistor 22K ERD-25T J
801,802 (10 pcs.) R605 0B09215A | Fail Safe Type Resistor 100 RDF-25S J
901-905 R606 0B01888A | Carbon Resistor 10K ERD-25T J
909 C453 0B01405A | Electrolytic Capacitor 1 50V
VR901 0B09107A | Semi-fixed Volume 500K PL407 0B08552A | Lamp 12V 25mA
R701,801 | OBO5625A | Carbon Resistor 220K ERD-25T J
917,919
R702,802 | 0BO1889A | Carbon Resistor 100K ERD-25T J
929,930
R703,803 | 0BO5576A | Carbon Resistor 470 ERD-25T J
R704,804 | 0BO5627A | Carbon Resistor 330K ERD-25T J
904,927
R705,706 0B05509A | Carbon Resistor 33K ERD-25T J
805,806
905,906
907,909
910,925
R707,807 | 0BO5671A | Carbon Resistor 2.2M ERD-25T J
920,923
928
R901,902 0B05776A | Carbon Resistor 1M ERD-25T J
903918
R908 0B01681A | Carbon Resistor 3.3K ERD-25T J
R911912 | 0B0O1887A | Carbon Resistor 5.6K ERD-25T J
R913,922 0B0O1888A | Carbon Resistor 10K ERD-25T J
R914,916 | 0BO5615A | Carbon Resistor 22K ERD-25T J
924,931
R915 0B09380A | Carbon Resistor 1.5M ERD-25T J
R921 0B05692A | Carbon Resistor 68K ERD-25T J
R926 0B01682A | Carbon Resistor 6.8K ERD-25T J
R932 0B05626A | Carbon Resistor 150K ERD-25T J
R933 0B05641A | Carbon Resistor 47K ERD-25T J
C701,801 0B01405A | Electrolytic Capacitor 1u 50V
901,902
C702802 | 0BO1412A | Electrolytic Capacitor 10u 16V
C704804 | 0BO1802A | Mylar Capacitor 2200P 50V J
C705,805 | 0BO1676A | Mylar Capacitor 0.056u 50V
C903 0B09372A | Electrolytic Capacitor 2.2u 25V
Co04 0B05772A | Tantalum Capacitor 0.22u 35V
CN10 0B08656A | 2P-T Post

30

7.6. Auto Azimuth P.C.B. Ass’y

from Switch P.CB.

from Logic P.C.B.

660ZX

to Main P.C.B. 43 —————0
Meter Mute | \ ¢
to Logic P.C.B,——————012 | {
Play Lamp ¢

Mute Signal - 5
o 1
.k

49902

g ’@e

' RO09 ' 33K

$§945 WRBOG 33K

from Logic P.C.B.
—

=12V

406 MADE IN JARPAN TH~MFI G4yt

::wR-waB 33K S?R?Od 330K
oo M0

3

4

3 giﬁ
Is al=
3702 ’{OOK

\ % 4 RB0S, 33»{’"‘ %0, *
A ) R802

o—AM—o ¢ Rc45§§0|

i s i 40801 ) @ 5 ge
_%‘if g g & ”‘*[?T Reoz'J«u%,%

g 2200P) L,
4 330k 0907 2séq4w§°_“_.°

805 0.056y A3
o Ro24 22K i % T I
gm;o*v oM W o SIS
o) R7O7, 2.2M 0935 0909 zscscawzeove(.n
x; L g .,

1 m@.osoﬁ gsce:zsigu " _M g

i cfs E,%,ues N% & @g

RO23 " 2.2M
= W o»osazscwsu.) o
2 l:§ & °'_JW\"_§° T
3 27 | H’éi ] ® 92] ", 68K K
53] oot %%h°“°
e &8 ;
p2d a _R930 100K, \ ﬂ .
o kL Wv O 2
© 929 100K & 0903 - Q904
V| Rl 258564/
"
Fig. 7.6 Note: Diode is 1SS53 unless otherwise specified.

7.8. Auto Shut-off P.C.B. Ass'y

54 T F _‘ YT
oo TR G
g “, . ¥
&:A) "m;,.,,.,,.;;d‘r:,g)
B & i
y :“ ’%E omsamm——
: D — =

] @ T A
m‘ 0453%%1 g b AN

to Lug Terminal 2,28 i
GND ~—- A i
; e BT L - 2V
I - Output to CN-6
= GND
Fig. 7.8

Note: Diode is 1SS53 unless otherwise specified.



560ZX

7.10. Record Cal. P.C.B. Ass'y

7.9. Switch P.C.B. Ass'y
from Main P.C.B.
Rch Lch
—— ——

SW PCB B-~T7868a THK=MF | 94V |

C703
4700P (J)
, < Slel< =lql @
{ ' ey 0T OT N OF p
o ol oy g
] £ glels]| | E|E -
5 §<3
wd -
i i
{}‘:' b3
e §
Blas Adjustment 7 s’;! f
f 7.11. Vclume P.C.B. Ass’y
rom
Main P.C.B.
in Output Master
Volume Rec. Level (Lch.) Rec, Level (Rch.) Volume
from Main P.C.B,
o 4 o
VR30I by ¥
100K(AN2 L L

o

from Main P.C.B.

Lch Rch
from Main P.C.B.

o—— Fig. 7.1
SX
from
Main P.C.B,
EX
Timer SW, Dolby NR SW, . SW.
X

“

from Main P.C.B.

Fig. 7.9 Note: Diode is 1SS53 unless otherwise specified.

31



Schematic

Schematic

Ref. No. Part No. Description Ref. No. Part No. Description
BA04190A |Switch P.C.B. Ass’y BAO04188A | Record Cal. P.C.B. Ass'y
— Tone Osc. — 0B07867A | Record Cal. P.C.B.

VR701,801 | 0B07276A | Semi-fixed Volume 22K

1C301 0B06124B |IC RC4558D VR702,703 | 0BO7319A | Semi-fixed Volume 10K

VR301 0B07237A | Semi-fixed Volume 50K 802,803

R301 0B05671A | Carbon Resistor ~ 2.2M ERD-25TJ | R701,801 |OBO1681A | Carbon Resistor 3.3K ERD-25TJ

R302,303 |0B01889A | Carbon Resistor 100K ERD-25T J R702,708 | 0B09263A | Carbon Resistor 12K ERD-25T J

306,307 802,808

R304 0B09305A | Metal Film Resistor 100K SN14K2E F | R704,804 | 0B01887A | Carbon Resistor 5.6K ERD-25T J

R305 0B05615A | Carbon Resistor 22K ERD-25TJ | R705,707 | OBO1846A | Carbon Resistor 47K ERD-25T J

R308 0B05627A | Carbon Resistor 330K ERD-25T J 805,807

R309 0B0O1888A | Carbon Resistor 10K ERD-25TJ | R706,806 |OBO1856A |Carbon Resistor 8.2K ERD-25T J

R310 0B05509A | Carbon Resistor 33K ERD-25TJ C701,801 | OBO5813A | Mylar Capacitor 0.056p 50V J

C301,302 |0BO1412A | Electrolytic Capacitor 10u 16V C703,803 | 0BO5652A | Mylar Capacitor 4700P 50V J

C303 0B05687A | Mylar Capacitor 1200P 50V J FC2 0B05245A | 9P Flat Cable 90mm

C304 0B05681A | Mylar Capacitor 0.01p 50V J

C305 0B01780A | Mylar Capacitor 0.1u 50V J BAO04175A | Volume P.C.B. Ass'y

C306 0B09323A | PP Capacitor 560P 100V J

C307 0B09045A | Mylar Capacitor 0.027u 50V J 0B07866A | Volume P.C.B.

C308 0B05685A | Mylar Capacitor 0.082u 50V J VR301 0B07203A | Volume 100K (A) x 2

C309 0B05832A | Mylar Capacitor 0.018u 50V J VR302 0B07204A | Volume 10K (A) x 2

C310 0B09277A | Ceramic Capacitor 10P 50V J VR701,801 | 0B0O7202A | Volume 100K (A)
R701,801 0B01857A | Carbon Resistor 1K ERD-25TJ

— Miscellaneous — FC1 0B05238A | 5P Flat Cable 50mm
0B07868A | Switch P.C.B.

VR101,201 | 0BO7162A [ Semi-fixed Volume 10K

VR 102,202 | 0B07215A | Semi-fixed Volume 20K

VR103,203 | 0BO7058A | Semi-fixed Volume 50K

VR 104,204 | 0B03831A | Semi-fixed Volume 5K

R101,201 | 0BO1682A | Carbon Resistor 6.8K ERD-25TJ

R102,202 | 0B05627A | Carbon Resistor 330K ERD-25TJ

R103,203 | 0B05671A | Carbon Resistor 2.2M ERD-25TJ

R311 0B01889A | Carbon Resistor 100K ERD-25T J

C101,201 0B0O5681A | Mylar Capacitor 0.01u 50V J

C102,202 0B01804A | Mylar Capacitor 3900P 50V J

SW001,003 | 0BO7304A | Lever Switch 6-3S

SWO002 0B07285A | Lever Switch 4-2S

SWo004 0B07320A | Lever Switch 6-28

SW005 0B07284A | Lever Switch 2-3S

FC3 0B05240A | 3P Flat Cable 50mm

32

660ZX



7.12. Main P.C.B. Ass'y

MAIN PCB
B8-7884 ¢

1oVR P.C.B.

S 0110 Q211
251636 2SC16:

“&3—53—4 00M(G)
mmeant 2 " éw; ’
P ¢

RI24 22¢@

IR
i .

(ﬁ‘ﬂ P (K
.
e 'éza;g

to Headphone Jack

Fig. 7.12 Note: Diode is 15SS53 unless otherwise specified.

33




660ZX

S;:: n'::a:c Part No. Description S;::r:‘a;:c Part No. Description S;::: ";;_'c Part No. Description S;::nx;:c Part No. Description
BAO04191A | Main P.C.B. Ass'y R169,269 | 0B09271A | Carbon Resistor 6.2K ERD-25T J — Line Amp. — R143,243 | 0BO1889A | Carbon Resistor 100K ERD-25T J
R315,316 | 0B09215A | Fail Safe Type Resistor 100 RDF-25S J R144,148 | 0BO1888A | Carbon Resistor 10K ERD-25TJ
— PB Eq. Amp. — C101,201 0B09223A | Electrolytic Capacitor 1u 50V (LN) 1C301 0B06146A |IC RC4558DD 244,248
C102,202 0B01836A | Electrolytic Capacitor 47u 10V Q110,111 0B06070A | Transistor 25C1636 R145,245 | 0B09318A | Metal Film Resistor 560K SN14K2E F
Q101,102 0B06180A | Transistor 2SA970 (GR) C103,106 0B01412A | Electrolytic Capacitor 10u 16V 210,211 R146,246 | OB09338A | Metal Film Resistor 390K SN14K2E F
201,202 107,117 Q305 0B06013A | Transistor 2SA733 R147,247 | OBO5509A | Carbon Resistor 33K ERD-25TJ
Q103,203 | 0B06142A | Transistor 2SC2240 (BL) 203,206 D106,206 [0B06181A |Silicon Diode 1SS53 R149,249 | 0B05622A | Carbon Resistor 2.2K ERD-25TJ
L103,203 0BO0O068A | Trap Coil 10.5mH 207,217 R119,219 |0B05694A | Carbon Resistor 9.1K ERD-25T J R151,251 0B05794A | Carbon Resistor 680 ERD-25TJ
VR101,201 |0B07236A [Semi-fixed Volume 10K C104,204 | 0B09262A | PP Capacitor 3000P 100V J R120,220 |0B01857A [Carbon Resistor 1K  ERD-25TJ R319 0B09215A | Fail Safe Type Resistor 100 RDF-25S J
R121,221 0B05625A | Carbon Resistor 220K ERD-25TJ C105,205 0B01913A | Mylar Capacitor 1800P 50V J R137,237 |0B05622A |Carbon Resistor 2.2K ERD-25T J C132,232 0B01405A | Electrolytic Capacitor 1u 50V
R122,222 |0B01889A [ Carbon Resistor 100K ERD-25T J C108,208 | 0B09257A | Electrolytic Capacitor 2200u 6.3V R170,270 |0B05691A |Carbon Resistor 390 ERD-25TJ C133,233 0B09219A | Electrolytic Capacitor 6.8x 16V (LN)
R123,223 |0B05631A | Carbon Resistor 82 ERD-25T J C109,209 | 0B09191A | PP Capacitor 4700P 100V G R171,271 0B01888A | Carbon Resistor 10K ERD-25TJ C134,234 0B09218A | Electrolytic Capacitor 47u 16V (LN)
R124,224 | 0B09309A |Carbon Resistor 2.2K ERD-25TS J{ C110,210 | 0B09240A | PP Capacitor 0.033u1 100V G R172,272 |[0B01682A | Carbon Resistor 6.8K ERD-25TJ C310 0BO1400A | Electrolytic Capacitor 100u 16V
(Noiseless) C111,116 0B01862A | Electrolytic Capacitor 22u 16V R310 0B05620A | Carbon Resistor 270K ERD-25T J
R125,225 |[0B05620A |Carbon Resistor 270K ERD-25T J 211,216 R311 0B05692A | Carbon Resistor 68K ERD-25T J — Miscellaneous —
R126,226 |0B09310A | Carbon Resistor 33K ERD-25TS J| C112,212 | 0BO1405A | Electrolytic Capacitor 1u 50V R313,314 |0B09214A | Fail Safe Type Resistor 1 RDF-25S J
(Noiseless) C113,213 | 0B0O5583A | Mylar Capacitor 0.033u 50V J R320,321 |0B09215A | Fail Safe Type Resistor 100 RDF-25S J 0B07864C | Main P.C.B.
R127,227 |0B01706A |Carbon Resistor 47 ERD-25T J C114,214 | 0BO1603A | Mylar Capacitor 0.4 50VK C120,220 |0B01412A |Electrolytic Capacitor 10u 16V R325 0B01857A | Carbon Resistor 1K ERD-25T J
R128,228 |0B09314A | Carbon Resistor 5.1K ERD-25T J C115,215 | 0BO1602A | Mylar Capacitor 0.33u 50V K C143,243 |0B09187A | Electrolytic Capacitor 1u 50V (BP) | C313 0B05681A | Mylar Capacitor 0.01p 50V J
R129,229 |0B09311A |Carbon Resistor 68K ERD-25TS J | C118,218 | 0B09235A | PP Capacitor 680P 100VJ | C306,307 |[0B01397A |Electrolytic Capacitor 1000u 16V c318 0BO1405A | Electrolytic Capacitor 1u 50V
(Noiseless) C144,244 | 0B09242A | Mica Capacitor 47P 50VJ C311,312 |0B01403A |Electrolytic Capacitor 47u 16V CN1,2 0BO8654A | 4P-T Post
R130,230 |0B01846A |Carbon Resistor 47K ERD-25T J C314,315 0B05841A | Electrolytic Capacitor 330u 10V CN3 0B08656A | 2P-T Post
R131,231 |0B01681A |Carbon Resistor ~ 3.3K ERD-25T J — Headphone Amp. — 0B07267A | Record Switch A302 (1 pee.)
R132,232 | 0B05575A |Carbon Resistor 560 ERD-25TJ — Rec. Amp. — 0B08569C | Record Wire Holder (1 pce.)
R133,233 |0B05691A |Carbon Resistor 390 ERD-25TJ 1C302 0B06226A |IC RC4560D 0B08570C | Record Spring Holder (1 pce.)
R134,234 |0B01888A | Carbon Resistor 10K ERD-25TJ 1C303 0B06146A | IC RC4558DD Q104,204 |0BO6066A | Transistor 2SD471 0C08144C | Record Spring (1 pce.)
R135,136 [0B05614A |Carbon Resistor 1.8K ERD-25T J Q108,109 | OBO6070A | Transistor 2SC1636 Q105,205 |OBO06069A | Transistor 2SB564 OE00172A | Washer Toothed Lock 3mmn (1 pce.)
235,236 208,209 R138,139 |0BO1889A [Carbon Resistor 100K ERD-25T J OE00788A | BT Screw M2x8 Philips Pan Head
c121,221 0B09218A | Electrolytic Capacitor 47u 16V (LN) | Q301 0B06013A | Transistor 2SA733 238,239 (1 pce.)
C122,124 0B09281A | Ceramic Capacitor 150P 50V K D103,104 | 0BO6181A | Silicon Diode 18853 R140,240 |0B01706A |Carbon Resistor 47 ERD-25T J 0EQ0831A | BT Screw M3x10 Philips Pan Head
222,224 105,203 R141,241 0B09321A | Fail Safe Type Resistor 4.7 RDF-25SJ (1 pce.)
C123,223 0B09151A | Electrolytic Capacitor 220u 6.3V (LN) 204,205 R317,318. [0B09216A | Fail Safe Type Resistor 10 RDF-25SJ
C125,225 |0B09187A | Electrolytic Capacitor 1u 50V (BP) 302,303 C131,231 0B01405A | Electrolytic Capacitor 1u 50V
C126,226 0B09247A |Mica Capacitor 220P 50V J L104,105 | OBOOO68A | Trap Coil 10.5mH C146,246 |0B09291A | Ceramic Capacitor 0.022u 50V Z
C127,227 0B01804A |Mylar Capacitor 3900P 50V J 204,205 C308,309 |0B01400A |Electrolytic Capacitor 100u 16V
C128,228 0B05557A | Mylar Capacitor 0.015u 50V J R152,153 | 0BO1889A | Carbon Resistor 100K ERD-25T J
C129,130 0B01403A | Electrolytic Capacitor 47u 16V 252,253 — Bias Osc. —
229,230 R154,160 | 0BO5615A | Carbon Resistor 22K ERD-25TJ '
161,254 Q302 0B01426A | Transistor 2SA562
— Dolby NR — 260,261 Q303,304 |[0B0O1872A | Transistor 25C945 (L)
R155,2565 | 0BO5691A | Carbon Resistor 390 ERD-25TJ | T301 0B06613A | Osc. Coil
1C101,201 |{0BO6175A |IC uA7300PC R156,159 | 0BO1888A | Carbon Resistor 10K ERD-25TJ R167,267 |0OB05936A |Carbon Resistor 10 ERD-25T J
D301,302 |0BO6090A |Zener Diode XZ2080 256,259 R303 0B01682A | Carbon Resistor 6.8K ERD-25T J
L101,201 0B03919B | Inductor 36mH R157,257 | 0BO1846A | Carbon Resistor 47K ERD-25TJ R304 0B09296A | Fail Safe Type Resistor 39 RDF-%S J
L102,202 |0B03563A |19K Coil 23mH R158,258 | 0B05614A | Carbon Resistor 1.8K ERD-25T J R305 0B09295A | Fail Safe Type Resistor 82 RSF-2B J
R101,110 |0B09317A |Metal Film Resistor 3.3K SN14K2E F | R168,268 | 0B0O1679A | Carbon Resistor 100 ERD-25TJ R306,307 |0B09212A | Fail Safe Type Resistor 2.2 RDF-25S J
201,210 R301 0B05692A | Carbon Resistor 68K ERD-25TJ R308,309 |0B05668A |Carbon Resistor 82K ERD-25TJ
R102,202 |0B09305A |Metal Film Resistor 100K SN14K2E F R302 0B05509A | Carbon Resistor 33K ERD-25TJ C142,242 |0B09286A | Ceramic Capacitor 470P 50V K
R103,114 |0B01889A | Carbon Resistor 100K ERD-25T J R322,323 | 0B09213A | Fail Safe Type Resistor 150 RDF-25S J | C301 0B01402A | Electrolytic Capacitor 4.7u 25V
203,214 R324 0B05776A | Carbon Resistor 1M  ERD-25TJ C302 OBO05583A | Mylar Capacitor 0.033u 50VJ
R104,115 |0B0O1888A |Carbon Resistor 10K ERD-25TJ C135,235 | 0B09223A | Electrolytic Capacitor 1u 50V (LN) C303,304 |0B09191A | PP Capacitor 4700P 100V G
204,215 C136,236 | 0B01412A | Electrolytic Capacitor 104 16V C305 '0B09254A | PP Capacitor 0.068u 100V J
R105,205 0B05675A | Carbon Resistor 3.9K ERD-25TJ C137,237 0B05909A | Mylar Capacitor 0.12u 50V J
R106,206 |0B05622A |Carbon Resistor 22K ERD-25T J C138,238 | 0BO1804A | Mylar Capacitor 3900P 50V J — Meter Amp. —
R107,207 |0B01887A |Carbon Resistor 5.6K ERD-25T J C139,239 | 0B05659A | Mylar Capacitor 5600P 50V J
R108,109 |0B05641A |Carbon Resistor 47K ERD-25TJ C140,145 | 0B09246A | Mica Capacitor 150P 50V J Q106,107 |0B06062A | Transistor 25C1222 (2)
111,208 240,245 206,207
209,211 C141,241 | 0B09322A | PP Capacitor 330P 100VJ ZD101,201 |OB06191A | Zener Diode 2.7EB
R112,113 0B05620A | Carbon Resistor 270K ERD-25TJ C316,317 0B01502A | Electrolytic Capacitor 330u 16V D101,102 |0B06181A |Silicon Diode 1SS53
212,213 201,202
R116,216 |0B09301A |Carbon Resistor 2K ERD-25T J 301
R117217 |0B01683A |Carbon Resistor 15K ERD-25T J VR102,202 | 0B0O3832A |Semi-fixed Volume 100K
R118,218 |0B05776A |Carbon Resistor 1M  ERD-25TJ R142,242 |0B05508A [ Carbon Resistor 56K ERD-25T J




P—
5 © 4‘9}10407

&

7812

-
s < G

s

po.<

250945
Q0447

“R436 330K. . R435 560K,

1o SW. P.C.B.

to Meter Lomp

\__L0GIC PCH

Note: Diode is 1SS53 unless otherwise specified.

35



660ZX

S;::n;:c Part No. Description s'g:: n;\la;:c Part No. Description S;:z ";f;_'c Part No. Description S;z:n&a;fc Part No. Description
BA04192A | Logic P.C.B. Ass'y R431 0BO5698A |Carbon Resistor ~ 1.5K ERD-25TJ | C426 0B09374A | Electrolytic Capacitor 6800u 25V c438 0B09287A | Ceramic Capacitor 680P 50V K
R432,433 0B05671A | Carbon Resistor 2.2M ERD-25T J C427 0B05654A | Electrolytic Capacitor 2200u 25V C439 0B00610A | Mylar Capacitor 0.15u 50V
— Logic — 494,498 C450 0B01402A | Electrolytic Capacitor 4.7u 25V C440,441 0B05583A | Mylar Capacitor 0.033u 50V J
503,509 C457 0B09286A | Ceramic Capacitor 470P 50V K C442,443 0B09220A | Electrolytic Capacitor 0.22u 50V (LN)
1C401,402 | 0OBO6178A | IC uPD4011C R435 0B05784A | Carbon Resistor 560K ERD-25T J CN4 0B08643A | 7P-T Post Cc459 0B09187A | Electrolytic Capacitor 1u 50V (BP)
403 R438,439 |0BO05625A |Carbon Resistor 220K ERD-25TJ | CN5 0B08644A | 8P-T Post C461 0BO1180A | Ceramic Capacitor 330P 100V

1C404 0B06143A | IC uPD4001C 491 CN6,9 0B08645A | 9P-T Post C462 0B09280A | Ceramic Capacitor 47P 50V J

1C405 0B06124B | IC uPC4558C R443 0B09367A | Metal Film Resistor 174K SN14K2E F | CN7 0B08655A | 11P-T Post

1C406 0BO6144A | IC uPD4066C R445 0B09366A |Metal Film Resistor 287K SN14K2E F | CN8 OBO08653A | 3P-T Post — Miscellaneous —

1c407 0B06192A | Regulator +12V  uA7812 R459,464 |OBO1889A |Carbon Resistor 100K ERD-25TJ | TF1 0B08715A |Thermal Fuse

1C408 0B06193A | Regulator =12V uA7912 493,505 0B07870C | Logic P.C.B.

Q401 0B06100A | Transistor 25C945 (A) 510,511 — RAMM — 0J04103A | Heat Sink (1 pce.)
405-414 (21 pes.) 523,525 OE00860A | BT Screw M3x6 Philips Binding Head
417 R461 0B09328A | Metal Film Resistor 9.1K SN14K2E F | 1C409 0B06127A |IC RC4559D (2 pes.)
419423 R462 0B09365A | Metal Film Resistor 4.32K SN14K2E F | 1C410 0B06250A |IC uPD4049C OEO00896A | Screw M3x6 Philips Binding Head
429,430 R465 0B09340A | Metal Film Resistor 15K SN64K2E F | 1C411 0B06143A |IC wPD4001C (2 pes.)
435,447 R467,601 | OB05743A |Carbon Resistor 27K ERD-25TJ | 1C412 0B06214A |IC uPD4071C OE00507A | Nut Hex. M3 (2 pcs.)

Q402403 | 0BO6013A | Transistor 2SA733 R468,469 |OBO1856A |Carbon Resistor ~ 8.2K ERD-25TJ | 1C413 0B06213A |IC TC4013BP
404,415 R470 0BO5578A | Carbon Resistor' 180 ERD-25TJ | 1C414 0B06212 |IC TC4510BP
416418 R473,477 | 0BO1681A |Carbon Resistor  3.3K ERD-25TJ | IC415 0B06211A |IC TC5022BP
428,433 485 Q436 0B06070A | Transistor 2SC1636
448 R478,487 | OB0O1854A |Carbon Resistor 39K ERD-25TJ | Q437 0B06100A | Transistor 25C945 (A)

Q424,426 | OBO6020A | Transistor 25C1096 R479,490 |OBO1888A |Carbon Resistor 10K ERD-25TJ | D445 0BO6181A | Silicon Diode 15853

Q425,427 | 0BO6012A | Transistor 25A634 506,521 447-454 (21 pcs.)

Q432 0OB06069A | Transistor 2SB564 597 456-464

Q434 0BO6066A | Transistor 25D4nN R480,499 | OBO5508A |Carbon Resistor 56K ERD-25T J 466,474

ZDA403,404 | 0B06231A | Zener Diode RD11EB2 R483,484 |O0BO1857A |Carbon Resistor 1K  ERD-25TJ 475

D401-436 | 0BO1909A | Silicon Diode 151555 508 R532,534 |O0BO1889A | Carbon Resistor 100K ERD-25T J
442-444 (43 pes.) R489 0BO5640A | Carbon Resistor 180K ERD-25T J 546,563
468471 R492 0BO5680A | Carbon Resistor ~ 1.8M ERD-25TJ 564,572
473476 R495,500 | OBO5692A | Carbon Resistor 68K ERD-25T J 602

D438,439 | 0B0O6109A | Silicon Diode GP08B 501 R533,535 | 0BO5509A [ Carbon Resistor 33K ERD-25TJ

D470 0B06183A | Diode Bridge RB151 R496 0BO1887A | Carbon Resistor ~ 5.6K ERD-25T J 543,545

VRA401 0BO03832A | Semi-fixed Volume 100K R497 OB09320A | Carbon Resistor 820K ERD-25T J 568,569

VR402,403 | 0B03831A | Semi-fixed Volume 5K R512 0B09381A | Fail Safe Type Resistor2 RDF-25SJ| 571

R401-412 | 0BO5627A | Carbon Resistor 330K ERD-25TJ | R518 0B09217A | Fail Safe Type Resistor 5.6 RDF-255 J | R536 0B05641A | Carbon Resistor 47K ERD-25T J
416419 (45 pcs.) R519 OB05794A | Carbon Resistor 680 ERD-25TJ | R537 0B05622A | Carbon Resistor ~ 2.2K ERD-25T J
421-425 R524 0B05621A | Carbon Resistor 120K ERD-25TJ | R538 0B05621A | Carbon Resistor 120K ERD-25T J
429,430 R526,595 0OB05560A [ Carbon Resistor 18K ERD-25TJ R539 0B05623A | Carbon Resistor 1.2K ERD-25T J
434,436 596 R540,550 | 0B05627A | Carbon Resistor 330K ERD-25T J
440-442 R528,530 0B09215A | Fail Safe Type Resistor 100 RDF-26S J| 551,554
447450 R529,531 | 0B09321A | Fail Safe Type Resistor 4.7 RDF-25SJ| 555,567
457,458 R581 OB09378A | Fail Safe Type Resistor 22 RSF-1BJ | 608
474,475 R590 0B09216A | Fail Safe Type Resistor 10 RDF-25S J| R541 0BO5508A | Carbon Resistor 56K ERD-25T J
481,482 R600 0B05626A | Carbon Resistor 150K ERD-25T J R542 0B01888A | Carbon Resistor 10K ERD-25TJ
486,513 C401,421 0B01412A | Electrolytic Capacitor 10u 16V R544,562 | 0B01857A | Carbon Resistor 1K ERD-25TJ
517,520 C402,403 | OB0O5556A | Mylar Capacitor 4700P 50V R547 0B05671A | Carbon Resistor ~ 2.2M ERD-25T J
522570 405,406 R548 OB05615A | Carbon Resistor 22K ERD-25T J
599 Ca404 0B05582A | Mylar Capacitor 0.022u 50V J R552,553 0B05776A | Carbon Resistor ™ ERD-25T J

R413,466 | OBO5509A | Carbon Resistor 33K ERD-25TJ Cc407 0B0O0093A | Mylar Capacitor 0.1z 50V 558
476,507 c408 0B01405A | Electrolytic Capacitor 1u 50V R573,574 | OBO1887A | Carbon Resistor 56K ERD-25T J
514,607 C409 0B09166A | Mylar Capacitor 3300P 50V 575,576

R414437 | 0B0O5615A | Carbon Resistor 22K ERD-25TJ ca410 0B00610A | Mylar Capacitor 0.15u 50V 577,578
451456 (9 pcs.) C411,414 | 0BO1676A | Mylar Capacitor 0.056u 50V 579
502 C412,413 | 0B09324A | Electrolytic Capacitor 3.3u 50V (LN)| R560 OB05625A | Carbon Resistor ~ 220K ERD-25T J

R415488 | 0B09263A | Carbon Resistor 12K ERD-25TJ | c415,422 | 0B09223A | Electrolytic Capacitor 1u 50V (LN)| R565,5666 | OBO5676A | Carbon Resistor ~ 390K ERD-25T J

R420471 | OBO9049A | Fail Safe Type Resistor 22 ERD-14F J| ca16 0B09173A | Electrolytic Capacitor 4.7u 25V (LN)| C431,432 | 0BO5652A | Mylar Capacitor 4700P 50V J
472 ca17 0B09277A | Ceramic Capacitor 10P 50V J 436

R426504 | 0BO1682A | Carbon Resistor 6.8K ERD-25T J ca18 0B05513A | Mylar Capacitor 0.033u 50V C433,444 0B01405A | Electrolytic Capacitor 1u 50V
598 ca19 0B01502A | Electrolytic Capacitor 330u 16V 446

R427,428 | 0BO5776A | Carbon Resistor 1M ERD-25TJ | c423 0B09377A | Electrolytic Capacitor 4700u 16V Ca34 0BO1863A | Electrolytic Capacitor 3.3u 50V
446515 ca25 0B01406A | Electrolytic Capacitor 2200u 16V C435 0BO5557A | Mylar Capacitor 0.015u 50V J
516 Cca37 0B09222A | Electrolytic Capacitor 0.47u 50V (LN)

36




8. MECHANISM ASS’Y AND PARTS LIST

Synthesis

8.1.

LO3

LO1 LO2 03 02

Fig. 8.1

37



s;:: rr':'a;.lc Part No. Description Q'ty S;:z n':‘a;:c Part No. Description Q'ty
Synthesis Synthesis
Serial No.: A30704151 — Serial Nos.:
A30704141 — A30704150
01 OH03723D | Top Cover 1
02 0H03788B | Side Panel B 2 01 0H03723D | Top Cover 1
03 0H03763B | Handle B 2 02 0HO03788B | Side Panel B 2
04 ‘"HAOQ3882A | Cassette Case Cover Ass'y 1 03 0H03763B | Handle B 2
05 0H03732B | Volume Knob A 1 04 HAOQ3882A | Cassette Case Cover Ass'y 1
(05) 0H03733A | Volume Knob Steeve A 1 05 0H03732B | Volume Knob A 1
06 0H03738B | Volume Knob B 3 (05) 0H03733A | Volume Knob Sleeve A 1
(06) 0HO03739A | Volume Knob Sleeve B 3 06 0H03738B | Volume Knob B 3
07 0H03725A | Pitch Control Knob 1 (06) OHO3739A | Volume Knob Sleeve B 3
08 HAO03981A | Azimuth Alignment Cover Ass'y 1 07 OH03725A | Pitch Control Knob 1
09 HAOQ3980A | Front Panel Ass'y 1 08 HAO03981A | Azimuth Alignment Cover Ass’y 1
10 HAO038388 | Function Switch Knob Ass’y 6 09 HAQ3980A | Front Panel Ass'y 1
1" 0HO03741A | Power Switch Knob 1 10 HAO03838B | Function Switch Knob Ass'y 6
12 0J04054B | Mechanism Holder B 1 11 0HO03741A | Power Switch Knob 1
13 0J04053A | Mechanism Holder A 1 12 0J04054B | Mechanism Holder B 1
14 CAO08230A | Mechanism Ass'y 660ZX 1 13 0J04053A | Mechanism Holder A 1
15 0H03757A | Bottom Cover 1 14 CA08145C | Mechanism Ass'y 660ZX 1
16 0J03825A |Leg$S 4 15 0HO3757A | Bottom Cover 1
17 JA03652A | Chassis Ass’y (U.S.A. & Canada) 1 16 0J03825A | Leg S 4
JA03653A | Chassis Ass'y {Japan) 1 17 JAO3652A | Chassis Ass'y (U.S.A. & Canada) 1
JA03654A | Chassis Ass'y {220V Class 2) 1 JAO3653A | Chassis Ass'y (Japan) 1
JA03655A | Chassis Ass'y (Australia) 1 JAD3654A | Chassis Ass'y {220V Class 2) 1
JAO3656A | Chassis Ass'y (UK} 1 JAO3655A | Chassis Ass'y {Australia) 1
JA03657A | Chassis Ass’y (Others) 1 JAQ3656A | Chassis Ass'y (UK) 1
18 OMO03799A | Caution Label G 2 JAQ3657A | Chassis Ass'y {Others) 1
*19 OMO3800A | Caution Label H(U.S.A.&Canada)] 2 18 OMO3799A | Caution Label G 2
*20 OMO03883A | Lamp Caution Label (U.S.A. & 2 *19 OMO3800A | Caution Label H(U.S.A. & Canada)| 2
Canada) *20 OMO3883A | Lamp Caution Label {U.S.A. & 2
21 0J04080A | Top Cover Himelon 4 Canada)
Lo1 OEO00915A | BT Screw M4x8 Philips Binding 8 21 0J04080A | Top Cover Himelon 4
Head (Black Chromate) LO1 OEQ0915A | BT Screw M4x8 Philips Binding 8
L02 OEQ0736A | Washer 4mm (Black Chromate) 8 Head (Black Chromate}
L03 0EQ0Q08A | Screw M4x6 Philips Countersunk 4 LO2 OE00736A | Washer 4mm {Black Chromate) 8
Lo4 OEO00921A | BT Screw M3x8 Philips Binding 1 LO3 OEQO0908A | Screw M4x6 Philips Countersunk 4
Head (Black Chromate) L04 OE00921A | BT Screw M3x8 Philips Binding 1
L05 0EQ0677A | Washer 3mm (Black Chromate) 1 Head (Black Chromate)
L06 OE00857A | BT Screw M3x6 Philips Binding 12 LOS OE00677A | Washer 3mm (Black Chromate) 1 -
Head LO6 OE00857A | BT Screw M3x6 Philips Binding 12
L07 0E00814A | ST Screw M2x4 Philips Pan Head 1 Head
L08 OEOQ0920A | Screw M3x6 Philips Polywave 6 LO7 OEO00814A | ST Screw M2x4 Philips Pan Head 1
L09 0EOQ0867A | BT Screw M4x15 Philips Binding 3 L08 OEQ0920A | Screw M3x6 Philips Polywave 6
Head L09 0E00867A | BT Screw M4x15 Phitips Binding 3
L10 OEQO0878A | BT Screw M4x20 Philips Binding 1 Head
Head L10 0EQ0878A | BT Screw M4x20 Philips Binding 1
L1t 0E00852A | BT Screw M4x12 Philips Binding 4 Head
Head L11 OE00852A | BT Screw M4x12 Philips Binding 4
Head
*: Depends on the versions.
*: Depends on the versions.

38



s;::_ rrltla;'lc Part No. Description Q'ty SFt‘:I;fe.nR'a;:c Part No. Description Q'ty
Synthesis Synthesis
Serial Nos.: Serial Nos.:
A30703405 — A30704140 A30701001 — A30703404
01 0HO03723D | Top Cover 1 01 0OHO03723D | Top Cover 1
02 0H037888B | Side Panel B 2 02 0H03788B | Side Panel B 2
03 0H03763B | Handle B 2 03 0OH03763B | Handle B 2
04 HAOQ3882A | Cassette Case Cover Ass'y 1 04 HAO3882A | Cassette Case Cover Ass'y 1
05 0H03732B | Volume Knob A 1 05 0H03732B | Volume Knob A 1
(05) 0HO3733A | Volume Knob Sleeve A 1 (05) OHO3733A | Volume Knob Sleeve A 1
06 0H03738B | Volume Knob B 3 06 0HO03738B | Volume Knob B 3
{06) 0HO03739A | Volume Knob Sleeve B 3 (06) 0OHO3739A | Volume Knob Sleeve B 3
07 0H03725A | Pitch Control Knob 1 07 0OH03725A | Pitch Control Knob 1
08 HAQ03981A | Azimuth Alignment Cover Ass'y 1 08 HAO3981A | Azimuth Alignment Cover Ass’y 1
09 HAO3980A | Front Panel Ass’y 1 09 HAOQO3980A | Front Panel Ass'y 1
10 HAO03838B | Function Switch Knob Ass'y 6 10 HAOQ3838B | Function Switch Knob Ass’y 6
11 0H03741A | Power Switch Knob 1 11 0HO03741A | Power Switch Knob 1
12 0J04054B | Mechanism Holder B 1 12 0J04054B | Mechanism Holder B 1
13 0JO4053A | Mechanism Holder A 1 13 0J04053A | Mechanism Holder A 1
14 CA08145B | Mechanism Ass'y 660ZX 1 14 CAO08145A | Mechanism Ass'y 660ZX 1
15 0OHO03757A | Bottom Cover 1 15 0OHO03757A | Bottom Cover 1
16 0J03825A | Leg S 4 16 0JO3825A | Leg S 4
17 JAO3652A | Chassis Ass'y (U.S.A. & Canada) 1 17 JAD3652A | Chassis Ass'y (U.S.A. & Canada) 1
JAO3653A | Chassis Ass'y (Japan) 1 JAQ3653A | Chassis Assy {Japan) ] 1
JAO3654A | Chassis Ass'y (220V Class 2) 1 JA03654A | Chassis Ass'y {220V Class 2) 1
JAQ3655A | Chassis Ass’y (Australia) 1 JAO03655A | Chassis Ass'y {Australia) 1
JAO3656A | Chassis Ass'y (UK) 1 JAO3656A | Chassis Ass'y (UK) 1
JAQ3657A | Chassis Ass'y (Others) 1 JA03657A | Chassis Ass'y (Others) 1
18 OMO3799A | Caution Label G 2 18 OMO3799A | Caution Label G 2
*19 OMO3800A | Caution Label H (US.A. & 2 *19 OMO3800A | Caution Label H (U.S.A. & 2
Canada) Canada)
*20 OMO3883A | Lamp Caution Label (U.S.A. & 2 *20 OMO3883A | Lamp Caution Label (U.S.A. & 2
Canada) Canada)
21 0J04080A | Top Cover Himelon 4 21 0J04080A | Top Cover Himelon 4
LO1 OE00915A | BT Screw M4x8 Philips Binding 8 Lo1 OE00915A | BT Screw M4x8 Philips Binding 8
Head (Black Chromate) Head (Black Chromate)
102 0E00736A | Washer 4mm {Black Chromate) 8 L02 OEQ0736A | Washer 4mm {Black Chromate) 8
103 0EQO908A | Screw M4x6 Philips Countersunk 4 LO3 OEO0908A | Screw M4x6 Philips Countersunk 4
LO4 0EO00921A | BT Screw M3x8 Philips Binding 1 LO4 OE00921A | BT Screw M3x8 Philips Binding 1
Head (Black Chromate) Head (Black Chromate)
LOS 0E00677A | Washer 3mm (Black Chromate) 1 L05 OEQ0677A | Washer 3mm (Black Chromate) 1
LO6 0E00857A | BT Screw M3x6 Philips Binding 12 L.06 OE00857A | BT Screw M3x6 Philips Binding 12
Head Head
LO7 OEO0814A | ST Screw M2x4 Philips Pan Head 1 LO7 OEO00814A | ST Screw M2x4 Philips Pan Head 1
LO8 OED0920A | Screw M3x6 Philips Polywave 6 Lo8 OEO00920A | Screw M3x6 Philips Polywave 6
LO9 0EQ0867A | BT Screw M4x15 Philips Binding 3 Lo9 OEQ0867A | BT Screw M4x15 Philips Binding 3
Head Head
t10 OEQO0878A | BT Screw M4x20 Philips Binding 1 L10 OEO00878A | BT Screw M4x20 Philips Binding 1
Head Head
L11 OEQ0852A | BT Screw Md4x12 Philips Binding 4 (A QEO0852A | BT Screw M4x12 Phitips Binding 4
Head Head
*: Depends on the versions. *: Depends on the versions.

39




8.2. Front Panel Ass’y (A01)

Fig. 8.2
SF‘;::_'"A‘I’;'.‘: Part No. Description Q'ty
A01 HAO03980A | Front Panel Ass’y 1
Seria! No.:
A30701001 —
01 0HO3822A | Front Panel 1
02 0OHO3746A | Function Switch Escutcheon
03 0OH03747C | Power Switch Escutcheon 1
04 HAO03951B | Front Panel Escutcheon Ass'y 1
05 0H03744B | Green Lens 5
06 Q0H03745B | Orange Lens 1
07 0J04059B | Light Intercepting Seal A 2
08 HAO03823A | Control Button Ass'y 1
08 0HO03781A | Cushion
LO1 0EQ0825A | BT Screw M2.6x8 Philips Binding 2
Head
L02 0EQ0912A | Washer FT25 2
LO3 OEQ0794A | BT Screw M2x5 Philips Pan Head 2
LO4 0E00117A | Washer 2mm 2

40




60ZX

8.3. Mechanism Ass’y 660ZX (A02)

Lo2 LO1

LO3

131514

Fig. 8.3

41



S;:: "&a‘:’m Part No. Description Q'ty S;:fe. rrll\'a;:c Part No. Description Q'ty
AQ2 CA08230A |Mechanism Ass’y 660ZX 1 A02 CA08145B | Mechanism Ass'y 660ZX 1
Serial No.: A30704151 — Serial Nos.:
A30703405 — A30704140
01 CA08156A | Flywheel Holder Ass'y 1
02 0C08096C | Capstan Belt 1 01 CAQ08156A | Flywheel Holder Ass’y 1
03 CA08173A |Supply Flywheel Ass'y D 1 02 0C08096C | Capstan Belt 1
04 CAO08015A | Take-up Flywheel Ass’y 1 03 CAO08173A | Supply Flywheel Ass’y D 1
05 0C€080218 | Thrust Washer 3.1mm 1 04 CAO08015A | Take-up Flywheel Ass'y 1
06 0C08020B | Thrust Washer 2.6mm 1 05 0C08021B | Thrust Washer 3.1mm 1
07 0C08069C | Flange Thrust Cap 2 06 0C08020B | Thrust Washer 2.6mm 1
08 0C08022B | Flange Thrust Spring 2 07 0C08069C | Flange Thrust Cap 2
09 CAO08235A |Sub Mechanism Chassis Ass'y 1 08 0C08022B | Flange Thrust Spring 2
10 0C08099B | Control Motor Belt 1 09 CA08146A | Sub Mechanism Chassis Ass'y 1
" 0C08098B |Counter Belt B 1 10 0C08099B | Control Motor Belt 1
12 CA08220A |Main Mechanism Chassis Ass’y 1 11 0C08098B | Counter Belt B 1
13 0B08650B {9P-H Connector 1 12 CA08179A | Main Mechanism Chassis Ass'y 1
14 0B08651D | 11P-H Connector 1 13 0B0O8650B | 9P-H Connector 1
15 0B08652C |3P-H Connector 1 14 0B08651D | 11P-H Connector 1
16 0B08515A |Insh-Lock 15 15 0B08652C |3P-H Connector 1
17 0C08237A | Azimuth Alignment Wire 1 16 0B08515A | Insh-lock 15
- 0MO4154A | Mechanism Serial No, Seal 1 17 0C08237A | Azimuth Alignment Wire 1
L01 OE00834A BT Screw M3x30 Philips Pan Head| 1 — OMO4154A | Mechanism Serial No. Seal 1
L02 OE00178A |Washer 3mm 2 Lot OEQ0834A | BT Screw M3x30 Philips Pan Head| 1
LO3 OEQO0833A | BT Screw M3x20 Philips Pan Head| 3 LO2 OEQ0178A |Washer 3mm 2
L04 OEQ0835A | BT Screw M3x25 Philips Pan Head| 1 Lo3 OE00833A |BT Screw M3x20 Philips Pan Head| 3
L05 0EQ0883A |BT Screw M3x18 Philips Pan Head| 5 L04 OEO00835A |[BT Screw M3x25 Philips Pan Head| 1
LOS OEQ0883A |BT Screw M3x18 Philips Pan Head| 5
A02 CA08145C | Mechanism Ass'y 6602X 1
Serial Nos.: A02 CA08145A |Mechanism Ass'y 660ZX 1
A30704141 — A30704150 Serial Nos.:
A30701001 — A30703404
[0} ] CA08156A | Flywheel Holder Ass’y 1
02 0C08096C | Capstan Belt 1 01 CA08156A | Flywheel Holder Ass'y 1
03 CA08173A | Supply Flywheel Ass'y D 1 02 0C08096C | Capstan Belt 1
04 CAQ08015A | Take-up Fiywheel Ass'y 1 03 CA08014A | Supply Flywheel Ass'y 1
05 0C08021B | Thrust Washer 3.1mm 1 04 CAO08015A | Take-up Flywheel Ass'y 1
06 0C08020B | Thrust Washer 2.6mm 1 05 0C08021B | Thrust Washer 3.1Tmm 1
07 0C08069C | Flange Thrust Cap 2 06 0C08020B | Thrust Washer 2.6mm 1
08 0C08022B | Flange Thrust Spring 2 07 0C08069C | Fiange Thrust Cap 2
09 CA08202A | Sub Mechanism Chassis Ass'y 1 08 0C08022B | Flange Thrust Spring 2
10 0C08099B | Control Motor Belt 1 09 CAO08146A | Sub Mechanism Chassis Ass'y 1
11 0C08098B | Counter Belt B 1 10 0C08099B | Control Motor Belt 1
12 CA08210A | Main Mechanism Chassis Ass’y 1 11 0C08098B | Counter Belt B 1
13 0B08650B | 9P-H Connector 1 12 CAO08153A | Main Mechanism Chassis Ass'y 1
14 0B08651D | 11P-H Connector 1 13 0808650B |9P-H Connector 1
15 0B08652C | 3P-H Connector 1 14 0B08651D | 11P-H Connector 1
16 0B08515A | Insh-Lock 15 15 0B08652C | 3P-H Connector 1
17 0C08237A | Azimuth Alignment Wire 1 16 0B08515A | Insh-Lock 15
- OM04154A | Mechanism Serial No. Seal 1 17 0C08237A | Azimuth Alignment Wire 1
LO1 OEQ0834A | BT Screw M3x30 Philips Pan Head| 1 - 0OMO04154A | Mechanism Serial No. Seal 1
L02 OEQ0178A |Washer 3mm 2 LO1 OEO00834A | BT Screw M3x30 Phitips Pan Head| 1
L03 0E00833A | BT Screw M3x20 Philips Pan Head| 3 LO2 OE00178A |Washer 3mm 2
Lo4 OE00835A | BT Screw M3x25 Philips Pan Head| 1 L03 OEQ0833A |BT Screw M3x20 Philips Pan Head| 3
LO05 0EQ0883A | BT Screw M3x18 Philips Pan Head| 5 LO4 0EO0835A | BT Screw M3x25 Phitips Pan 1
Head
LOS OEO0883A | BT Screw M3x18 Philips Pan
Head

42




S;Zfe. "R?:c Part No. Description Q'ty S;Ie\fe.n;‘a;:c Part No. Description Q'ty
A03 JAO3652A | Chassis Ass'y (U.S.A. & Canada) 1 BO1 HAO03951B | Front Panel Escutcheon Ass'y 1
JAO3653A | Chassis Ass'y (Japan) 1 Serial No.:
JAO3654A | Chassis Ass'y (220V Class 2) 1 A30701001 —
JAO3655A | Chassis Ass’y (Australia) 1
JAO3656A | Chassis Ass'y (UK) 1 01 HAQ3982C | Front Panel Escutcheon Sub Ass'y| 1
JA03657A | Chassis Ass'y (Others) 1 02 0H03722B | Display Glass 1
Serial No.: 03 0H03826B | Display Glass Hold Plate 1
A30701001 — 04 BA04209A (RAMM P.C.B. Ass'y 1
05 OHO3830A | LED Filter 1
01 0B0O8716A | Level Meter 1 06 0J04050A | Counter Escutcheon Holder 1
02 0H03829B | Meter Holder 1 07 0OH03749A [ Memory Switch Knob 1
03 JAOD3661A |Record Calibration Ass’y 1 08 0J04043A |Memory Switch Knob Spring 1
04 JAO3658A | Volume Holder Ass'y 1 09 0H03743B | Counter Reset Knob Holder 1
05 JAO3659A | Headphone Jack Ass'y 1 10 OHO03750A | Counter Reset Knob 1
06 JAO3600A | Reflector Ass'y 1 11 0J04042A | Counter Reset Knob Spring 1
07 JAO3602A [ Counter Lamp Ass'y 1 12 0OH03724F | Eject Lever 1
08 0JOA034F | Front Chassis 1 13 OHO3762A | Eject Lever Spring 1
09 BA04190A | Switch P.C.B. Ass'y 1 14 0J040578 | Eject Lever Cushion 1
10 BAO4191A | Main P.C.B. Ass’'y 1 LO1 OE00874A | Stopper Ring CS 2mm 5
11 BAO4192A | Logic P.C.B. Ass'y 1 L02 OEQ0854A | BT Screw M2.6x6 Philips Pan Head| 4
12 BAO4207A | Auto Azimuth P.C.B. Ass'y 1 Lo3 OEO0890A |C-Ring 2mm 1
13 0J04033C | Side Chassis Right 1 .04 OEO00837A | Stopper Ring 3mm 1
14 JAQ3592A | Power Switch Holder Ass’y 1
(U.S.A., Canada & Others) B02 HAO03823A | Control Button Ass’y 1
JAQ3595A | Power Switch Holder Ass’y 1 Serial No.:
(Japan) A30701001 —
JAO3594A | Power Switch Holder Ass'y (220V | 1
Class 2, Australia & UK) 01 0OH03726B | Control Button Stop 1
15 0J04055B | Switch P.C.B. Holder 1 02 0HO037278B | Control Button Play 1
16 0J04032D | Center Chassis 1 03 0H03728B | Control Button F.F. 1
17 0J04031B | Side Chassis Left 1 04 0HO03729B | Control Button Rewind 1
18 HAO03945A | Rear Panel Ass'y (U.S.A. & Canada)| 1 05 0HO03730B | Control Button Pause 1
HAOQO3946A | Rear Panel Ass'y (Japan) 1 06 0H03731B | Control Button Record 1
HAO3950A | Rear Panel Ass'y (220V Class 2) 1 07 0J04044C | Control Button Holder 1
HAOQ3949A | Rear Panel Ass'y {Australia) 1 08 0J04045B | Control Button Shaft 2
HAO03948A | Rear Panel Ass'y (UK) 1 09 0J04046A | Control Button Spring 6
HAO03947A | Rear Panel Ass'y (Others) 1 10 0J04052B | Spring Stopper 6
19 0J04062B | Insulator 2 11 0J0O4099A [ Control Button Himelon 2
20 0B08515A | insu-Lock 23 12 BA04071A | Control Switch P.C.B. Ass'y 1
21 0J04064A | Free Bushing 85mm 1 LOt OEQ0792A | BT Screw M2.6x6 Philips Pan 6
*22 OMO3700A | Earth Mark Label 1 Head
23 0B08580A | Wire Holder 161 1 L02 0JO4061A |Washer FT20 8
LO1 QOEQ0857A | BT Screw M3x6 Philips Binding 36
Head col CA08156A |Flywheel Holder Ass'y 1
LO2 OEO0868A | BT Screw M3x8 Philips Binding 6 Serial No.:
Head A30701001 —
LO3 OEQ0859A | BT Screw M2.6x6 Philips Binding 3
Head 01 0C08013I Flywheel Holder 1
Lo4 OEQ0622A | Screw M3x5 Philips Pan Head (2A)} 6 02 0C08238A | Capstan Motor 1
LO5 0EO00860A | BT Screw M3x6 Philips Binding 6 03 0C08079G | Capstan Motor Pulley 1
Head {Black Chromate} 04 - Speed Cal. P.C.B. Ass'y {1)
*LO6 OEQ0521A | Screw M3x8 Philips Pan Head 1 {incorporated in the Capstan
*L07 0E00507A | Nut Hex. M3 1 Motor)
*L08 OEQ0581A | Washer 3mm (Spring) 1 LO1 0OE00226A | Screw M2.6x4 Philips Pan Head 3
* L09 OEOQ0037A | Earth Lug B-5 1 L02 0C08068C | Thrust Screw 2
LO3 0C03857A | Lock Nut 2
*: Depends on the versions. LO4 OEQ0862A | BT Screw M3x6 Philips Pan Head 1

43




8.4. Chassis Ass'y (A03) 8.5. Front Panel Escutcheon Ass’y {(B01)

Lo2

LO3

06— 8.6. Control Button Ass’y (B02)

12 LO1

Austrolia LO7 LO8 LO9
LO2

8.7. Flywheel Holder Ass’y {CO1)

Fig. 8.4 Lo2

LO3

Lo 04
Fig. 8.7

44



8.8. Sub Mechanism Chassis Assy (C02)

Fig. 8.8.1

Serial No.: A30704151 —

Fig. 8.8.2 Serial Nos.: A30704141— A30704150

S;I;:.m“?;l.c Part No. Description Q'ty S;::.mh?;l-c Part No. Description Q'ty s;::f“’j;'_c Part No. Description Q'ty S;I;:mNa ;'_c Part No. Description Q'ty
co02 CAO08235A | Sub Mechanism Chassis Ass'y 1 LOS OE00226A | Screw M2.6x4 Philips 5 co2 CA08202A | Sub Mechanism Chaésis Ass'y 1 LO4 QEQ0859A | BT Screw M2.6x6 Philips 1
Serial No.: Pan Head Serial Nos.: Binding Head
A30704151 — LO6 OEOO0B846A | BT Screw M3x8 Philips 3 A30704141 — A30704150 LOS 0E00226A | Screw M2.6x4 Philips Pan 5
Pan Head Head
o1 0C08039B | Reel Hub Head 2 Lo7 - Volume Nut (1) 01 0C08039B | Reel Hub Head 2 LO6 OEQ0848A | BT Screw M3x8 Philips Pan 3
02 CAO08038C | Reel Hub B Ass’y 2 LO8 — Volume Washer (1) 02 CA08038B | Reel Hub B Ass'y 1 Head
03 CAO08037A | Reel Hub Take-up Ass'y 1 03 CAO08197A { Reel Hub B Ass’y 1 LO7 - Volume Nut (1)
04 CAOQB064A | Reel Hub Supply Ass'y 1 04 CA08037A | Reel Hub Take-up Ass'y 1 L08 - Volume Washer (1)
05 CAQ8039A | Back Tension Ass'y 1 05 CAOQ08064A | Reel Hub Supply Ass’y 1
06 0C08178A | Back Tension Spring 1 06 CAO08039A | Back Tension Ass'y 1
07 CAO08193A | Idler Ass'y 1 07 0C08178A | Back Tension Spring 1
08 CAOQO8042A | Brake Ass'y 2 08 CAO08040A | Idler Ass'y 1
09 0C08030C | Brake Drive Arm 1 09 0C081278 | Idler Arm Spring 1
10 0CO08129A | Brake Arm Spring 1 10 CAO08042A | Brake Ass'y 2
14 0C08128A | Brake Drive Arm Spring 1 11 0C08030C | Brake Drive Arm 1
12 CA08117B | Reel Motor Ass'y 1 12 0C08129A | Brake Arm Spring 1
13 CAQ08034A | Control Motor Ass'y 1 13 0C08128A | Brake Drive Arm Spring 1
14 0C08053B | Volume Coupler 1 14 CA08117B | Reel Motor Ass'y 1
15 0B07240A | Volume Control 10k {B) 1 15 CAO08034A | Control Motor Ass'y 1
16 CA08148A | Azimuth Alignment Motor Ass'y 1 16 0C08053B | Volume Coupler 1
17 CAO08041A | Sub Chassis Ass'y 1 17 0B07240A | Volume Control 10k2 {B) 1
LO1 OE00698A | E-Ring 2.5mm 1 18 CAO08148A | Azimuth Alignment Motor Ass'y 1
L02 OEQ0837A | Stopper Ring 3mm 2 19 CAQ8041A | Sub Chassis Ass'y 1
LO3 OEOO838A | Stopper Ring 4mm 1 LO1 OEQ0842A | Stopper Ring 2mm 1
LO4 OEOQO0859A | BT Screw M2.6x6 Philips 1 L02 0EQ0837A | Stopper Ring 3mm 2
Binding Head Lo3 OE00838A | Stopper Ring 4mm 1

45




07

LO4

14
ﬁ 02

17 LO6
(E03)

Fig. 8.8.3 Serial Nos.: A30701001 — A30704140

Schematic

Schematic

Ref. No. Part No. Description Q'tyl| Ref. No. Part No. Description Q'ty
Cc02 CA08146A | Sub Mechanism Chassis Ass'y 1 LO4 0EQ0859A | BT Screw M2.6x6 Philips Binding 1
Serial Nos.: Head
A30701001 — A30704140 LO5 0E00226A | Screw M2.6x4 Philips Pan Head 5
L06 OE00846A | BT Screw M3x8 Philips Pan Head 3
01 0C08039B | Reel Hub Head 2 107 - Volume Nut (1)
02 CA08038B | Reel Hub B Ass'y 2 LO8 — Volume Washer (1)
03 CAO08037A | Reel Hub Take-up Ass'y 1
04 CA08064A | Reel Hub Supply Ass'y 1
05 CAO08039A | Back Tension Ass'y 1
06 0C08178A | Back Tension Spring 1
07 CAO08040A | Idler Ass'y 1
08 0C08127B | ldier Arm Spring 1
09 CAQ8042A | Brake Ass'y 2
10 0C08030C | Brake Drive Arm 1
1 0C08129A | Brake Arm Spring 1
12 0C08128A | Brake Drive Arm Spring 1
13 CA08117B | Reel Motor Ass'y 1
14 CAO08034A | Control Motor Ass'y 1
15 0C08053B | Volume Couplier 1
16 0B07240A | Volume Control 10kQ2 (B) 1
17 CAOQO8148A | Azimuth Alignment Motor Ass'y 1
18 CA08041A | Sub Chassis Ass'y 1
LOo1 0E00842A | Stopper Ring 2mm 1
L.02 OEQ0837A | Stopper Ring 3mm 2
L03 OEOQ0838A | Stopper Ring 4mm 1

46



560ZX

s;:fe. "ﬁ:c Part No. Description Qty S;:: n'-:la;:c Part No. Description Q'ty
co3 CAO08210A | Main Mechanism Chassis Ass'y 1 L11 0E00879A | BT Screw M2x15 Philips Pan Head| 1
Serial No.: A30704141 — L12 OEO00838A | Stopper Ring 4mm 3
L13 0EQ0846A | BT Screw M3x8 Philips Pan Head 3
01 CAO08125A | Cassette Case Holder L Ass'y 1 L14 0E00865A | BT Screw M3x10 Philips Binding 2
02 0C08151A | Lid Arm Spring Tube 1 Head
03 CAO08022A | Cassette Case Holder R Ass'y 1 L15 OE00895A | Earth Lug 3mm 2
04 CA08163A | Cassette Case Ass'y 1 L16 OE00859A | BT Screw M2.6x6 Philips Binding 1
05 0C080191 | Cover Plate 1 Head
06 0MO03977A | Cassette Viewer Label 1 L17 0C08255A | Washer 2,6mm 1
07 CA08147A | Head Mount Base Ass'y 1
08 0C08121A | Supply Pressure Roller Spring 1
09 CA08053B | Supply Pressure Roller Ass’y 1
10 0C08122B | Supply Pressure Roller Thrust 1
Spring
11 CA08079B | Take-up Pressure Roller Ass’y 1
12 0C08183B | Take-up Pressure Roller Thrust 1
Spring
13 CA08104A | Head Base Ass'y D 1
14 0C08182A | Pressure Rolier Drive Bar B 1
15 0C080868B | Head Base Roller 3
16 0C08050B | Record Sensor 1
17 0C08051E | Cassette Hold Arm 1
18 0CO08120A | Cassette Hold Arm Spring 1
19 CAO08027A | Head Base Drive Arm Ass'y 1
20 0C08143C | Head Base Drive Arm Spring 1
21 CAO08025A | Record Arm Ass'y 1
22 0CO8038A | Record Trigger 1
23 0C08112A | Flip-Flop Spring 1
24 CAQ8026A | Pressure Roller Drive Arm Ass'y 1
25 CAQ8099A | Auto Shut-off Ass'y 1
26 CAO8098A | Counter Ass'y 1
27 CAO08105A | Pitch Control Holder Ass'y 1
28 0C08224A | Counter Belt 1
29 0C08119A | Record Protector 1
30 0C08194C | Damper Lock Arm 1
31 0C081563A | Damper Lock Arm Spring Tube 1
32 0C08126A | Damper Lock Arm Spring 1
33 CAO8030A | Pneumatic Damper Ass'y 1
34 CAO08023A | Supply Capstan Flange Ass'y 1
35 CAQ8024A | Take-up Capstan Flange Ass'y 1
36 0C08186A | Cam Drive Gear 1
37 0C08029H | Control Cam 1
38 0C08152A | Counter-Load Arm Spring 1
39 0C08117A | Counter-Load Arm Spring Tube 1
40 CAO08028A | Counter-Load Arm Ass'y 1
41 0C08123B | Record Switch Linkage Wire 1
42 0CO8037E | Record Arm B 1
43 0C08116A | Record Arm Spring 1
44 CA08072A | Main Chassis Ass'y 1
45 0C08250A | Supply Pressure Roller 1
Spring B
46 CAO08196A | Back Tension Ass'y 1
47 0C08254A | Back Tension Arm Collar 1
LO1 OE00837A | Stopper Ring 3mm 12
LO2 OE00832A | BT Screw M3x14 Philips Pan Head} 2
LO3 0EQ0834A | BT Screw M3x30 Philips Pan Head} 2
.04 0E00831A | BT Screw M3x10 Philips Pan Head| 3
LOS 0E00254A | Washer 3.1mm ({Plastics) 2
LO6 0E00222A | E-Ring 2mm 2
LO7 0EQO0839A | Stopper Ring 2.5mm 1
L0O8 OEO0876A | Screw M2.6x8 Philips Pan Head 1
L.09 0C08060B | Height Adjustment Nut 2
L10 0E00142A | Washer 2.6mm 2

47




8.9. Main Mechanism Chassis Ass'y (C03)

LO1 16 LOT

32 31

18 LO1 17

42 43 41 LO1 40 L12

03
(FO8)

LO3 L15 07
(FON

Fig. 8.9.1 Serial No.: A30704141 —

48



29 L]1 30 32 31 LO1

40 L2

42 43 41 LO1

LO4 LIS 03

(FO8)

06 05 LO3 L15 07

(FOD

Fig. 8.9.2 Serial Nos.: A30703405 — A30704140

49



s;::",:f;.'c Part No. Description Q'ty S;::n’:la;:c Part No. Description Q'ty
co3 CAO08179A ! Main Mechanism Chassis Ass'y 1 L11 OE00879A | BT Screw M2x15 Philips Pan Head| 1
Serial Nos.: L12 0OE00838A | Stopper Ring 4mm 3
A30703405 — A30704140 L13 OEQ0846A | BT Screw M3x8 Philips Pan Head 3
L14 OEO00865A | BT Screw M3x10 Philips Binding 2
01 CAQ08125A | Cassette Case Holder L Ass'y 1 Head
02 0C08151A | Lid Arm Spring Tube 1 L16 OE00895A | Earth Lug 3mm 2
03 CAO08022A | Cassette Case Holder R Ass'y 1
04 CAO08163A | Cassette Case Ass'y 1
05 0C08019!1 | Cover Plate 1
06 0OM03977A | Cassette Viewer Label 1
07 CA08147A | Head Mount Base Ass’y 1
08 0C08121A | Supply Pressure Roller Spring 1
09 CAO08053B | Supply Pressure Roller Ass'y 1
10 0C08122B | Supply Pressure Roller Thrust 1
Spring
1 CAQ8079B | Take-up Pressure Roller Ass'y 1
12 0C08183B | Take-up Pressure Roller Thrust 1
Spring
13 CAO08104A | Head Base Ass'y D 1
14 0C08182A |Pressure Roller Drive Bar B 1
15 0C08086B | Head Base Roller 3
16 0C08050B { Record Sensor 1
17 0CO8051E | Cassette Hold Arm 1
18 0C08120A | Cassette Hold Arm Spring 1
19 CA08027A | Head Base Drive Arm Ass'y 1
20 0C08143C | Head Base Drive Arm Spring 1
21 CA08025A [ Record Arm Ass'y 1
22 0C08038A | Record Trigger 1
23 0C08112A | Flip-Flop Spring 1
24 CAQB026A | Pressure Roller Drive Arm Ass'y 1
25 CAOQO8099A | Auto Shut-off Ass'y 1
26 CAQ8098A | Counter Ass'y 1
27 CAO08105A |Pitch Control Holder Ass'y 1
28 0C08224A | Counter Belt 1
29 0C08119A | Record Protector 1
30 0C08194C | Damper Lock Arm 1
31 0C08153A | Damper Lock Arm Spring Tube 1
32 0C08125A | Damper Lock Arm Spring 1
33 CAQB030A | Pneumatic Damper Ass'y 1
34 CAO08023A | Supply Capstan Flange Ass'y 1
35 CAQ08024A | Take-up Capstan Flange Ass'y 1
36 0CO08186A | Cam Drive Gear 1
37 0C08029H | Control Cam 1
38 0C08152A | Counter-Load Arm Spring 1
39 0C08117A | Counter-Load Arm Spring Tube 1
40 CAQ08028A | Counter-Load Arm Ass'y 1
41 0C08123B | Record Switch Linkage Wire 1
42 0CO8037E {Record Arm B 1
43 0C08116A | Record Arm Spring 1
44 CA08072A | Main Chassis Ass'y 1
45 0C08250A | Supply Pressure Roller 1
Spring B
LO1 OEO00837A |Stopper Ring 3mm 12
LO2 0E00832A | BT Screw M3x14 Philips Pan Head| 2
LO3 OEOO0834A | BT Screw M3x30 Philips Pan Head| 2
LO4 0EQ0831A | BT Screw M3x10 Philips Pan Head| 3
LOS 0E00254A |Washer 3.1mm (Plastics) 2
L06 0E00222A | E-Ring 2mm 2
LO? 0EQ0839A | Stopper Ring 2.5mm 1
LO8 OEQ0876A | Screw M2.6x8 Philips Pan Head 11
LO9 0C08060B | Height Adjustment Nut 2
L10 0E00142A |Washer 2.6mm 2




560ZX

S;:: n:\r;.'c Part No. Description Q'ty S;::n:;:c Part No. Description
co3 CA08153A |Main Mechanism Chassis Ass'y 1 L14 OE0Q0865A | BT Screw M3x10 Philips Binding
Serial Nos.: Head
A30702751 — A30703404 L15 OEO0895A | Earth Lug 3mm
01 CAO08125A | Cassette Case Holder L Ass'y 1 co3 CA08153A |Main Mechanism Chassis Ass'y
02 0C08151A | Lid Arm Spring Tube 1 Serial Nos.:
03 CAQ8022A | Cassette Case Holder R Ass’y 1 A30701001 — A30702750
04 CAOQO8163A | Cassette Case Ass'y 1
05 0C080191 |Cover Plate 1 01 CA08125A | Cassette Case Holder L Ass'y 1
06 OMO3977A | Cassette Viewer Label 1 02 0C08151A | Lid Arm Spring Tube 1
07 CAO08147A | Head Mount Base Ass'y 1 03 CAO08022A | Cassette Case Holder R Ass’y 1
08 0C08121A | Supply Pressure Roller Spring 2 04 CA08163A | Cassette Case Ass'y 1
09 CAO08053B | Supply Pressure Roller Ass'y 1 05 0C080191 | Cover Plate 1
10 0C081228 | Supply Pressure Roller Thrust 1 06 OMO03977A |Cassette Viewer Label 1
Spring 07 CAO08147A | Head Mount Base Ass'y 1
11 CA08079B | Take-up Pressure Roller Ass'y 1 08 0C08121A | Supply Pressure Roller Spring 2
12 0C08183B | Take-up Pressure Roller Thrust 1 09 CAQ8053B | Supply Pressure Roller Ass'y 1
Spring 10 0C08122B | Supply Pressure Roller Thrust 1
13 CAO8104A |Head Base Ass'y D 1 Spring
14 0C08182A | Pressure Roller Drive Bar B 1 1 CAO08079A | Take-up Pressure Roller Ass'y
15 0C08086B |Head Base Roller 3 12 0C08183B | Take-up Pressure Roller Thrust
16 0C08050B | Record Sensor 1 Spring
17 0CO08051E | Cassette Hold Arm 1 13 CAO08104A |Head Base Ass'y D 1
18 0C08120A | Cassette Hold Arm Spring 1 14 0CO08182A | Pressure Roller Drive Bar B 1
19 CAOQ08027A |Head Base Drive Arm Ass'y 1 15 0C08086B | Head Base Roller 3
20 0C08143C | Head Base Drive Arm Spring 1 16 0C08050B | Record Sensor 1
21 CAO08025A |Record Arm Ass'y 1 17 0CO8051E | Cassette Hold Arm 1
22 0C08038A |Record Trigger 1 18 0C08120A | Cassette Hold Arm Spring 1
23 0C08112A | Flip-Flop Spring 1 19 CAO08027A | Head Base Drive Arm Ass'y 1
24 CAO08026A |Pressure Roller Drive Arm Ass'y 1 20 0C08143C | Head Base Drive Arm Spring 1
25 CAO08099A | Auto Shut-off Ass’y 1 21 CAO08025A | Record Arm Ass’y 1
26 CAOB098A | Counter Ass'y 1 22 0CO8038A | Record Trigger 1
27 CAQ8105A |Pitch Contro! Holder Ass'y 1 23 0C08112A | Flip-Flop Spring 1
28 0C08224A |Counter Belt 1 24 CAO08026A | Pressure Roller Drive Arm Ass'y 1
29 0C08119A | Record Protector 1 25 CAO8099A | Auto Shut-off Ass'y 1
30 0C08194C |Damper Lock Arm 1 26 CAO08098A | Counter Ass'y 1
31 0C08153A | Damper Lock Arm Spring Tube 1 27 CAQ08105A [Pitch Control Holder Ass'y 1
32 0C08125A - | Damper Lock Arm Spring 1 28 0C08224A | Counter Belt 1
33 CAO08030A | Pneumatic Damper Ass'y 1 29 0C08119A | Record Protector 1
34 CA08023A | Supply Capstan Flange Ass'y 1 30 0C08194C | Damper Lock Arm 1
35 CAO8024A | Take-up Capstan Flange Ass'y 1 31 QC08153A | Damper Lock Arm Spring Tube 1
36 0C08186A | Cam Drive Gear 1 32 0C08125A | Damper Lock Arm Spring 1
37 0C08029H | Controi Cam 1 33 CAO08030A | Pneumatic Damper Ass'y 1
38 0C08152A | Counter-Load Arm Spring 1 34 CA08023A | Supply Capstan Flange Ass’y 1
39 0C08117A | Counter-Load Arm Spring Tube 1 35 CA0B024A | Take-up Capstan Flange Ass’y 1
40 CAQ08028A |Counter-Load Arm Ass'y 1 36 0C08186A | Cam Drive Gear 1
41 0C08123B | Record Switch Linkage Wire 1 37 0C08028H | Control Cam 1
42 0C08037E |Record Arm B 1 38 0C08152A | Counter-Load Arm Spring 1
43 0C08116A |Record Arm Spring 1 39 0C08117A | Counter-Load Arm Spring Tube 1
a4 CAQ08072A |Main Chassis Ass'y 1 40 CA08028A | Counter-Load Arm Ass'y 1
LO1 QEQO0837A | Stopper Ring 3mm 12 41 0C08123B | Record Switch Linkage Wire 1
L02 OE00832A | BT Screw M3x14 Philips Pan Head] 2 42 0C08037E [ Record Arm B 1
Lo3 0EO00834A |BT Screw M3x30 Philips Pan Head| 2 43 0C08116A | Record Arm Spring 1
Lo4 OEQ0831A | BT Screw M3x10 Philips Pan Head| 3 44 CA08072A [ Main Chassis Ass'y 1
LO5 OE00254A |{Washer 3.1mm (Plastics) 2 LO1 OEQ0837A | Stopper Ring 3mm 2
LO6 0E00222A | E-Ring 2mm 2 102 0EOQ0832A | BT Screw M3x14 Philips Pan Head| 2
LO7 OEQ0839A | Stopper Ring 2.5mm 1 LO3 OE00834A | BT Screw M3x30 Philips Pan Head| 2
Lo8 OEOQ0876A |Screw M2.6x8 Philips Pan Head 11 LO4 0EQ0831A | BT Screw M3x10 Philips Pan Head| 3
L 09 0C08060B | Height Adjustment Nut 2 LO5 OEO00254A | Washer 3.1mm (Plastics) 2
L10 0E00142A |[Washer 2.6mm 2 LO6 0E00222A | E-Ring 2mm 2
L11 OE00879A | BT Screw M2x15 Philips Pan Head| 1 LO7 OEOO0839A | Stopper Ring 2.5mm 1
L12 OEQ0838A | Stopper Ring 4mm 3 L08 OEQ0876A | Screw M2.6x8 Philips Pan Head 1
L13 OEQO0846A | BT Screw M3x8 Philips Pan Head 3 L09 0C08060B | Height Adjustment Nut 2

51



S;::n;la;:c Part No. Description Q'ty
10 0E00142A |Washer 2.6mm 2
LN OE00879A | BT Screw M2x15 Philips Pan Head| 1
112 OE00838A | Stopper Ring 4mm 3
L13 0EQ0846A | BT Screw M3x8 Philips Pan Head 3
L14 0EQ0865A | BT Screw M3x10 Philips Binding 2

Head
L15 0EQ0895A | Earth Lug 3mm 2

52

LOo4 L1 03

(FOB)

Fig. 8.9.3 Serial Nos.: A30701001 — A30703404

42 43 41 LO1

40 L2

660ZX



8.11. Volume Holder Ass'y (D02)

8.12.

Headphone Jack Ass'y {D03)

i

Lot L02

Q)

Fig. 8.12

8.13. Reflector Ass'y (D04)
o1 03 02

Fig. 8.13
8.14. Counter Lamp Assy (D05)

?—Lm
01

Fig. 8.14

8.15. Power Switch Holder Ass’y (D06)

01

S;::n;:c Part No. Description Q'ty S;::n:“a;:c Part No. Description Q'ty
DO1 JAO3661A |Record Calibration Ass'y 1 D07 HAO03945A | Rear Panel Ass'y (U.S.A. & 1
Serial No.: Canada)
A30701001 — HAOQ3946A | Rear Panel Ass'y (Japan) 1
HAO3950A | Rear Panel Ass’y {220V Class 2) 1
01 BA04188A | Record Cal. P.C.B. Ass'y 1 HAO03949A | Rear Panel Ass'y {Australia) 1
02 0J04102B | Cal. P.C.B. Holider 1 HAQ03948A | Rear Panel Ass'y (UK) 1
LO1 OEO00856A | BT Screw M3x5 Philips Binding 2 HAO03947A | Rear Panel Ass'y {(Others) 1
Head Serial No.:
A30701001 —
D02 JAO3658A | Volume Holder Ass’y 1 01 OHO3817A | Rear Panel 1
Serial No.: 02 BA04176A |[Pin Jack P.C.B. Ass'y 1
A30701001 — 03 0B08355A | 4P DIN Socket 1
04 0BO8584A | 8P DIN Socket 1
01 BA04175A | Volume P.C.B. Ass'y 1 05 BAQ4202A | Fuse P.C.B. Ass'y (US.A. & 1
02 0J04100A | Volume Holder 1 Canada)
LO1 - Volume Nut (4) BAO4203A | Fuse P.C.B. Ass'y (Japan) 1
LO2 — Volume Washer (4) BAO04204A | Fuse P.C.B. Ass'y {220V Class 2} 1
BAO4205A | Fuse P.C.B. Ass'y (UK & Australia)l 1
DO3 JAO3659A | Headphone Jack Ass'y 1 BA04206A | Fuse P.C.B. Ass'y (Others) 1
Serial No.: 06 0C01162B | Boit Receptacle Plate 2
A30701001 — 07 0BOG609B | Power Transformer (U.S.A. & 1
Canada)
o1 0J04101A | Headphone Jack Holder 1 0B0O6610A |Power Transformer (Japan) 1
02 0BO8511A [ Headphone Jack 1 0B06612A | Power Transformer (220V Class 1
LO1 - Headphone Jack Nut (1) 2, UK & Australia)
Lo2 - Headphone Jack Washer (1) 0B06611B | Power Transformer (Others) 1
08 0J04016A | Transformer Plate 1
D04 JAO03600A | Reflector Ass'y 1 09 0B08037U | Cord Bushing C {(U.S.A., Canada, 1
Serial No.: Japan, 220V Ciass 2 & Others)
A30701001 — 0B08719A | Cord Bushing (Australia) 1
0B08351A | Cord Bushing 4K-4 (UK} 1
o1 0HO03754C |Reflector 1 10 0B08533A | Power Cord (U.S.A,, Canada & 1
02 BAQ4063A |Lamp P.C.B. C Ass'y 1 Others)
03 0JO4107A | Filter Cap 1 0B08219B | Power Cord (Japan) 1
0BO8093A | Power Cord {220V Class 2) 1
D05 JAO03602A | Counter Lamp Ass’y 1 0B0O8666A | Power Cord {Australia) 1
Serial No.: 0B08348A | Power Cord (UK) 1
A30701001 — 11 0A03154B | Cord Spacer 1
12 0JO3663A | Switch Cover (U.S.A., Canada, 1
01 0JO4083A |lInsulator 1 Japan, 220V Class 2, Australia
02 BAO4062A |Lamp P.C.B. B Ass'y 1 & UK)
03 0J04107A | Filter Cap 1 OMO3946A | Voltage Selector Lock Plate C 1
04 0J04041A |Counter Lamp P.C.B. Holder 1 {Others)
LO1 OEQ0859A | BT Screw M2.6x6 Philips Binding 1 *13 0B07092U | Voltage Selector (Others) 1
Head 14 0JO4079A | Cushion B 3
15 0MOQ3458B | Pass Label 1
D06 JAO03592A | Power Switch Holder Ass'y 1 *16 OMO4075A | Fuse Caution Label (LU.S.A. & 1
(U.S.A. & Canada) Canada)}
JAO3595A {Power Switch Holder Ass'y (Japan)| 1 17 OMO3794A | Voltage Label 100V (Japan) 1
JAQ3594A | Power Switch Holder Ass'y (220V 1 OMO3796A | Voltage Label 220V (220V Class 1
Class 2, UK, Australia & Others) 2)
Serial No.: OMO03797A | Voitage Labe! 240V (UK & 1
A30701001 — Australia)
OMO3955A | Voltage Label 120V/220V-240V 1
01 0JO4038A | Power Switch Holder 1 (Others)
02 0J04056A |Power Switch Insulator 1 *— 0MO03844B | Power Cord Label (UK) 1
03 0B07280A |Power Switch (U.S.A. & Canada) 1 - OF01071A | Free-up Belt 1
0B07291A |Power Switch (Japan) 1 —_ 0MO04115A | Serial Number Plate 1
0B07292A |Power Switch {220V Class 2, UK, 1 LO1 0B08720A |Plastic Rivet 4
Australia & Others) L02 OEQ0594A | Screw M3x8 Philips Binding 3
LO1 OEO00622A (Screw M3x5 Philips Pan Head (2A) 2 Head (Bronze}
L02 OEO0873A [BT Screw M2.6x5 Philips Binding 1 *L03 OEO0507A | Nut Hex. M3 3
Head

53




8.16. Rear Panel Ass'y (D07)

/ ﬁ
Loz 1510

04 LO3 02

S;I;:.r?\f;;tc Part No. Description Q'ty

* .04 OEO0581A |Washer 3mm (Spring) 3

LOS OE00714A | Screw M2.6x6 Philips Binding 4
Head (Bronze)

LO6 OEO0B593A | Screw M3x6 Philips Binding 2
Head (Bronze)

LO7 OEOQ756A |Screw M4x8 Philips Binding 2
Head (Bronze)

— 0JO3644A | Chobert Rivet 2

*: Depends on the versions.




s;::_’ﬁ’;:c Part No. Description Q'ty S;:: ""\f;:c Part No. Description Q'ty
EO1 CA08117B |Reel Motor Ass'y 1 FO3 CAO08079B |Take-up Pressure Roller Ass'y 1
Serial No.: Serial No.:
A30701001 — A30702751 —
01 0C08218A | Reel Motor 1 01 0C08164F |Pressure Roller 1
02 0CO08063F | Reel Motor Pulley 1 02 0C08181C | Take-up Tape Guide 1
03 CA08024A | Take-up Pressure Roller Arm Ass'y 1
EO2 CAO08034A | Control Motor Ass'y 1 LO1 OEQQ042A |[E-Ring 1.5mm 1
Serial No.: L02 0C08024A |Washer 2mm 2
A30701001 — LO3 OE00788A | BT Screw M2x8 Philips Pan Head 1
01 0C08137A |Control Motor 1 FO3 CAO08079A | Take-up Pressure Roller Ass'y 1
02 0C08064A |Control Motor Pulley 1 Serial Nos.:
03 0B09292A | Ceramic Capacitor 0.1 50V 1 A30701001 — A30702750
04 0MO03985A | Control Motor Label 1
05 OMO03988A |Motor Seal B 1 01 0C08164F | Pressure Roller 1
02 0C08181B | Take-up Tape Guide 1
EO3 CA08148A | Azimuth Alignment Motor Ass'y 1 03 CAQ08024A | Take-up Pressure Roller Arm Ass'y| 1
Serial No.: LO1 0E00042A | E-Ring 1.5mm 1
A30701001 — LO2 0C08024A | Washer 2mm 2
LO3 OE00788A | BT Screw M2x8 Philips Pan Head 1
o1 CAO08148A |Azimuth Motor Ass'y 1
02 0C08099B | Control Motor Belt 1 F04 CAO08104A | Head Base Ass'y D 1
03 0C08229B | Drive Pulley 1 Serial No.:
04 0C08230B | Drive Pulley Shaft 1 A30701001 —
05 0C082318 |Drive Nut 1
06 0C08232C |Drive Bar 1 01 GAQ02083A |E-8L.H Erase Head 1
07 0C08233G | Drive Unit Base 1 02 0C08158C |EH Hold Plate 1
LO1 0E00226A |Screw M2.6x4 Philips Pan Head 2 03 0C08166A | EH Hold Plate Spring 1
L0O2 0EO0837A | Stopper Ring 3mm 1 04 0C08174C | Cassette Hold Spring 1
05 CAO08003P |Head Base Ass'y 1
Fo1 CA08147A | Head Mount Base Ass'y 1 06 0C08175A |Head Base L Spring 3
Serial No.: 07 0B08649E | 2P-H Connector 1
A30701001 — LO1 OEQ0889A |Screw M1.7x8 Philips Pan Head 2
L02 OEQQ909A | Screw M2x6 Philips Pan Head 3
01 0C08028C | Head Height Adjustment Gear 2 Lo3 OEQ0117A [Washer 2mm 3
02 0C08027E | Head Height Adjustment Screw 4 L04 OEQ0853A | BT Screw M2x3 Philips Pan Head 1
03 0C08026D | Azimuth Alignment Screw 2
04 0C08161B | Spring Stopper 2 FO05 CAO08125A | Cassette Case Holder L Ass’y 1
05 0C08187B | Head Plate Spring 2 Serial No.:
06 0C08236A | Azimuth Alignment Wire Hold 1 A30701001 —
Plate
07 CA08083C | Head Mount Base Sub Ass'y 1 01 CAO8090F | Cassette Case Holder L Sub Ass’y 1
08 CAO08158A | P-8L Playback Head Ass'y 1 02 0C08073C |Lid Arm A 1
09 0C08235A | Azimuth Alignment Plate 1 03 0CO08195F | Eject Arm Holder 1
10 CAO08150A | R-8L Record Head Ass'y 1 04 0C081968 | Eject Arm A 1
LO1 OE00917A | BT Screw M2.6x5 Philips Pan 2 05 0C08197C |Eject Arm B 1
Head 06 0C08199B | Eject Arm Joint 1
07 0C08114A | Lid Arm Spring 1
F02 CAO08053B | Supply Pressure Roller Ass'y 1 08 0C08211C | Eject Arm Spring 1
Serial No.: L.01 OEQO0837A | Stopper Ring 3mm 1
A30701001 — LO2 0EO0838A | Stopper Ring 4mm 1
LO3 QEQ0865A | BT Screw M3x10 Philips Binding 2
01 0C08164F | Pressure Roller 1 Head
02 0C08189B | Supply Tape Guide 1
03 CAO08061A | Supply Pressure Roller Arm Ass'y 1 FO6 CAO08022A |Cassette Case Holder R Ass'y 1
LO1 OEQO0042A | E-Ring 1.5mm 1 Serial No.:
L02 0C08024A | Washer 2mm 2 A30701001 —
LO3 OEO00788A | BT Screw M2x8 Philips Pan Head 1
01 0C08133A | Eject Sensor 1
02 CA08044A |Cassette Case Holder R Sub Ass'y 1
LO1 OE00840A |BT Screw M2x8 Philips Pan Head 2

55




8.17. Reel Motor Ass'y (E01) 8.18. Control Motor Ass'y (E02)

@ o

03
Fig. 8.19

8.20. Head Mount Base Ass'y (FO1)

04

05

Fig. 8.20

8.21. Supply Pressure Roller Ass'y (FO2)

Fig. 8.21

8.22. Take-up Pressure Roller Ass’y (F03)
LO3

8.23. Head Base Ass’y D (F04)

8.24.

8.25.

Fig. 8.23

Cassette Case Holder L Ass'y (FO5)




S;:: 'R?;-'c Part No. Description Q'ty
FO7 CA08099A | Auto Shut-off Ass'y 1
Serial No.:
A30701001 —
01 0C08047A |Shut-off Pulley 2
02 0C08206B | Shut-off Pulley 1
03 0C08210A | Shut-off Pulley Shaft 1
04 0C08207B |Shut-off Pulley Holder 1
05 BA04070A | Shut-off P.C.B. Ass'y 1
FO8 CAO08030A | Pneumatic Damper Ass’y 1
Serial No.:
A30701001 —
01 0C08058C | Damper Piston 1
02 0C08102B |Damper Ring 1
03 0C08010C | Damper Plate 1
04 0CO08059E |Sylinder 1
LO1 0E00874A |Stopper Ring CS 2mm 1
FO09 CAO08105A |Pitch Control Holder Ass'y 1
Serial No.:
A30701001 —
01 0B07283A | Memory Switch 1
02 0B07282A | Volume Control 20k$2 (B) 1
03 0C08214D | Pitch Control Holder 1
LO1 OEO00125A | Screw M2x6 Philips Countersunk 2
L02 - Volume Nut (1)
LO3 — Volume Washer (1)
GO1 CAO08149A | Azimuth Motor Ass'y 1
Serial No.:
A30701001 —
01 0C08137A | Control Motor 1
02 0C08064A | Control Motor Pulley 1
03 0B09292A | Ceramic Capacitor 0.14 50V Z 2
04 OMO03985A | Motor Label 730 1
05 OMO3988A | Motor Seal A 1
06 0B08708A | 2P Connector 1
HO1 CA08158A |P-8L Playback Head Ass'y 1
Serial No.:
A30701001 —
01 0C08160F | Head Plate 1
02 GAO02034A | P-8L Playback Head 1
03 0C08169D | Pad Lifter 54 1
04 0B08647D | 4P-H Connector 1
LO1 OEOQ0886A | Screw M1.7x6.5 Philips Pan Head 2
HO02 CAO08150A [R-8L Record Head Ass'y 1
Serial No.:
A30701001 —
01 0C08159G | Head Plate 1
02 GAO01050A | R-8L Record Head 1
03 0B08648D |4P-H Connector 1
LO1 OEO0887A |Screw M1.7x4 Philips Pan Head 2

8.26. Auto Shut-off Ass’y (FO7) 8.29. Azimuth Motor Assy (G01)

Fig. 8.29

Fig. 8.26 8.30. P-8L Playback Head Ass'y (HO1)

8.27. Pneumatic Damper Ass’y (FO8)

Fig. 8.30

8.31. R-8L Record Head Ass’y (H02)
01

Fig. 8.27

8.28. Pitch Control Holder Ass'y (F09) LO1

LO1

Lo2 LO3

Fig. 8.28

04 06;

57



9. OVERALL TIMING CHART

560ms

Mode PLAYBACK RECORD CUE
Control Button Stop Play Stop Rec Re‘ypmy Re‘ypause Re‘ypwy Stop Stop EEor/Rg:use Stop

470ms j20ms 840 130ms 220ms 130ms 100ms

Tape ’ \ .\
300ms 180ms. 740ms 160ms 120ms 160ms 100ms

OQutput
300ms 560ms

Bias ]

Fig. 9

58

10. EQ. AMP. FREQUENCY RESPONSE

10.1. Playback Frequency Response

20

15

~

5
3 N
2
z (o}
3 N
—_ NN 120us N
‘\ (EX)
-10 ~
-15 70us
(SX,ZX)
-20
20 100 1K 10K 20K
FREQUENCY (Hz)
Fig. 10.1
10.2. Record Current Frequency Response
20 70ps
(SX) N\
15 7Ops N
XN
~ 10
3 //
Z
z 5 =1 /120ps
< \ A
3 o S~ LT (EX)
-5
-10
20 100 1K 10K 20K
FREQUENCY (Hz)
Fig. 10.2



560ZX

11. BLOCK DIAGRAMS

11.1. Amplifier
Meter Cal.(Tone) ON

W Tone
- Q\————l % Level Meter
R
Meter

OFF °
P Amp /7<
Playback Bias Trop ———
A -
Head . ol Headphone
Test Point A
PB Cal. .21 (100mVv) ? mp- o Headphone Output
q / (45mv, 0dB)
” S . e Line Output
Output VR (1v, 0dB)
ke
Cue
2?
P ¢ 0 Rec. Mute
’ -0 Meter Mute

Dolby NR ®—i¢ 0 Mute

P
——0o

—=—0 Mute

e &

P ‘ \

S . |Rec. - —a—o £\

e MPX Rec. Cal. |owrXo Se—g—ReC Record Head
Rec.Level VR Master VR R —/'WV\—E)? /

Line Input o %’ My

(50mV) ’

O

Dolby NR] g 1n+mpx i
In Out o 70ys ’ 1 >
In+MPX inT | '@0ps EX “
| out }
;:
a f=105KHz
Dolby NR| Bias Osc. Erase Head
Tone - [
Osc. i
b j Rec.
= !
ON oFF ¥
o)
[Fone] ren
Fig. 11.1

59



11.2. Mechanism Control

(

Azimuth
Motor

During Auto Azimuth)
Alignment

I

Capstan
Motor

Lch
Rch .
Lch  Playback Output O . Auto  Azimuth
Silent Gap RAMM .
RAMM Control Alignment Control
Rch Playback Output O Detector Display
Krec, ﬂr
oo, L _ 1
B from Amp,Cal.
Kplay (circuit )
Rec.
Play
REC, FF,REW, Play,
—_— Pause, FAST(FF+REW
PAUSE/ — Kpau. ! Control
CUE 1% »- FAST Motor  Driver Control
(=FF+REW) FF +12v Motor
wfe  Krec. —» FF N
REC e—O O |_ReEw @ ! N
A | AN
. AN
ade KT REW ST (5) \\_ AN
FF o O - [—DPLAY PLAY cam
- Logic  Section g Wy PAUSE/ Volume
b Krew. » CUE b
REW —O O—
— Pause REC
— 4D —
[ = Kstop u REC (Cam) REC SN
STOP $—0O O > REC REC REC REC
wlee  Kplay REC Pause + FAST —_ CUE
PLAY —O O CUE
Rec. To
Rec.
> Amp.Circuit
F— Play
Eject +— 0 4 ] Mute Mute
,;’ STOP + Pause .
, —
Record
Protector Play(Cam) | _¢Play |Mute
q FF, REW, Detector (Cam) |(Power) e
Memory Counter Pause. Kpau ite
Switch  "999" » Rpau.
O—/O Reel Motor Reel Control
L Shut —off Elimination of Governor Motor
inhibit FF+REW Tape Loosening
Krec.
OFF Kplay Kstop Play (Cam)
Rec. o OPlay Mute (Power)
Power
{ Rec Trans. Capstan Motor
Timer | . Mute ‘ Governor
Switeh OFF | Unattended 6 N I I
L O Record /Play \ {Power)
OPlay i
‘ \— ——Take-up Reel
+ 12v
Fig. 11.2

60




560ZX

12, WIRING DIAGRAM

e
! i
! I
! I
! 7 Fuse P.CB. Assy BRN AC ]
| —° (Component Side) RN Input |
| 3 Power_Switch
Power | 3 I
| Transformer . 2 o~ o ]
! | s b e |
|
|
| 3 PYELCN 1301 :
|
YEL IYE| to |
l 140 501 Logic PC.B. Assy )
| ax I
I I
L J
T T T T T T e e e e e e b
| BRN
| Ly ﬁcm }
| < P |
|
7 Fuse P.C.B. Ass’y |
: —° (Component Side) lo— BRN !
| P | 5 3 o Power_Switch |
ow
| Transformer N s 2T e io— !
I o ‘[ O] !
| BLK T |
1 M. |
H Add I%Vﬂﬁ 3ol YEL :
|
soj—YEL _ |to |
: &N Logic PCB. Ass'y |
|
: BLK |
LAUSTRALAR4OV) _ ___ ________________________________ _!

Power

BLK
YE
YEI

Fuse PCB. Ass'y
(Component Side) 3

r
|
I
|
|
|
|
: Transformer
|
|
|
|
|
|
|
|
|

|

|

|

|

|

|

| Power
] Transformer
|

|

|

1

|

|

|

_____________________________________________________ 1
Selector :
|
Fuse PCB. Assy AC

(Component Side) l——:@mpm !
3 17 |
—32 . Power_Switch :

WHT
— L7 !
WHT I
|20YEL 30J_YEL :
JeoYEL BolYEL 1o |
Logic PCB. Assly :
BLK |
|
________________________________________________ J
etk ded ekt B £ 6 B S !
|
|
|
Fuse PCB. Assy . ac |
(Component Side) Input |
— . l
6 & 2% Power Switch |

Y o__.\!.lﬂ__z}l

i WHT :
g 120YEL 13o-YEL |
|

1aoYEL 150 YEL to
Logic PCB. Ass'y :
|
BLK |
|
___________________________________________________ 4

Fig. 12.1

61



Pin Jack PCB. Assy

(Dip Side)
r——— - - - ST ST TT T T T T T T T T A DC Output
| II Fc-3
|
: § I $9990
Fuse RC.B Assy
| Rongsrot Sae (oo | Nosdens sk _
| | Main P.C.B. Ass’y ] Su-s 26
?""" 3 | (Componet Side) M-z Met
| ransformer —os Power_Switch | 32 ® s 8| &
| o 2o | war | . " o o T
ot L Bk W o_e_
| ¢ \ WHT | :1: Rw LKW
3
! ma ool |
— (s o |
HPE |
| ~1 ) | wHT (R)
)
L— e e e —— — —— — —— —— —— — ——— - — ———— — —— — = = | D_ ” /%' 26
US.A. / CANADA (120V) su-t 2 ®
= _ ¥_waron
H 5
8| 8| x x 21
HE R L 0 | wrm
S §R M » RED (6)
! 30
2 RED (8) RED (R)
Switch P.C.B. Ass'y
-3 {Componeni Side)

a6 a4 22 23

o] 2
v
<%
&
:

g meowm HEH
3 e WO HER
HHEE I ETE s p e/ | il
20

36 38 WHT L M

< —_—
37 m20
§ Logic P.C.B. Ass'y Ao RED (R) REO (R) e—e [3 g"—j
® ix g| (Component Side)
RW N=—ou "y WHT (6) aLx
)

Mo
[——o016
HEHEL \ean o

1
Switen b‘“’
Fe-3 r.C.D. neo o
, 3 REDIW) use
RAMM P.C.B. Assly \ WeTiw)
Rw

By

(Component Side )
g wHTI™)

~o—]
—o—}
*o—}
€
& BLK N

F T4 : neo N W RED(W)
mo————:" w30 Mz 3 ; JL T ED
] o Lk gj i = 73 # o ]
; __one
1o [
EEE L l—e we g
Auto Azimuth P.C.B. Assy gﬁ a _c:'s' ':': RED (W)
(Component Side) — : o Lo SRy - 3 s wron b8 tom? :’:g:i ﬁ; e o
Vo TR z
"l: oN-T i] LE{ H i e
o, T : N
HHE oes | oncs e _Jwe
cn-8 3 fo]" g H
g d H .-
o
0
LRED
.
-7 CN-8 CN-6
Notes: 1. Table of wire colors g Cam Contr 3 3 L

BLK — Black
BLU — Blue
GRN — Green Lovel  Meter

Speed Cal.
Control Motor Meter Lamp Leh Reh

ur
]
|
=
o

jar=")
b
R

W

Volume P.C.B. Assy

RED el Red Capstan Motor ?’oﬁ'pég.)

WHT — White fH—+ @ (Component Side) e
ORN — Orange — T ? @

GRY — Gray . o

BRN — Brown . warow)

wur

vio

nan
=

YEL — Yellow i
VIO — Violet
2. Table of wire tube colors 3 Protecior

(B) — Black

(R) — Red aman e o e ,’:;,"‘“_Q
(W) — White o Pitch Control Volume
(G) — Gray

i

Fc-2

Control Switch P.C.B. Asdy 20f

(Component Side) o] Record Cal. P.C.B. Assy

(Component Side)

Erase Head Record Heod Playback Head
o BLK a 1 ORN
e o o ot s
Lomp PCB. C Asfy  Lomp PC.B. BAssy
(Dip Side) (Dip Side) Lt

Fig. 12.2

62



Pin Jack PC.B. Assy
(Dip Side)
- "’1' 0C_Output
I Fe-5.
\
| $999¢
ac input |
C npus | Heodphone Jock
Main P.C.B. Ass’y "
] (Componet Side) -2 et iy
| 3 s H
| o Fe-8 wir | @
l Y T_ge-
| :t: i o |
: 3 )
I
!
| wr
L WHT (8) oL
e ——d
% 26
A
2 "
- s ‘;}‘GL_‘""L
.
8| § x x 2
[ » B
. 2
30 —F
e RED (B) nED ()
ont
8| " i6 ¥ 0 Switch P.C.B. Ass'y
3, > SM-3 (Component Side)
“ a4 22 23 ’
» 13
L] ¥ _RED (W) 2| 8
' N wows EH
sl=lzlal  of5f=
HHEERE: :[:[ " e L e
% | % v s
Logic P.C.B. A " - pnd §°
ogic P.C.B. Ass'y a0 "o (h:
gl (Component Side) e
[ " ’g ‘ WHT (6)
i p
x o res Switen
vEL A [ 8-
™ RAMM P.C.8. Assy ’a 3 LT
(Component Side) ! LLLIE
f :: pon Ly — " o —0 | seom
guio o Lo . o 3
3 . reotw)
H
’ |
1 {9 ! w o g
5 ¢} H = b s §— HEEE
i o
3 cN-9 -3 g RED(6) WHTIG) e—— Sh-t #aa Su-3 p
> 3 5] s us ule 3
WHT (w2
REp o0 wrn o
reo @) s
40wt >
&G gmr Q som
N4 N REDIW) M M2 REDW)
L 2 3 H 1 .
L 3 WHT (W) —
:
§ 2 H
i
- -5
: C: sl o 5 wR s WR
d ° G-
g H H H
S
S
A
3s
RED o8
on-s n-e
Cam Control & H
Volume
— - 5
r =
H
Level Meter Fe-t
o0 g2k | controt Motor Meter Lamp Leh Reh T
Capstan Motor (OipSide) l [ Y repm
0o 00 a3 f
Volume P.C.B. Asdy oo M su3 v
S (Component Side)
- - (e e\
Y U $
neo )
wron
i §
Eject S k}!E‘SHH’.
, Flectswten I L—m—"' o
Control Switch P.C.5. Asdy 20}
Piteh Cantrol (Component Side) [ Record Col. P.C.B. Assy
4o —1EL (Component Side)
- BRN -3 304
! on-s 39]
oo sof
N4
Erose Head Record Heot Playback Head Re
e-t on-2 el
pa—
> n I » —
=y B N -y UL
wr

660ZX



— -— —-— - - - - - - - —
13. SCHEMATIC DIAGRAMS
PIN JACK P.C.B. j
i
$3RE S R315 100 !
g A R 1y 5OVILN i
13.1 . Ampl |f|er AW Y ]_'F 16101 pAT300PC s'[ M
FO’.I—" 10 u 12 13 1 15 161}
W | e [5 L
W > 2 B
o8 o g2 55 £ 3N | b 33 6.8, 16VILN)
- S rios 2.7 3a S £ 7 €133 6,851
e B mee | ol | 56T ST Lok |o|edd | oliT 11 =7 AR
s £ Y ] © 3 2|z g 2| AN - 3 Il
< B 7Y W—e 252 - ST2_ |2 S(5¢Wy isv] . olor | R148 RIdS
I ez exl H 3 2 RS ~ 1.2 3| 0108 Tox 2.2k
¥ 8 233 2 8 S iZs o= Erwzgé 2 2 RI4L 4.7 o2 zscizzz »t W —
Notes: 5] E 8x el El el |s =[ 5] |8T: =T 2% §$53%; g P 2 )
8 gz T8 oz |32 |3 Siez A3 S Fe STTIN)8 [ 2 |2 t iz EH
: : iz 5|87 |8 2f T2 Z o=z 3t g P T ez EH
s 8 8 2 2 = 3:4 Sx3 . al08 @
1. Diodeis 1SS53, 15953, or 151555 HNENE HBE & 5T §: §x3 S508e4
: ' & .—,l ) N Ta ° : ’ =
3 R145 560K (F) z
unless otherwise specified. i - (W] S B e %55
. . . © 25C1636 < og
0 W B
2. Resistor and capacitor marked with T—«.loz iy E émo. w2, " PTPR sy o102
clos W A —
* . ss 1 e ) RITO 390 RIT) RIAT 33K
show typical value. A 1o
ve o o by
Y RI72 68K 0106
] Ro c20 T s
VOLUME P.C.B. 'R201 s w201 pAT3OOPC ) R3I6 100 '
10 1] [ 13 14 4 15 [l i
RTO 1K o ﬁs
R212 2
. N M ".2'." -215V) z s 1 2
M ° o2 b
- S Q ? =] ~12y] " a g‘i 3 0207 c233
3 3 © © 23 am ST rais s A l°'3 & 93 nzoex
83 « " © Wr 16301 c220 |3 c232 0201 4 4
! 5] 8 = * w© m& [RC455800>—— }—— o, 2 o 201 |R248 R249
E - 8 c208 | & TN me © (1/2) | c231 e hd W "I
| | 4 3 1
H 83 H " 2in “les LhatifW —{—— F5e4y 2 =1
@ R211 z§o « I QY ] 3% 3]
=3 =
o e . , — I
/ ! k3 "é 3 R38 10 R248 -
" & 2 Ss %% c243 w 70701 '%'E
VR301 tooK(AN2 L R le o = & Q21 8z AW »t
N N2 TP20I 4 R246 R247 0202
Master Volume Tu L3 o ° Q210 l §\ e
s b bax R270 R7! -
4 &85 ’_—lzv
s X =2 [
: s > W ¢
R272 0206
h 301
RI35 1.8K Hev 2SAT
- £ ¢
€
| By
> Nx
I ciz) a8
47y I6VILN @
VR302
10K(A) k2 | ] SR ERTT [ — . %‘.—J
I x| 2sm70 Bias Cut
Outpat Velume x| 8% @m F‘ §-£J REC. CAL. P.C.B. 0 Jumper
ﬁ:: R 57
5 3 ST . . . TN o
H 3 222 | '
Bk <[5 3 o ‘
52378 £
M 2a |8 3 ~
33'1' RI36 1.68K ! 8 M ° = g,;
o o8 g L) 4 g 0305 2 -~ =
S
| ooisuter "¢ *83x CJ;, 3 ™ _ ¢ 284733 2 AT
L oy > 7y 2
[ EAte it e :
R235 z|o|> ez ]e 2 a30s !
1 W > an S 25c048(1L
- =
oN-1 § T557 gI $pr lex las 68Kk 7@ 1nonm
. 8 ¢ FEe ITET Gizy) [¥12V)
—Leh = 202 | ECN| P
Playback Head y 059
+10.5V/|
. Rch 1] +—
Vb 3 } ca25
‘I‘ I R322 150
- W
] P
37 a
C135 l
| Wi 7 B
W}
ht-3
220 w230  ¥R23l E_ Pt
W~ + W X g—LJocllz!:m RIS4
Q108 223 °3 ¢
I 25c1636 o 2
3

= N =

M30
v Logic PC.B
= e = e = 2T
-lm ; 3 R 6 ?;,: 3 . ; N!?lAISO
to Aste Azmuth P.C.B. 9 ‘_DJ » g ° 3 "

CI39 3600P(J)
2
&
o
8

RISE 10K

—w—
g
o

’ / ’ ;O /
,::§ APNSpR RN RN SR RSNV 7 A S U SN . A" ———
1 28 [Tore)
W MW—
R30} R302 @
2.2 100K
5 8 R310
1¢30! 7 33K
3%2 RCASS8D. W
3§ E3 /2)
=23 =
3
S A 2 | mo2 330K
- = R304 KOOK(F) Wr
P 3 2 A
3a a L - W
ASTRTS €310 10P () | s R202
| R IBE - g 8T

[
SWITCH P.C.B. |
| - - - - - - ‘I - - ___I

Flg. 13.1 1o Logle P.C.8.



| R33 |

M4
W
{ 82 l
BS‘T’
R313 | g M33 |} from Logic P.C.8.
W °
ICI01  pAT300PC P! w81
3 L 283 Egj" Level Meter
RI139
RII 100K 1 3 ——WA- 35 m3s Lech Rch
> 2 Lyl ! 133 6.89 16VILN) .f ﬁé R314 4
s8] w2 3
2 5 | 8
3T %8Ts schd ERE W i ol e
° S| a RI4i 4.7 ci32
- c3l
g AER e : T | . ,
- x 27 & - 339 GND
:Lo[2 s L3 L E: A 28
: 2 2 - 8 8 Sxz R OIK Saosea py KLl
s 2 = «~ 9
o =4 I" RIS 560K (F) rL:,za R
W, CI43 W SOVIBPY  Qur : 1 z0i0! 752
25C1636 W -
L ® ano R146 390KIF) 2.7V " bloz
R Loa TR0l W BAT IR
5 RITO 390 RITI R - N
Py Tu 0 R A
¢ '
RIT2 6.6k o106
oV S I'owo
'1C201  pATI0OPC s R3I6 100 !
v W
Q] el
3 -
215V g 8‘1 3 az07 c233
g 8 e
3 3 ¥ casz 9%, 0201 |R248 R249
° R241 & C »t W—- W
—4 c231 0 W l l |
€209 .——D——‘ @ &K +0.64V] ii' 3 5 ’_] .E
AW~ b = e 2 b 2] de2
R21l = ] 8 | T°_=
53 10 ] R245 | 'I'E
c243 'La» “’;‘L Ts
s
82 T — PR - I P
s
&2 z 2 l;’: [t
l'l';z 20
0208 R303 6.8K
o s
3 trom Logic P.C.8.
1 3
>
ox 23 m2e
s 8 e
g4 3A AS) i
< 2
—W 3
pr— — — % R305
ias C
:w:w" 82 2w w40
REC. CAL. P.C.B.
T o
sx 13
1 5T, 3 RE
g1° lf =2 X
. a
8 ~T18 ° 3 1] g% -
& gl 8 2 c301 MR 3
4 g b4 4Ty 25V FAERE B H
[ o s L ° PR RY e
g2~ B Eree 5 °T %
2le|$ e|s S 25c945(L) 2 2
H = H ¢ CN-3
(= 105KHz
$EE 288 28x e ! E Head
| T FEV 3¢ ” §_ Erase Heo
| 33 sx x T
15‘ l R322 150 N
g 2] . I
et Toly 52 1s s b
z
L  sovt — * CN-2
8 st Rig8 e e |
H g. ° 100 58 RIS 10 2 g Leh—
e | |> ° = N1 Record Head
E 5 o o x 7 kil T‘ ﬁ 4 Ren—]
sl ] g2 &3 s H r oiona %38 3 4
2sci636 aTs ! 2
- — HE .
8 :
T - a s
(3] 25 22 23} e {zs {26} 27} DG - s |
FC-3
. - ;l——
(3] LB B BB D O2€ ‘
° I ) [ R323 130
{ oz 3570 g
= Z
H o 3 [
v on PP, & ) c23s l
J—— T — {
[lny 12 w—{
out R
O‘T 268 §
-0
o *—5 » 0208 R ]
0o 1 3
» 51 H O‘*__ —— o1 1 | 2) o §
u‘;'gt | o8 g 2l le
- | 7t : 778
> B O,‘—z ’ (o) —O |2 @ 3 2 *
! s =ro I3 M Switch _Chart
c308 - ==
0.082) c201 R201 2| oz 330K ! £ Description | Reference Number
iz —it W i a Record SW30!
grme " Ak AW 00!
ok 833 3;2\ o1 RIO) 8= gL w02 i TED' 33002
. = d 6olpty)  6.8K H ] | o T —owaee——
l: 1 Py e Dolby NR SW003
| Tone SW004
Timer SW005
-— 'l 3 - — - - — -— —
- - -— - 3

Fig. 13.1 : T

63



Notes: 1. Dioc
to Main P.C.B, _ _ _ — —_— ——-I 2, Resi

PL408

rsv0 [ ox ( @ I
10
13 2 Mechanlsm Control RS62 (K §§ RS65 390K I" e 2T }(5567: o4 e |
L. An m Nk r
cast  pssz 1 3L 03 aon s1o 15 pare s.6K e 4 |Lamep pe.B. B
4700P) 100K s "T: 100K 12, b
Len 1t Yoy s 10 [ PR < m
W it Lo& £} Jrcatl oai0 cala o R575 5.6K
" [T c
% 13 9} a8 3
From Main P.C.8- casz Tom |¥ o ‘_w,____l PP ¢ YYy o Rere sk
4700PLY) 23 o 4 R566 390 10,/ L X3 16415 m
sl Rt i — o &= Y ¥ y RS77 5.6K
e 1 234 3 .
ox ok € o, RS " rs78 5.6k
b4 333 0
” ” § .
4 81 RS9
2 B Sax 5.6K
Q436 3T 83" Ts RAMM P.C.B.
25C1636 gS o
d R602 34 3 CN-9
3 ! | Dast 100K 2 4 (1] 3 .
L 1 1 g . r $ a R £
58T =8 3338 b 2x s 3] 3 N
e 2 . ‘;§ JauE e R 2 ' B
§' & qaar —138T 2 H = 2
From switen P.c.5.4 8-+{8] 3 19 250945 §§ o b1 31. LH G <
> 1% F 2 [ 10 .A,, <A “3 o <. <
6 »{¢] 6 ,‘ oA 08 e =2 7]
E 4 o 9 s ) 8
4 X ¢
2
D401 -
RS60 5
0K — to Main RC.8.
e
I'§ Mute 24
3 o
0L SWITCH P.C.B. Iu_a <A e
CONTROL i g waTe 2x b AUTO AZIMUTH P.C
39¢ 5o FiaV = LA ALE A
' Riox 8% 23 cTol  R70I
F.F. R4TT To] 2scoss Lo W3OV 220K
3 e 33x| A7 - F—D—4
27 X E - ok
STOP - p 2% lass QO 3
é]f Sy zsu‘:;g e AT earss .-J " = €702
v 3 A\ F.F. 4Ty 28V » Y eai? N oy 10416V
o W _ ™
g Q404 f R4T4 DX — 250945 Q419 23 | » |
Sywve "1 25A733 raze 330K 28 n§¥ 250948 Em
SY¥s z o 220K z Vs R406
9, " x Q414 330K
| . REW L2 ;X\W xm > 5:.5 D425 ég #R458 250948, * Y R494
| N 5 ° p42i = FAST = 330k 2 23 .2M "
a ¥ N ~ al= s soxl | @l oe g 35 e :
s 1% o 408 REIH o Fhm x 3z L
0 -y b3 % 330K sE[Efe g T €8 x Q o L 2N D0.C. Output for HH{]’; _
o H : o ofoayel | rev gz d ? A ' BlackBox £I0V g 3%e
(5] ’ 13 )i 9 g s —lov £% a8
3 S T tol . wase | F3E 9x 5 % 1Q/ 125mA Max. $8
B '§ 2% 00K N <2 = Py
on-4] ¥ Y3 /440 C .
g PLAY 223 Dazz e :
2 W Qal2
" 6 Pt Ra41 250945
3 R46S .
gl [l R408 330K 18K (F) —izv L w
l X X |3T8s 330K RSIT 2 e [0 35 40 Mainp.c8
2 * ° . ghPL" —H 9313 05 EXEYM v 34 [ 1O MOINPCB
: £ l g ’8_/“ i i SND— it s 33 Ren G801 REOI
> ;17 * R
~ K 2% ¢
x o s 144 4 3
[Feme] IR Eraes » —t bl i
—® ®— 174K(F) 043 |
- | RS10 100K ] 5 N I d
:." =| & ER4as | W - ¥
4 .
287K (F) CAI7 10P(J) Q426 Ve
Y 8T 8 +—— Pt 2501096 % T2V
| 4] H R = fzi BT waee 3 nass Tie oo o — ———————
| = 3 >t - R4c6 & 3
b e B4 P | 24 S5k R § sax 2 °% A
e
: 3 sl l
N ! Q427
REMOTE $8 o4z E§ H -.§ =43 254634
= P> T 753 338
REC 447 330K 2 A 383045
) REC
Rade 330K RSO0 68K ¥ Rs25 D438
R449 330K « 0433 2 100K
§ %2 ok ¢ L4 B4 D44z o8
R450 330K by Fost Play 330K e o
4 nZ ¢ "
S 2
3 R4SI 22K 4 P
T @405 o~ o a 2 —
= 23 2scoas FF 2y = Q422 81z % o | 4459 Ga R90! 1M
n ; 250943 |  foaseZFn_ T3 4 25C945(770v]
2V »t i} 28 10406 nac
R420 22 . 2[Tcaor I . &,
———w 406 Sex [,S%, +2 - tcaor L=y o—ie trom Swlteh b
o> 0403 2sceas REW 2Fn |emavEe 4 .8 o8 |
324, 25A733 | " (L) e 98d S T Piay
o3 22K % r;: °% og >| '
R607 Q407 [ 1c k3
33K 7 25c945 PLAY 8x y 8 2 j ;,,, 3| e Lamp Mute
" (] HES 8,48
I 25A733 RAS4 oaos 87 . . 3 -
8
22K 35co4s PAUSE I 10 { 1c408 | T e Meter Lamp
35 Rass d 3’ §moc =izv) » e L
I3 4 °n R4TO o § — D470
bR @mn 22 Q409 180 = ®o RB- 151
, 25C945 REC, Lu' b ° 52 R
oy 0.638% ge H « M
5o e. ox¥ ~———5
g $8 % o
138 ¢ =
Momory Stop p—— I - f '
Rec. Profecior ez '-':%: 5 > .
— (e TeIs[«[3T2L 1} — —{RELTTeels— — —{EERERL oGl —— — —_
—_ - e EEEE] cn-e - e [t Lis. USA, CANADA & JAPAN
Pt —
7 vReo6 20K f AL 15 [Fuse p.c.B. P
Pitch Control ¥swaos  swaio L — —_—
) L
~ swao7 CAPSTAN 1808
GOVERNO
‘ Amp. Phose Detector
- RESI 820 An.
) e |
L
ZouH 5]. 0sC. AVR
8
=2 2 T 3 (4
& 52
§ saw °|R%% T
Control Reel < [
Motor Motor €804 0.0 1
Qast oo
SP.SELECT P.C.B, | 25¢2298 PYTCNT § §
3
i 2 — 1 |




' 660ZX

Notes: 1. Diode is 1SS53, 15953, or 1S1555 unless otherwise specified.
2. Resistor and capacitor marked with * show typical value.

]

R590
10

B RST3

5.6K
/71 SE—
'S Rsta 5.6k
4

RS7S 8.6K

'® pere 8.6k
L

2 RS77 5.6K
"' 578 5.6K
W LAMP P.C.B. C
R579
5.6

\!

PNVNPRVN VRS
.
P
-

BRI — —

]

M|

l
!

Azimuth_Motor
LT s
} 10 Main RC.B.
Mute Nz 24
3 Power Mute CN-10
: = ::: . [auto azmutH RCB | - 4 -] IC___ Chart
L Reference Number | Description || Reference Number | Description
KU 1) 1C401,402,403 | pPD4OIIC [[IC4I0 PPD4049C
Reh 121 e l‘-'«g 1C404,411 BPD400IC C412 KPD407IC
Leh s & 1C405,901,905 | pPC4558C C413,903 TC4013BP
. Tz 1C406 PPD4066C |[1C414 TC4510BP
. %1016V R704 330K 1C407 PA7812 C415 TC5022BP
| 1C408 PATSI2 1C902 RC4556D
e 1C409 RC4559D 1C904 TC4073BP
EZ [ Mute £ :;Sg
] +ov 20\ D.C. Output for NH{B} S8 ‘l_ﬂr
— 10 o BtackBox £I1OV d §§° s[o s |
i8] 28 “j
. an 4 | 128mA Max. €3 , \ T’C”’
Q433 & Lea- ’_‘
25AT33 T332
B
. Q432 Fr
ez - 258564 LICH vy 3 I
g 48 T 38 110 Mainp.ca.
GND—{M33 33 Ren Cerl R8O1 s R
s 2z i< oo™ REOS ¢
I =-;—“ﬁ°= r803 6 ka/z 5
7 2 I ” ° -
—2v gl 3 % Meter Mute
AL o o~ {io}— to Main p.c.8, 10
GND—{9| ———————————
> Bk | s
| - E]V R918 nu’oI 2.2m
2¥° i it .
$5554s - - B d %5?345 0902 25
0, i B[ gl 5
) I 73 R921 68K 1 - N 0904 &
. ™ P Q907 ¢
| el ol |m TR | e e ] -
Toc. R9O! 1M 2T E - 0903 = & W " g
r J = ” i ;L.
H g
ng < i from Switeh ﬂ.s.b ? :;g“ Q908 R928
Pl " wolsy Play y
Iy ]
..-'Z j ’E 5 EI Lemp Mute ”
bl 378
) zml S
‘7-' 1l Meter Lamp
Sl ==
tw res
ox’y o C
fetlsk
g0
r °
T—GLr —_ —
oN-7 coN-8
. /L g USA, CANADA & JAPAN i"EmﬁzTov—cﬁs‘s'ﬁ ————————— = OTHER VERSION _ —— —— — —— ]
e — i [FusE r.c.8. | P |
) _ _ . |
1c50! I I
| RESI 820 Amp. Phase _Detector P I swi I
20uH g__ 98¢, | I
_2 w)ST
L ES“ o %% e = l I
< o
o aoy| | | |
Q48 st I ‘
25c2298 RES3 15K I ll°V‘::g:_ I
= | |

T—— — —

Fig. 13.2



660ZX

MAT7300PC
r -Type Int ted Circuit —I
p———— Dolby B-Type Integra reuit
5 _\ put Amp,
8 Power I: - I
Supply
12 /
Limiter -
sgasfcﬁon Control |
9 Input Amp. Buffer \éorigt:le A Amp. Rectifier
esistor
f |
T T —POET T S 7 % -2)3— 'J>2— 5 —
Fig. 13.3 Dolby NR IC uA7300PC
Com Cont Sig D Sig C
Voo D ln/OutOut/InOuv/ln In /0ut
m T I—I Output A A 8 +V
I l X ' l , Inverting input A 2] LOutpur B
) Non-Inverting 2 i-Invening
Input A Input B
’_j -V 4 S Non- Inverting
l Input B
uzmaueu

Fig. 13.6 Operational Amp. IC

S
N
[«]
€
2<
0
-.
'5
o
<
3
\
e
S
e
@ 35
3
g
o3
3
<
@
)

NC Ye A6 NC Y5 AS Y4 A4 Voo A4 B4 Y4 Y3 A3 B3
6] [is] [l [13] [iz] [11] [io] [ [i4] [i3] [+2] [14] [1d] [s] [e]

S (D G
<<y | (D] D

T T HE L leflslal [oT el Lr
o0 YI Al Yz A2 Y3 A3 GND A1 B1 Y1 Y2 Az B2
(TOP VIEW) (TOP VIEW)

Fig. 13.6  Inverter C-MOS IC uPD4049C Fig. 13.7 NOR Gate C-MOS IC uPD4001C

<
@
P4
O

VDD A4 B4 Y4 Y3 A3 B3

[ia] [13] [iz] fr1] [id] [s] [e

1D
D g

L L2 (s L] [5] L] [7]

A1 B1 Y1 Y2 A2 Bz GND
(TOP VIEW)

Fig. 13.8° NAND Gate C-MOS IC uPD4011C

> |-
@ |
gl [
<
N K
>
e
D lo
N
®
Z |~
o

(TOP VIEW)
Fig. 13.9 OR Gate C-MOS ICuPD4071C

N
w
F-Y
B
e
—

(TOP VIEW)
Fig. 13.10 AND Gate C-MOS IC uPD4073C

Voo Q2 Q2 CKz Rz D2 S2

a] [5] [7 [ [o] [5] [+]

@ Reyg
QgD

) —
QS o
GRCK

L 2] (3] [a) (] Le] 7]
Q Q CKi Ri DI Si GND
(TOP VIEW)

Fig. 13.11 D-Type Flip-Flop C-MOS IC TC4013BP

Vob CK Q2 In2 In Qi uUmDb R

[1e] [1s] [ia] [i3] [i2] [u] [id] [o
Sy

'~
) oocoo

Y
JEZ:
J

| - ———

TEEEEE TE

Load Q3 In3 1In0 CK/E QO C/0 GND
(TOP VIEW)

Fig. 13.12 BCD Up/Down Counter C-MOS TC4510BP

| 2 3
RBO RBI BI

oo
(&)
(]
~
@

@
[¢]
o
[2}
4
o

(TOP VIEW)

Fig. 13.13 BCD to 7-segment Decoder/Driver
C-MOS IC TC5022BP



npajojoagaga
Qi @ CKi R DI Si GND
(TOP VIEW)

Fig. 13.11 D-Type Flip-Flop C-MOS IC TC4013BP

Vop CK Q2 Is2 It Qi UMD R

mmmm 12 nlfls

| — ———]

L L2l L=l Lef L] Le] (o) Le]

Load Q3 13 1n0 CK/E QO C/0 GND
(TOP VIEW)

Fig. 13.12 BCD Up/Down Counter C-MOS TC4510BP

(TOP VIEW)

Fig. 13.13 BCD to 7-segment Decoder/Driver
C-MOS IC TC5022BP

14. SPECIFICATIONS

PowerSource..............

Power Consumption .........
TapeSpeed ...............
Frequency Response . ........
Signal-to-Noise Ratio. . . ......

Total Harmonic Distortion .. ...

Wow-and-Flutter ...........
Erasure . .................
Separation. ...............
Crosstalk . . . ..............
Bias Frequency ............
Input . ....... ... ..
Output . . ... v v i e e
Headphone Output . . ........
DCOutputJack ............
Dimensions . ..............

Approximate Weight . . .......

100, 120, 120/220-240, 220 or 240 V; 50/60 Hz
(according to country of sale)

27 W max.

1-7/8 ips. (4.8 cm/sec.) = 0.5%

10-22,000 Hz + 3 dB (-20 dB rec. level, ZX tape)

Better than 66 dB (IHF-A WTD RMS, ref. 400 Hz, 3%
THD, w/Dolby NR, ZX tape, 70 usec EQ)

Less than 0.8% at 400 Hz, 0 dB w/ZX tape

Less than 1.0% at 400 Hz, 0 dB w/SX, EX-ll tapes
Less than 0.08% WTD peak, 0.04% WTD RMS

Better than 60 dB below saturation level at 1 kHz
Better than 37 dB at 1 kHz, 0 dB

Better than 60 dB at 1 kHz, 0 dB

105 kHz

50 mV, 50 k ohms

1V (400 Hz, 0 dB, output control at max.) 2.2 k ohms
45 mW (at 400 Hz, 0 dB, 8 ohms)

+10 V DC, 125 mA max.

482(W) x 143(H) x 340(D) millimeters

19(W) x 5-5/8(H) x 13-3/8(D) inches

9 kg.

191b. 13 0z

® Specifications and appearance design are subject to change for further improvement

without notice.

® Dolby NR under license from Dolby Laboratories.
® The word “DOLBY’' and the Double-D-Symbol are trademarks of Dolby Laboratories.

65





